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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date
FR1N1011D 01 Initial issue of report Aug. 16, 2022
1. Revise Brand name.
2. Revise Antenna information.
FR1N1011D 02 3. Add description of test mode in section 2.2. Sep. 12, 2022
4. Add description of test procedures in section
3.4.3.
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
0.02dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
7400.000 MHz
- 15.207 AC Conducted Emission Not Required -
15.203 .
3.5 15.407(a) Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in accordance
with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if measurement
uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall take
full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Yimin Ho
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1  General Description
1.1 Product Feature of Equipment Under Test

WCDMA/LTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax,
and Wi-Fi 6GHz 802.11a/n/ac/ax.

Antenna Information
. Antenna Net Cable
Antenna | RF Chain . Frequency Range| Ant. |Connector
Set No Brand Model Gain (MH2) Type Type Length
' (dBi) P P (mm)
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
A Chain0/1 HONG 260-25094 3.07 5.25~5.35 GH PIFA pex 300mm
I - . .2I70. V4
BO (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
) HONG i-pex
B Chain0/1 260-25083 5.09 6.425~6.525 GHz PIFA 300mm
BO (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG 472 5.725~5.850 GHz i-pex
C Chain0/1 260-25084 Monopole 200mm
BO 4.71 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46" 5230
Band 1
(UNI-1) 40 5200 48 5240
42# 5210
Frequency Band Channel Freg. Channel Freq.
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62* 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58* 5290
Frequency Band Channel Freq. Channel Freq.
R (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134* 5670
(U-NI1-2C)
108 5540 136 5680
110* 5550 140 5700
Frequency Band Channel Freq.
quency (MHz)
5150-5350 MHz 50@ 5250
5470-5725 MHz 114@ 5570
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seamran . FCC RADIO TEST REPORT Report No. : FR1IN1011D
Frequency Band Channel Freg. Channel Freg.
L (MHz) (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel (MHz) Channel (MHz)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE4O0.
2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE8O.

3. The above Frequency and Channel with "@" are 802.11ac VHT160 and 802.11ax HE160.

2.2 Test Mode

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0

802.11n HT40 (Covered by HE40) MCSO0

802.11ac VHT20 (Covered by HE20) MCSO0

802.11ac VHT40 (Covered by HE40) MCSO0

802.11ac VHT80 (Covered by HE80) MCSO0

802.11ac VHT160 (Covered by HE160) MCS0

802.11ax HE20 MCS0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

802.11ax HE160 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
M | Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H High - - 122
Straddle - - 138
5150-5350 MHz 5470-5725MHz
B160 802.11ax HE160 802.11ax HE160
Ch. # 50 114

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
AC I/P:
i Unshielded, 1.2
1. |Notebook DELL Latitude Ieocpoc [NA nshieded, 1.2 m
3400 DC O/P:
Shielded, 1.8 m
2. |Power Supply GW Instek GET874629 [N/A N/A Unshielded, 1.8 m
3. |Fixture Qualcomm 20-33568-H1[N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT

3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.
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MIMO <Ant. 5+4>
<802.11a>

. °/ . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum n—? Spectrum :%:]
Ref Level 30.00 dém  Offset 25.00 06 = RBW 300 kHz Ref Level 30.00 dBm  Offset 25.40 06 = RBW 300 kHz
e At 20d8  SWT 1ms @ VBW 1 MHZ  Mode Sweep e At 20d8  SWT 1ms @ VBW 1MHz  Mode Sweep
[@1FK View (@155 Max
mi[1] -22.80 dBm Mi[1] 3.34 dBm)|
5.1704500 GHz 0 5.1805990 GHZ]
20d 2[1] 0.40 dB| Occ Bw 16.283716284 MHz
19.0000 MHz
10 di T
10 g Y.
a 0 dl o LA i — -
- 380 dam AT / 1
o= = -10d! f 1
| | / |
-10 di -20 di
J‘ \ " ,
30 d : L
20d = \ W oy
)2 -22.620 dB f 1 el N ok g’ JanuT LTS R TREN
h -0
30 di ! n
< L
e My s0d
(TSRS BTy T L LT P S Ty
40 dl -0 dl
50 CF 5.18 GHz 1001 pts Span 50.0 MHz
Morker
-s0d Type | Ref | Tre | *-value | ¥-vale | Function | Function Result |
M1 1 5.100530 GHz 3.34 dém
T1 1 £.1718581 GHz -4.59 dBm oce Bw 16.283716234 MHz
CF 5.18 GHz 1001 pts Span 50.0 MHz T2 1 5.1881418 GHz -4.88 dBm
— — - ——
J g... I 4 W e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

i % O i i
26dB Bandwidth 99% Occupied Bandwidth
Spectrum n;? Spectrum n—?
Ref Level 30.00 dém  Offset 25.50 d& & RBW 300 kHz Ref Level 30.00 dém Offset 25.50 d& & RBW 300 kHz
po ALt 20ds  SWT 1ms w VBW 1MHz Mode Sweep po AL 20de  SWT 1ms » VBW 1MHz Mode Sweep
@ 1Pk View @153 Max
Mi[1] -21.88 dBm)| M1[1] 4.77 dBm)|
5.1685000 GHz 5.1718590 GHz
20 211 9.42 dB 20 Occ Bw 18.781218781 MHz|
21.0000 MHZ|
04d T
10 de n
1 4.690 d8m e J \
o — A0 d L b Lt s L0 s Aua
I R I
N TN I (WY 110 i |
-1odl PR e M 20! 7 1
i
| / 30d JJ..n" |
-20 dém—y 5 ot
m D2 -21.310 dBy ¥ T S Ty jWI-- S frincasde s
,f"M -0 d
s0d ol
o : 50
RPN IPR SUN WSS f LREEI NATRRRRS ST
-40 df =60 di
s0d CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-0 di Type | Ref | Tre | X-value | v-value | Function | Function Result |
5.171380 GHz 4.77 dBm
Ti 1 5.1698102 GHz -12.58 dBm Occ Bw 18.781218781 MHz
CF 5.18 GHz 1001 pts Span 50.0 MHz T2 1 5.1885914 GHz -8.46 dBm
- - e
| Measuring...  GRNENAIED e P ARRRE e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum n—?] Spectrum :%:]
Ref Level 30.00 dém  Offset 25.00 06 = RBW 300 kHz Ref Level 30.00 dém  Offset 25.00 06 = RBW 1 MMz
e At 20d8  SWT 1ms @ VBW 1 MHz  Mode Sweep o att 20ds  SWT 1ms @ VBW 3MHz Mode Sweep
[@ 17k View (@155 Max
mi[1] -22.30 dBm Mi[1] 10.81 dBm
5.1684900 GHz 0 5.1816100 GHZ]
20 dB 2[1] 0.38 dB| X Occ Bw 30.261739262 MHZ
41.3100 MHz . 3
o D T
10 df o 1 P
+.280 di VR | \
0 d /
ly \ﬁ"‘)'r'\ MIWN» 10 y !
PR it ‘
-10d - ,“ 20d T i LL TN S g
M
v, | it T
204 ~ e
M 4 -0
(30 drln A ! 1\”’*" i ‘“f‘uﬁnli y o
A W o
W W TR 04
40 dl -0 dl
S0 CF 5.19 GHz 1001 pts Span 100.0 MHz
Morker
-s0d Type | Ref | Tre | *-value | Y-wvale | Function | Function Result |
M1 1 5.18161 GHz 10.81 dbm
T1 1 £.1701199 GHz -1.00 dBm oce Bw 38.261738262 MHz
CF 5.19 GHz 1001 pts Span 90.0 MHz T2 1 5.2083816 GHz 0.58 dBm
m— — e o) - —_—
| Measuring..  GRERESIND Wk 4 [ CEREREEN

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

i % O i i
26dB Bandwidth 99% Occupied Bandwidth
Spectrum n;? Spectrum n—?
Ref Level 30.00 dém Offset 25.50 d& & RBW 1 MHz Ref Level 30.00 dém Offset 25.50 d& & RBW 1 MHz
po ALt 20ds  SWT 1ms » VBW 3 MHz Mode Sweep po AL 20de  SWT 1ms » VBW 3 MHz Mode Sweep
@ 1Pk View @153 Max
Mi[1] -16.19 dBm)| M1[1] 10.32 dBm
5.166960 GHz, 5.185660 GHz
20 dB 2111 0.43 dB| 20 Occ Bw 77.442557443 MHZ|
93.920 MHZ2 104d
TodBT——{01 10.400 d8m - EXS TICNRPS WRPTIEEN W -
YR = N, ,w;)duu\ od | \I ) o Aot hie
0d | IR M WY A | \/ \/ )
[ lr 17 'l 10d -~
J A\f 7 ey -
-10d f A 20d s figtrp
v Y ” [
- Py
0o 13 (WL i
af o
20d | le
bt T A o
it et
i
S0
-40 df =60 di
50 df
CF 5.21 GHz 1001 pts Span 120.0 MHz
Morker
S0 Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 5.18566 GHz 10.32 dBm
Ti 1 5.170913 GHz 4.56 dBm Occ Bw T7.442557443 MHz
CF 5.21 GHz 1001 pts Span 160.0 MHz T2 1 5.248352 GHz 0.49 dBm
— _
- ; ~r
J 9. L i [ CECRRRE )

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE160>

. 0/ . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum “3.’] Spectrum ""%?]
Ref Level 30.00 dém  Offset 25.00 06 = RBW 2 MHz Ref Level 30.00 dém  Offset 25.00 06 = RBW 3 MHz
bo At 20 8 BWT 1ms @ VBW 10 MH2  Mode Sweep fo_att c0de SWT 1ms @ VBW 10 MHz  Mode Sweep
[@1FK View (@155 Max
D2[1] -0.35 dB| Mi[1] 11.98 dBm
242,687 MHz 5.231760 GHz
20d Mi[1] 10 dBm| 20 v Occ Bw 157.762237762 MHz
5.166200 GHz| .
10 T S e, T
tordem 1 10.210 dém y s, orrin by il
- PN o d f s - - L \l
o | rlgh Pt oo [y ! \
¥ W -10d
| V 7 Ty,
10 d Dbl ol Y Lo
[ 'y
D2 -15.790 dB il
“ 30 di
20 di mi’“‘ oy ,_NI ! "" 4“'l :vl‘u‘d
i y . ‘JJ )
i
-0 dl
40 dl 0
S0 CF 5.25 GHz 1001 pts Span 240.0 MHz
Morker
50 d Type | Ref | Tre | ¥-value | ¥-value |__Function | Function Result |
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Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
I The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level: 30.00 dBm YEWY 3.00 MHz
At 20 dB REMY: 1.00 MHZ. Ant1 Offset:25.40dB  Factor:0.00dB

Dector: RMS Trace: Average  SWT: 0.020s Ant2 Offset:25.40dB  Factor:0.00dB

-50 4 Count 100/100

-100 T T T T T T T T
Center: 5,260 GHz Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)

Ref Level 30.00 dbm WE 3.00 MHZ Ref Level 30.00 dbm WEMY 300 MHZ
At 2008 REWY 1.00 MHz At 20dB REMY, 1.00 WMHZ
Dector: RIS Trace: Average  SWT:0.020s Offset:25.40dB  Factor:0.00dB Dector: RMS Trace: Average  SAT: 00205 Offset:25.40dB  Factor:0.00dB

30 30

25 25

20 20

15 MK 15 MKL

10 MK1 Freq: 5.251GHz 10 MK L Freg: 5.259 GHz

Level: 6,830 dBm Level: 6.725 dBm

-50 Count 100/100 -50 Count 100/100

55 55

60 60

65 65

70 70

75 75

30 80

35 85

90 90

35 a5

100 u u T u T T u T T 100 u u T u T T u T u

Center: 5.250 GHz Span: 50.000 MHz Center: 5.260 GHz Span: 50.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

-50 4 Count 100/100

Ref Level: 30.00 dBm WYEW 3.00 MHZ

At 20 dB REMY: 1.00 MHZ. Ant1 Offset:25.40dB  Factor:0.00dB
- Dector: RMS Trace: Average  SWT: 0.020s Ant2 Offset:25.40dB  Factor:0.00dB
25
20 4
15§ M1 MKL_
104 Freq: 5.329 GHz

Level: 10,421 dBm

-100 T T T T
Center: 5,320 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)

Rest Lt 30.00 dEim WERH 300 Mz
att 2008 REW 1.00 MHz
Desctor: RMS Trace: Average ST 0020s Offset:25.4008  Factor:0.00d8

30

2

20

15 MK

10 WKL Freq: 5,329 Gz

5 Level: 7,175 dim

-50 Count 100/100

Center: 5.320 GHz Span: 50.000 MHz

Ref Level 30.00 dbm WEMY 300 MHZ

At 20dB REMY, 1.00 WMHZ

Dector: RMS Trace: Average  SAT: 00205 Offset:25.40dB  Factor:0.00dB
30

-50 Count 100/100

Center: 5.320 GHz Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level 20.00 dBm
At 20d8
Dector: RMS

Trace: Average

WEE 3,00 MHz . .
REWY: 1 00 MHz Antl Offset:26.10d8 Factor:0.00dB
ST 00208 Ant2 Offset:26,10d8  Factor:0.00dB

-0 Count 100,100

-100 - T T T
Center: 5.710 GHz

Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)

Ref Level 20.00 dBm
At 2008
Dector: RIS

WE 3.00 MHZ
REWY 1.00 MHz

Trace: Average — SWT:0020s Offset:26.10dB  Factor:0.00dB

i5 MK1
0 Freq: 5.713 Griz
5 MK Level: 2,177 dBm

-50 Count 100/100

gl

Center: 5.710 GHz Span: 100.000 MHz

Ref Level 20.00 dBm
At 20dB
Dector: RMS

WEMY 300 MHZ
REMY, 1.00 MHZ

Trace: Average  SWT: 0020s Offset:26.10dB  Factor:0.00dB

15 K1
10 Freq: 5.709 Gz
5 MKt Level: 1,252 dSm

-50 Count 100/100

Center: 5.710 GHz Span: 100.000 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number 1 22 of 34
Issue Date 1 Sep. 12, 2022
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level: 20.00 dBm
At 20 clB

Dector: RMS Trace: Average

WYEW 3.00 MHZ
REWA: 1.00 MHz
SWT: 00208

Ant1 Offset:26,10dB  Factor:0.00dB
Ant2 Offset:26,10dB  Factor:0.00dB

Report No. : FR1IN1011D

-50 Count 100/100

MK1

-100 T T T T
Center: 5,650 GHz

T
Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)

Ref Level 20.00 dbm
At 2008
Dector: RIS

WE 3.00 MHZ
REWY 1.00 MHz

Trace: Average  SWT:0.020s Offset:26.10dB  Factor:0.00dB

P MK
P Frea: 5.692GHz
5 Level: -1.125 dBm
MK1

-5 Count 100/100

-1

Center: 5.690 GHz Span: 120.000 MHz

Ref Level 20.00 dbm
At 20dB
Dector: RMS

WEMY 300 MHZ
REMY, 1.00 WMHZ

Trace: Average  SAT: 00205 Offset:26.10dB  Factor:0.00dB

15 KL
0 Freq: 5.689 Ghz
5 Level: -1.896 dBm
MK

50 Count 100/100

Center: 5.690 GHz Span: 120,000 MHz
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<802.11ax HE160>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level: 20.00 dBm
At 20 clB

Dector: RMS Trace: Average

WYEW 3.00 MHZ
REWA: 1.00 MHz
SWT: 00208

Ant1 Offset:26,10dB  Factor:0.00dB
Ant2 Offset:26,10dB  Factor:0.00dB

-50 Count 100/100

ME1

-1a0 r r
Center: 5.570 GHz

T
Span: 240.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 20.00 dbm WE 3.00 MHZ Ref Level 20.00 dbm WEMY 300 MHZ
At 2008 REWY 1.00 MHz At 20dB REMY, 1.00 WMHZ
Dector: RIS Trace: Average  SWT:0.020s Offset:26.10dB  Factor:0.00dB Dector: RMS Trace: Average  SAT: 00205 Offset:26.10dB  Factor:0.00dB
30
2% 25
20 20
15 MK1 15 MK1
10 Freq: 5.564GHz 10 Freq: 5.568 GHz
5 Level: 8,889 dBm 5 Level: -9.502 dBm
Ll 0
5 MK1 -5 MK1
EL] EL
EES EL
-20 <20
-25 25
<30 30
=35 -39
-40 § -4 §
45 45
-50 Count 100/100 =0 Count 100/100
-55 -55
-6i1 -6
-65 -65
-0 =70
-5 -7S
-80 80
-85 -85
-a0 -a0
-85 -a5
-1 u T -100 u u
Center: 5.570 GHz Span: 240.000 MHz Center: 5.570 GHz Span: 240,000 MHz
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively

meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'é_ 1000000~/30P

3

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.

2. Measure the conducted output power (in dBm) using the peak detector.

3. Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.

4, Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for
frequencies > 1000 MHz).

5. Convert the resultant EIRP to an equivalent electric field strength using the following
relationship:

E =EIRP -20log d + 104.8,

where

E is the electric field strength in dBuV/m

EIRP is the equivalent isotropically radiated power in dBm
d is the specified measurement distance in 3m

6. Compare the resultant electric field strength level with the applicable regulatory limit.

7. Corrected Reading for conducted spurious emission: Antenna Gain + Path Loss + MIMO Factor
+ Read Level = Level

8. Perform the cabinet radiated spurious emission test and verify radiated spurious emission with
Antenna A and C.

9. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
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10.

11.

12.

13.

14.

15.

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for

frequency above 1 GHz respectively above ground.

The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a

variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four

meters above ground to find the maximum value of the field strength for both horizontal

polarization and vertical polarization of the antenna.

For each suspected emission, the EUT is arranged to its worst case and then adjust the

antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the

maximum reading.

Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading

for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

“ o6

3.4.4 Test Setup

For Conducted Measurement Setup:

Spectrum Analyzer EUT
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For radiated emissions below 30MHz

l | R Antenna

- Jm |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer [ Receiver
For radiated test from 1GHz to 18GHz

RX Antenna

EUT :4—- 3m —
""" [ == !
¢ !
|
15m !
1)
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Test Result of Radiated Spurious Emissions in the Restricted Band

Please refer to Appendix F and G.

3.4.11 Duty Cycle

Please refer to Appendix H.

TEL : 886-3-327-0868 Page Number 129 of 34
FAX : 886-3-327-0855 Issue Date 1 Sep. 12, 2022
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

3.5 Antenna Requirements

3.5.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.
3.5.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.5.3 Antenna Gain
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

The directional gain calculated as

‘J\r.SS ‘NANT .
Z 8 i
DirectionalGain =10-log| == ]]‘Vl
ANT

where
Each antenna is driven by no more than one spatial stream;
Ngs = the number of independent spatial streams of data;
N 7 = the total number of antennas

G, /20
gk = 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac and 11ax modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,
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The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 5 Ant. 4 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.35 3.35 6.36 6.36 0.36 0.36
Band Il 3.42 3.42 6.43 6.43 0.43 0.43
Band Il 4.81 4.81 7.82 7.82 1.82 1.82
Power limit reduction = Composite gain — 6dBi, ( min =0 )
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, ( min =0)
Calculation example:
The DG for PSD is derived from formula is
10 x log {{[ 10" (3.35 dBi/20) + 10 (3.35dBi/20)172}/2}
= 6.36 dBi
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4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Apr. 20, 2022~ Radiation
Loop Ant HFH2-22 100488 | 9 kHz~30 MHz | Sep. 09, 2021 Sep. 08, 2022
copANIeNNA | o hwarz z o Rt Apr. 29, 2022 | ©°P (03CH15-HY)
CBL 611D &
) Apr. 20, 2022~ Radiation
Bilog Antenna | TESEQ  |00800N1DOIN| 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 Feb. 05, 2023
o5 Apr. 29, 2022 (03CH15-HY)
Apr. 20, 2022~ Radiation
Amplifi SONOMA 310N 363440 | 9KkHz~1GHz | Dec. 27, 2021 Dec. 26, 2022
mpiter R Apr. 29,2022 | o° (03CH15-HY)
SCHWARZBE Apr. 20, 2022~ Radiation
Horn Antenna BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Aug. 04, 2021 Aug. 03, 2022
CK Apr. 29, 2022 (03CH15-HY)
HF-EHF H HWARZBE BBHA91702 Apr. 20, 2022~ Radiati
S orn| SC BBHA 9170 917025 | | 6 GHz~40GHzZ | Nov. 30, 2021 |7 202022~ (| og pgpp | Radiation
Antenna CK 1 Apr. 29, 2022 (03CH15-HY)
JPA0118-55-30{ 17100018000 Apr. 20, 2022~ Radiation
Preamplifier Jet-Power 1GHz~18GH May 06, 2021 May 05, 2022
Pt W 3 55006 z z | May Apr. 29,2022 | &Y (03CH15-HY)
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz | Dec. 16, 2021 |\P™ 2012022~ | o 45 pgpp | RAdiation
1Tl | Z- Z . .
P ‘ Apr. 29, 2022 : (03CH15-HY)
Preamplifier EMEC EM18G40G | 060801 18-40GHz | Jun. 22, 2021 | AP™20: 202271 oy popp | Rediation
1Tl - Z . .
P un- <<, Apr. 29, 2022 | “4™ <" (03CH15-HY)
EMI Test . Apr. 20, 2022~ Radiation
_ Keysight | N9O3BA(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 Oct. 20, 2022
Receiver Apr. 29, 2022 (03CH15-HY
Spectrum ) Apr. 20, 2022~ Radiation
Agilent E4446A | MY50180136| 3Hz~44GHz | May 07, 2021 May 06, 2022
Analyzer Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Apr. 29, 2022 (03CH15-HY)
E3 -
Softwa Audi 6.2009-8-24 | RK-000451 N/A N/A Apr. 20, 2022~ N/A Radiation
oftware uaix . -O- -
Apr. 29, 2022 (03CH15-HY)
(k5)
MY36980/4, N
HUBER + | SUCOFLEX Apr. 20, 2022~ Radiation
RF Cable MY9838/4PE,| 30MHz~18G | Nov. 15, 2021 Nov. 14, 2022
SUHNER | 104, 102E Apr. 29, 2022 (03CH15-HY)
508405/2E
HUBER + | SUCOFLEX |804011/2,804 Apr. 20, 2022~ Radiation
RF Cabl 30MHz-40GHz | Jan. 04, 2022 Jan. 03, 2023
avle SUHNER 102 01272 z | van Apr. 29, 2022 | 72" (03CH15-HY)
HUBER + | SUCOFLEX Apr. 20, 2022~ Radiation
RF Cabl MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
avle SUHNER 104 ‘ z | Mar Apr. 29,2022 | " (03CH15-HY)
_ o WLJ4-1000-15 1.53GHz Low Apr. 20, 2022~ Radiation
Filter Wainwright SN4 ) Jul. 02, 2021 Jul. 01, 2022
30-6000-40ST Pass Filter Apr. 29, 2022 (03CH15-HY)
WHKX8-5872. _ .
) . 6.75GHz High Apr. 20, 2022~ Radiation
Filter Wainwright |5-6750-18000- SN6 ) Jun. 30, 2021 Jun. 29, 2022
Pass Filter Apr. 29, 2022 (03CH15-HY)
40ST
May 28, 2022 Conducted
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 16. 2021 Nov. 15. 2022
Aug. 04, 2022 (THO5-HY)
16100054SNO May 28, 2022 Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2021 Dec. 15, 2022
12 (NO:113) Aug. 04, 2022 (THO5-HY)
Signal Rohde & May 28, 2022 Conducted
FSV40 101566 | 10Hz~40GHz | Aug. 30, 2021 Aug. 29, 2022
Analyzer Schwarz z Z |78 Aug. 04, 2022 | "9 (THO5-HY)
Switch Control | E-IUSTRUME EC1900067 May 28, 2022 Conducted
witeh ~ontro ETF-1405-0 N/A Aug. 12,2021 | &Y Aug. 11, 2022 | onducte
Mainframe NT (BOX7) Aug. 04, 2022 (THO5-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

. L. Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum | ROHDE & FSV40 101565 | 10Hz~40GHz | Dec. 20, 2021 | "™ 032022~ b o8 2022 CSE
Analyzer SCHWARZ Aug. 11, 2022 (THO5-HY)
N N
RF Cable HUBER SUCOFLEX |\ vo837/4PE | okHz-30MHz | Mar. 10, 2022 [2U™ 9320227\ o 69, 2023 CSE
SUHNER 104 Aug. 11, 2022 (THO5-HY)
HUBER + | SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 0058/126E | 30MHz~18GHz | Dec. 10, 2021 " Dec. 09, 2022
SUHNER 126E Aug. 11, 2022 (THO5-HY)
HUBER + | SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 505134/2 | 30MHz~40GHz | Feb. 21,2022 | Feb. 20, 2023
SUHNER 102 Aug. 11, 2022 (THO5-HY)
WLKS1200-12 1.2GHz L 03, 2022~ E
Filter Wainwright S1200 SN2 GHzLow |\ or 15, 2022 MU 0320227 o 14 2023 cs
ss Pass Filter Aug. 11, 2022 (THO5-HY)
WHKX8-5872. .
Filter Wainwright |5-6750-18000-|  sN17 | O7°CHZHIGN | 05 oggp [JUM03:2022%) o0 2003 CSE
I INWIrI1 - - -
g Pass Filter yes Aug. 11,2022 | Y % (THO5-HY)
40ST
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 5.8 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 53 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.6 dB
of 95% (U = 2Uc(y)) )

TEL : 886-3-327-0868 Page Number 1 34 of 34
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Appendix A. Test Result of Conducted Test Items

Report Number : FRIN1011D

Test Engineer:

Richard Qiu

Temperature:

21~25

°C

Test Date:

2022/5/28~08/04

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FRIN1011D

Band | MIMO

0, 0,
e 26 dB IC 99% IC 99%

Data Fre Bandwidth Bandwidth Bandwidth Bandwidth

Mod. | oo [N CH. MHq' (MH2) (MH2) Power Limit | EIRP Limit Note

ate (Mhiz) (dBm) (dBm)

Ant5 [ Ant4 | Ant5 [ Ant4 | Ant5 | Ant4 | Ant5 | Ant4
1la |6Mbps| 2 36 5180 | 16.28 | 16.33 | 19.00 | 19.20 - 22.12
1la |(6Mbps| 2 44 5220 | 16.28 | 16.28 | 20.05 | 19.10 - 22.12
11a |6Mbps| 2| 48 | 5240 | 16.28 | 16.28 | 19.70 | 19.20 - 22.12
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Report Number : FRIN1011D

TEST RESULTS DATA
Average Power Table

FCC Band | MIMO
Average FCC
Data e, Conducted Conducted DG .
Mod. Rate N1 CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4

1la [6Mbps| 2| 36 | 5180 |10.70 | 10.20 | 13.47 23.64 6.36 Pass
1la [6Mbps| 2| 44 | 5220 |10.40 | 10.10 | 13.26 23.64 6.36 Pass
1la [6Mbps| 2| 48 | 5240 |10.70 | 10.40 | 13.56 23.64 6.36 Pass
HT20 [MCSO| 2| 36 | 5180 [10.90 |10.50 |13.71 23.64 6.36 Pass
HT20 [MCSO| 2| 44 | 5220 [10.60 |10.40 | 13.51 23.64 6.36 Pass
HT20 [MCSO| 2| 48 | 5240 [10.90 | 10.60 | 13.76 23.64 6.36 Pass
HT40 |MCSO| 2| 38 | 5190 |10.80 [10.20 | 13.52 23.64 6.36 Pass
HT40 [MCSO| 2| 46 | 5230 [13.00 |12.80 |15.91 23.64 6.36 Pass
VHT20 MCSO| 2| 36 | 5180 |[11.00 |10.60 |13.81 23.64 6.36 Pass
VHT20 MCSO| 2| 44 | 5220 |10.70 |10.50 | 13.61 23.64 6.36 Pass
VHT20 MCSO| 2| 48 | 5240 |11.00 |10.70 | 13.86 23.64 6.36 Pass
VHT40[ MCSO| 2| 38 [ 5190 [10.90 | 10.30 | 13.62 23.64 6.36 Pass
VHT40 MCSO| 2| 46 | 5230 [13.10 |12.90 | 16.01 23.64 6.36 Pass
VHT80| MCSO| 2 | 42 | 5210 [10.30 | 9.20 |12.80 23.64 6.36 Pass
VHT16Q MCSO| 2| 50 | 5250 | 8.60 | 7.80 [11.23 23.64 6.36 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number

: FRIN1011D

FCC Band | MIMO

Average Average
Data Freq. Powz_er P.SI.D DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4

1la |6Mbps| 2| 36 5180 3.33 10.64 6.36 Pass
1la |6Mbps| 2| 44 | 5220 3.19 10.64 6.36 Pass
1la |6Mbps| 2| 48 5240 3.37 10.64 6.36 Pass
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Report Number : FRIN1011D

TEST RESULTS DATA
26dB and 99% OBW

Band Il MIMO
0, 0,
e 26 dB IC 99% IC 99% FCC 26dB
Data Fre Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
Mod. [ o2 INTY CH. MHq' (MH2) i Power Limit | EIRP Limit | Power Limit Note

ate (Mhiz) (dBm) (dBm) (dBm)

Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4
11a |6Mbps| 2| 52 | 5260 | 16.28 | 16.33 | 19.15 | 20.20 23.12 29.12 23.82
11a |6Mbps| 2| 60 | 5300 | 16.28 | 16.33 | 19.00 | 19.70 23.12 29.12 23.79
11a |6Mbps| 2| 64 | 5320 | 16.28 | 16.33 | 19.35 | 19.75 23.12 29.12 23.87
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Report Number : FRIN1011D

TEST RESULTS DATA
Average Power Table

FCC Band Il MIMO

Average FCC EIRP

Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4

1lla |6Mbps| 2| 52 | 5260 [16.90 (17.30 | 20.11 23.39 6.43 30 Pass
1la |6Mbps| 2 60 5300 | 14.90 | 14.90 | 17.91 23.36 6.43 30 Pass
1la |6Mbps| 2 64 5320 | 12.50 | 12.20 | 15.36 23.44 6.43 30 Pass
HT20 | MCSO| 2 52 5260 | 16.40 | 16.20 | 19.31 23.55 6.43 30 Pass
HT20 | MCSO| 2 60 5300 | 14.70 | 14.70 | 17.71 23.55 6.43 30 Pass
HT20 | MCSO| 2 64 5320 | 13.40 | 12.90 | 16.17 23.55 6.43 30 Pass
HT40 | MCSO| 2 54 5270 | 14.20 | 13.70 | 16.97 23.55 6.43 30 Pass
HT40 | MCSO| 2 62 5310 | 12.40 | 12.00 | 15.21 23.55 6.43 30 Pass
VHT20| MCSO | 2 52 5260 | 16.50 | 16.30 | 19.41 23.55 6.43 30 Pass
VHT20| MCSO | 2 60 5300 | 14.80 | 14.80 | 17.81 23.55 6.43 30 Pass
VHT20| MCSO | 2 64 5320 | 13.50 | 13.00 | 16.27 23.55 6.43 30 Pass
VHT40| MCSO | 2 54 5270 | 14.30 | 13.80 | 17.07 23.55 6.43 30 Pass
VHT40| MCSO | 2 62 5310 | 12.50 | 12.10 | 15.31 23.55 6.43 30 Pass
VHT80| MCSO| 2 58 5290 | 10.10 | 9.40 |12.77 23.55 6.43 30 Pass
VHT16(d MCSO| 2 50 5250 | 8.60 | 7.80 |11.23 23.55 6.43 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number

: FRIN1011D

Band Il MIMO
Average Average
Dat F Power PSD DG P

Mod. Rata NT{ CH. Mrqu' Density Limit (dBi) /FE“S.T

ate (MHz) (dBM/MH2) (dBm/MH2) ai

Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4

1la |6Mbps| 2| 52 5260 9.62 10.57 6.43 Pass
1la |6Mbps| 2| 60 5300 7.77 10.57 6.43 Pass
1la |6Mbps| 2| 64 | 5320 5.35 10.57 6.43 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRIN1011D

Band Ill MIMO
6 dB
99% 26 dB IC 99% IC 99% FCC26dB | ik for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTY{ CH. N'I‘;q' INU-NII2C | InU-NII2C | Power Limit | EIRPLimit | PowerLimit | 25 = °
ate MHZ) | (Vb (MH2) (dBm) (dBm) (dBm) s
Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 | Ant4
11a |6Mbps| 2 | 100 | 5500 | 16.43 | 16.28 | 19.50 | 19.00 23.12 29.12 23.79
11a |6Mbps| 2| 116 | 5580 | 16.33 | 16.28 | 32.55 | 19.85 23.12 29.12 23.98
11a |6Mbps| 2 | 140 | 5700 | 16.33 | 16.43 | 19.00 [ 22.00 23.13 29.13 23.79
Band Il straddle channel MIMO
6 dB
99% 26 dB IC 99% IC 99% FCC26dB | o i for
D F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Ra:a NT{ CH. |\;qu' INU-NI2C | InU-NIl2C | PowerLimit | EIRPLimit | PowerLimit | o C%
el (MHZ) | (MH2) (MH2) (dBm) (dBm) (dBm) s
Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4
11a |6Mbps| 2| 144 | 5720 | 1319 | 1314 | 17.95 | 21.65 22.19 28.19 23.54 26 | 26
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Report Number : FRIN1011D

TEST RESULTS DATA

Average Power Table

FCC Band Ill MIMO
Average FCC EIRP
Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
1la |[6Mbps| 2 [ 100 | 5500 |11.00 |11.20 |14.11 21.97 7.82 30 Pass
1la |[6Mbps| 2 | 116 | 5580 |16.10 |16.10 |19.11 22.16 7.82 30 Pass
1la |[6Mbps| 2 [ 140 | 5700 |15.50 |14.90 |18.22 21.97 7.82 30 Pass
HT20 | MCSO| 2 [ 100 | 5500 | 10.20 {10.40 [13.31 22.16 7.82 30 Pass
HT20 | MCSO| 2 [ 116 | 5580 | 16.20 |16.40 [ 19.31 22.16 7.82 30 Pass
HT20 | MCSO| 2 [ 140 | 5700 | 7.90 | 8.30 [11.11 22.16 7.82 30 Pass
HT40 | MCSO| 2 [ 102 | 5510 | 10.00 | 9.80 [12.91 22.16 7.82 30 Pass
HT40 | MCSO| 2 [ 110 | 5550 | 12.20 (12.00 [ 15.11 22.16 7.82 30 Pass
HT40 | MCSO| 2 [ 134 | 5670 | 11.10 |(10.60 | 13.87 22.16 7.82 30 Pass
VHT20| MCSO| 2 | 100 | 5500 |10.30 |10.50 (13.41 22.16 7.82 30 Pass
VHT20| MCSO| 2 | 116 | 5580 |16.30 | 16.50 | 19.41 22.16 7.82 30 Pass
VHT20| MCSO| 2 | 140 | 5700 | 8.00 | 8.40 (11.21 22.16 7.82 30 Pass
VHT40| MCSO| 2 | 102 | 5510 |10.10 | 9.90 (13.01 22.16 7.82 30 Pass
VHT40| MCSO| 2 | 110 | 5550 [12.30 |12.10 |15.21 22.16 7.82 30 Pass
VHT40| MCSO| 2 | 134 | 5670 |11.20 | 10.70 | 13.97 22.16 7.82 30 Pass
VHT80| MCSO| 2 | 106 | 5530 [10.00 | 9.40 (12.72 22.16 7.82 30 Pass
VHT80| MCSO| 2 | 122 | 5610 |13.30 |12.20 | 15.80 22.16 7.82 30 Pass
VHT16Q MCSO| 2 | 114 | 5570 | 8.90 | 8.60 |11.76 22.16 7.82 30 Pass
FCC Band Il straddle channel MIMO
Average FCC EIRP
Data Freg, Conducted ConducFeq DQ Power _
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
1la |[6Mbps| 2 | 144 | 5720 | 16.40 | 16.40 | 19.41 21.72 7.82 30 Pass
HT20 | MCSO| 2 | 144 | 5720 | 16.30 | 16.60 | 19.46 22.16 7.82 30 Pass
HT40 | MCSO| 2 | 142 | 5710 | 13.10 | 12.50 | 15.82 22.16 7.82 30 Pass
VHT20| MCSO| 2 | 144 | 5720 |16.40 | 16.70 [ 19.56 22.16 7.82 30 Pass
VHT40| MCSO| 2 | 142 | 5710 |13.20 | 12.60 [ 15.92 22.16 7.82 30 Pass
VHT80| MCSO| 2 | 138 | 5690 |14.20 | 13.30 | 16.78 22.16 7.82 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FRIN1011D

Band Ill MIMO
Average Average
Dat F Power PSD DG P
Mod. Rata NT{ CH. M'qu' Density Limit (dBi) /Fas.f
ate (MHz) (dBM/MH2) (dBm/MH2) ai
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
1la |6Mbps| 2 | 100 | 5500 4.23 9.18 7.82 Pass
1la |6Mbps| 2 | 116 | 5580 8.90 9.18 7.82 Pass
1la |6Mbps| 2 | 140 | 5700 7.94 9.18 7.82 Pass
Band Il straddle channel MIMO
Average Average
Dat e Power PSD DG P
Mod. Rata NT{ CH. M'qu' Density Limit (dBi) /:‘S.T
sz ():2) (dBm/MH2) (dBM/MHz) e
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
1la |6Mbps| 2 | 144 | 5720 9.00 9.18 7.82 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRIN1011D

Band | MIMO

99% 26 dB IC 99% IC 99%
Data Freq. RU, Bandwidth Bandwidth Bandw@th Bandw[dth

Mod. Rate NT{ CH. (MHz) Config (MH2) (MH2) Power Limit EIRP Limit Note
_ (dBm) (dBm)

Ant5 [ Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4

HE20 [Mcso| 2| 36 | 5180 Full | 18.88 | 18.88 | 21.15 | 21.40 - 22.76
HE20 [MCso| 2| 36 | 5180 | 26/0 | 18.78 | 18.88 | 21.00 | 20.65 - 22.74
HE20 [MCso| 2| 36 | 5180 [ 52/37 [ 18.33 | 18553 | 21.65 | 20.80 - 22.63
HE20 [MCs0| 2| 36 | 5180 [106/53] 18.43 | 18.43 | 21.65 | 21.55 - 22.66
HE20 [MCso| 2| 36 | 5180 [242/61] 19.33 | 19.23 [ 27.65 | 29.95 - 22.84
HE20 [MCSO| 2| 44 | 5220 | Full | 18.88 | 18.88 | 20.90 | 20.85 - 22.76
HE20 [MCso| 2| 44 | 5220 | 26/4 | 17.28 | 17.18 | 18.80 | 18.70 - 22.35
HE20 [MCSO| 2| 44 | 5220 [ 52/39[ 17.23 | 17.23 | 19.55 | 19.05 - 22.36
HE20 [MCSO| 2 | 44 | 5220 |106/53| 18.43 | 18.23 | 21.85 | 21.30 - 22.61
HE20 [MCSO[ 2| 44 | 5220 [242/61] 19.13 | 19.28 | 22.60 | 28.80 - 22.82
HE20 [MCso| 2| 48 | 5240 | Full | 1888 | 18.88 | 21.10 | 21.00 - 22.76
HE20 [MCso| 2| 48 | 5240 | 26/8 | 18.68 | 18.63 | 20.60 | 20.45 - 22.70
HE20 [MCSO0| 2 | 48 | 5240 | 52/40 | 18.53 | 18.33 | 21.00 | 20.80 - 22.63
HE20 [MCSO| 2| 48 | 5240 [106/54] 18.43 | 18.48 | 21.45 | 21.15 - 22.66
HE20 [MCso[ 2| 48 | 5240 [242/61] 19.08 | 19.23 | 2255 | 29.35 - 22.81
HE40 [MCso| 2| 38 | 5190 | Full |37.76 | 37.86 | 40.41 | 40.23 - 23.01
HE40 [MCSO0| 2 [ 38 | 5190 |484/65| 38.86 | 39.36 | 67.05 | 69.75 - 23.01
HE40 [MCso| 2| 46 | 5230 | Full |37.76 | 37.76 | 39.69 | 40.05 - 23.01
HE40 [MCS0| 2 [ 46 | 5230 |484/65| 39.16 | 38.76 | 64.35 | 54.00 - 23.01
HE80 [MCso| 2| 42 [ 5210 Full | 76.96 | 76.72 | 81.60 | 82.24 - 23.01
HE80 [MCSO| 2 | 42 | 5210 |996/67| 78.04 | 78.28 [111.52 |114.72 - 23.01
HE160| MCSO| 2 | 50 [ 5250 | Full |155.37 [155.60 | 165.44 | 165.44 - 23.01
HE160| MCSO| 2 | 50 | 5250 [1992/64158.00 |158.48 | 281.49 |290.31 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011D

FCC Band | MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. ) - . .
Mod. Rate NTH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2 36 5180 | Full [11.10 (10.70 [ 13.91 23.64 6.36 Pass
HE20 |MCSO| 2| 36 | 5180 | 26/0 | 3.60 | 1.80 | 5.80 23.64 6.36 Pass
HE20 |MCSO| 2| 36 | 5180 | 52/37| 6.20 | 5.80 | 9.01 23.64 6.36 Pass
HE20 |MCSO| 2| 36 | 5180 |106/53| 9.40 | 9.10 |12.26 23.64 6.36 Pass
HE20 | MCSO| 2 | 36 | 5180 |242/61|12.80 | 12.50 | 15.66 23.64 6.36 Pass
HE20 |MCSO| 2| 44 | 5220 | Full |[10.80 | 10.60 |13.71 23.64 6.36 Pass
HE20 | MCSO| 2 44 5220 | 26/4 | 460 | 4.20 | 7.41 23.64 6.36 Pass
HE20 |MCSO| 2| 44 | 5220 | 52/39 | 6.30 | 6.40 | 9.36 23.64 6.36 Pass
HE20 | MCSO| 2 | 44 | 5220 |106/53| 9.10 | 9.00 |12.06 23.64 6.36 Pass
HE20 | MCSO| 2 | 44 | 5220 |242/61|12.60 | 12.30 | 15.46 23.64 6.36 Pass
HE20 | MCSO| 2| 48 | 5240 | Full [11.10 | 10.80 |13.96 23.64 6.36 Pass
HE20 |MCSO| 2| 48 | 5240 | 26/8 | 3.30 | 3.50 | 6.41 23.64 6.36 Pass
HE20 | MCSO| 2| 48 | 5240 | 52/40| 5.50 | 6.30 | 8.93 23.64 6.36 Pass
HE20 | MCSO| 2 | 48 | 5240 |106/54| 9.70 | 9.30 |12.51 23.64 6.36 Pass
HE20 | MCSO| 2 48 5240 (242/61(12.80 | 12.40 | 15.61 23.64 6.36 Pass
HE40 |MCSO| 2| 38 | 5190 | Full |[11.00 |10.40 |13.72 23.64 6.36 Pass
HE40 | MCSO| 2 | 38 | 5190 |484/65|11.10 | 9.80 |13.51 23.64 6.36 Pass
HE40 |MCSO| 2| 46 | 5230 | Full [13.20 | 13.00 |16.11 23.64 6.36 Pass
HE40 | MCSO| 2 | 46 | 5230 |484/65|13.80 | 13.20 | 16.52 23.64 6.36 Pass
HE80 |MCSO| 2| 42 | 5210 | Full [10.40 [ 9.30 |12.90 23.64 6.36 Pass
HE80 | MCSO| 2 | 42 | 5210 |996/67| 8.50 | 7.40 [11.00 23.64 6.36 Pass
HE160| MCSO| 2 50 | 5250 | Full | 8.70 | 7.90 |11.33 23.64 6.36 Pass
HE160| MCSO| 2 [ 50 | 5250 [1992/69 6.80 | 6.00 [ 9.43 23.64 6.36 Pass
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Report Number : FRIN1011D

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average

Data Freq. RU. POW?r PSD DG_ Pass

Mod. Rate NTY CH. (MHz2) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

HE20 [ MCSO| 2 36 5180 | Full 3.59 10.64 6.36 Pass
HE20 [ MCSO| 2 36 5180 | 26/0 2.99 10.64 6.36 Pass
HE20 [ MCSO| 2 36 5180 | 52/37 3.34 10.64 6.36 Pass
HE20 [ MCSO| 2 36 5180 |106/53 3.59 10.64 6.36 Pass
HE20 [ MCSO| 2 36 5180 |242/61 3.31 10.64 6.36 Pass
HE20 [ MCSO| 2 44 5220 | Full 331 10.64 6.36 Pass
HE20 [ MCSO| 2 44 5220 | 26/4 3.62 10.64 6.36 Pass
HE20 [ MCSO| 2 44 5220 | 52/39 3.58 10.64 6.36 Pass
HE20 [ MCSO| 2 44 5220 |106/53 3.54 10.64 6.36 Pass
HE20 | MCSO| 2 | 44 | 5220 |242/61 3.46 10.64 6.36 Pass
HE20 [ MCSO| 2 48 5240 | Full 3.46 10.64 6.36 Pass
HE20 [ MCSO| 2 48 5240 | 26/8 3.63 10.64 6.36 Pass
HE20 [ MCSO| 2 48 5240 | 52/40 3.28 10.64 6.36 Pass
HE20 [ MCSO| 2 48 5240 |106/54 3.63 10.64 6.36 Pass
HE20 [ MCSO| 2 48 5240 |242/61 3.27 10.64 6.36 Pass
HE40 [ MCSO| 2 38 5190 | Full 3.27 10.64 6.36 Pass
HE40 [ MCSO| 2 38 5190 |484/65 3.03 10.64 6.36 Pass
HE40 [ MCSO| 2 46 5230 | Full 3.03 10.64 6.36 Pass
HE40 [ MCSO| 2 46 5230 |484/65 1.00 10.64 6.36 Pass
HE80 [ MCSO| 2 42 5210 | Full 1.00 10.64 6.36 Pass
HE80 [ MCSO| 2 42 5210 |996/67 -2.10 10.64 6.36 Pass
HE160[ MCSO| 2 50 5250 | Full -6.85 10.64 6.36 Pass
HE160( MCSO| 2 50 5250 [1992/64 -7.89 10.64 6.36 Pass

A-13of 19



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRIN1011D

Band Il MIMO
IC 99% IC 99% FCC 26dB
Data Freq. RU Bar?g\jci)dth Bai?j\?v%th Bandwidth Bandwi'dth Bandwich
Mod. Rate NT{ CH. (MHz) Config (MH2) (MH2) Power Limit EIRP Limit Power Limit Note

_ (dBm) (dBm) (dBm)

Ant5 [ Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4
HE20 [MCSo| 2| 52 [ 5260 | Full | 18.88 | 18.98 | 21.30 | 32.05 23.76 29.76 23.98
HE20 [MCso| 2| 52 | 5260 | 26/0 | 18.78 | 18.78 | 20.85 | 21.05 23.74 29.74 23.98
HE20 [MCso| 2| 52 | 5260 [ 52/37 18.63 | 18.48 | 21.80 [ 21.05 23.67 29.67 23.98
HE20 |[MCso| 2 | 52 | 5260 [106/53 18.83 | 18.48 | 27.35 | 23.15 23.67 29.67 23.98
HE20 [MCso] 2| 52 [ 5260 [242/61] 19.63 [ 21.32 | 40.05 [ 5215 23.93 29.93 23.98
HE20 [MCso| 2| 60 | 5300 | Full | 18.88 | 18.98 | 21.40 | 26.90 23.76 29.76 23.98
HE20 |MCS0| 2 [ 60 | 5300 | 26/4 | 17.33 | 17.13 | 19.15 | 18.60 23.34 29.34 23.70
HE20 [MCso| 2| 60 | 5300 | 52/39| 17.23 | 17.18 | 19.60 | 18.85 23.35 29.35 23.75
HE20 |MCS0| 2 [ 60 | 5300 [106/54| 18.73 | 18.83 | 24.05 | 25.05 23.73 29.73 23.98
HE20 [MCso| 2| 60 | 5300 [242/61] 19.58 | 23.42 | 41.35 | 5152 23.92 29.92 23.98
HE20 [MCS0] 2| 64 [ 5320 ] Full | 1893 [18.88 | 22.80 [ 24.40 23.76 29.76 23.98
HE20 [MCso| 2| 64 | 5320 | 26/8 | 18.63 | 18558 | 20.45 | 20.45 23.69 29.69 23.98
HE20 |MCSO0| 2 | 64 | 5320 | 52/40 | 1858 | 19.03 | 21.25 | 22.15 23.69 29.69 23.98
HE20 [MCSo| 2| 64 | 5320 [106/54 18.48 | 19.78 | 23.75 | 29.00 23.67 29.67 23.98
HE20 [MCSo] 2| 64 [ 5320 [242/61] 19.98 [ 21.23 | 45.60 [ 51.05 23.98 30.00 23.98
HE40 [MCSo| 2| 54 [ 5270 | Full | 37.76 | 37.86 | 39.96 | 43.47 23.98 30.00 23.98
HE40 [MCSo] 2| 54 [ 5270 [484/65] 45.85 [ 70.02 | 96.16 [114.98 23.98 30.00 23.98
HE40 [MCso| 2| 62 | 5310 | Full | 37.86 | 37.86 | 39.87 | 43.38 23.98 30.00 23.98
HE40 [MCSo] 2| 62 [ 5310 [484/65] 41.56 [ 53.94 | 84.73 [ 94.39 23.98 30.00 23.98
HE80 |MCsSo| 2| 58 [ 5290 | Full | 76.84 | 76.72 | 95552 |105.76 23.98 30.00 23.98
HES0 [MCso] 2| 58 [ 5290 [996/67[ 82.23 | 85.71 [150.32 [149.29 23.98 30.00 23.98
HE160[ MCSO[ 2| 50 [ 5250 | Full | 155.4 [ 155.6] 165.4 | 165.4 23.98 30.00 23.98
HE160| MCSO| 2 | 50 | 5250 [1992/6¢ 158 | 158.5 | 281.5 | 290.3 23.98 30.00 23.98
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Report Number : FR1IN1011D

TEST RESULTS DATA
Average Power Table

FCC Band Il MIMO
Average FCC EIRP
Data = RU. Conducted ConducFeq DQ Power .
Mod. NTH CH. Config Power Power Limit (dBi) _ Pass/Fail
Rate (MHz) Limit
(dBm) (dBm)
(dBm)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2 52 5260 | Full [16.60 [16.40 [19.51 23.55 6.43 30 Pass
HE20 [MCSO| 2| 52 | 5260 | 26/0 |10.40 | 9.70 |13.07 23.55 6.43 30 Pass
HE20 | MCSO| 2 | 52 | 5260 | 52/37 [ 12.90 | 12.50 | 15.71 23.55 6.43 30 Pass
HE20 [MCSO| 2| 52 | 5260 [106/53]|15.40 | 15.30 | 18.36 23.55 6.43 30 Pass
HE20 | MCSO| 2 | 52 | 5260 |242/61|17.30 | 17.40 | 20.36 23.55 6.43 30 Pass
HE20 [MCSO| 2| 60 | 5300 | Full |14.90 |[14.80 |17.86 23.55 6.43 30 Pass
HE20 | MCSO| 2| 60 | 5300 | 26/4 |11.30 (10.90 |14.11 23.26 6.43 30 Pass
HE20 [MCSO| 2| 60 | 5300 | 52/39 |13.40 | 12.60 | 16.03 23.32 6.43 30 Pass
HE20 | MCSO| 2 | 60 | 5300 |106/54| 15.50 | 15.40 | 18.46 23.55 6.43 30 Pass
HE20 [MCSO| 2| 60 | 5300 |(242/61]17.40 | 17.50 | 20.46 23.55 6.43 30 Pass
HE20 |MCSO| 2| 64 | 5320 | Full |13.60 |13.10 |16.37 23.55 6.43 30 Pass
HE20 [MCSO| 2| 64 | 5320 | 26/8 | 9.90 |10.40 |13.17 23.55 6.43 30 Pass
HE20 | MCSO| 2 | 64 | 5320 | 52/40 | 12.70 | 13.20 | 15.97 23.55 6.43 30 Pass
HE20 [MCSO| 2| 64 | 5320 (106/54]13.10 | 11.50 | 15.38 23.55 6.43 30 Pass
HE20 | MCSO| 2 | 64 | 5320 |242/61|13.20 | 12.10 | 15.70 23.55 6.43 30 Pass
HE40 [ MCSO| 2 54 5270 | Full |14.40 | 13.90 | 17.17 23.55 6.43 30 Pass
HE40 | MCSO| 2 | 54 | 5270 |484/65| 16.40 | 15.30 | 18.90 23.55 6.43 30 Pass
HE40 [MCSO| 2| 62 | 5310 | Full |12.60 [12.20 | 15.41 23.55 6.43 30 Pass
HE40 | MCSO| 2 | 62 | 5310 |484/65|11.60 | 10.60 |14.14 23.55 6.43 30 Pass
HE80 [MCSO| 2| 58 | 5290 | Full 110.20 | 9.50 |12.87 23.55 6.43 30 Pass
HE80 | MCSO| 2 | 58 | 5290 |996/67| 7.80 | 7.10 |10.47 23.55 6.43 30 Pass
HE160| MCSO| 2 50 | 5250 | Full | 870 | 7.90 |11.33 23.55 6.43 30 Pass
HE160| MCSO| 2 [ 50 | 5250 [1992/69 6.80 | 6.00 [ 9.43 23.55 6.43 30 Pass
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Report Number : FRIN1011D

TEST RESULTS DATA
Power Spectral Density

Band Il MIMO
Average Average

Data Freq. RU. POW?r PSD DG_ Pass

Mod. Rate NTY CH. (MHz2) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

HE20 [ MCSO| 2 52 5260 | Full 9.29 10.57 6.43 Pass
HE20 [ MCSO| 2 52 5260 | 26/0 10.12 10.57 6.43 Pass
HE20 [ MCSO| 2 52 5260 | 52/37 10.12 10.57 6.43 Pass
HE20 [ MCSO| 2 52 5260 |106/53 9.83 10.57 6.43 Pass
HE20 [ MCSO| 2 52 5260 |242/61 8.28 10.57 6.43 Pass
HE20 [ MCSO| 2 60 5300 | Full 7.43 10.57 6.43 Pass
HE20 [ MCSO| 2 60 5300 | 26/4 10.18 10.57 6.43 Pass
HE20 [ MCSO| 2 60 5300 | 52/39 10.25 10.57 6.43 Pass
HE20 [ MCSO| 2 60 5300 |106/54 9.78 10.57 6.43 Pass
HE20 | MCSO| 2| 60 | 5300 |242/61 8.40 10.57 6.43 Pass
HE20 [ MCSO| 2 64 5320 | Full 5.83 10.57 6.43 Pass
HE20 [ MCSO| 2 64 5320 | 26/8 10.42 10.57 6.43 Pass
HE20 [ MCSO| 2 64 5320 | 52/40 10.20 10.57 6.43 Pass
HE20 [ MCSO| 2 64 5320 |106/54 6.64 10.57 6.43 Pass
HE20 [ MCSO| 2 64 5320 |242/61 3.91 10.57 6.43 Pass
HE40 | MCSO| 2| 54 | 5270 | Full 4.02 10.57 6.43 Pass
HE40 | MCSO| 2 | 54 | 5270 |484/65 4.44 10.57 6.43 Pass
HE40 | MCSO| 2| 62 | 5310 | Full 2.35 10.57 6.43 Pass
HE40 | MCSO| 2| 62 | 5310 |484/65 -0.39 10.57 6.43 Pass
HE80 [ MCSO| 2 58 5290 | Full -2.54 10.57 6.43 Pass
HE80 [ MCSO| 2 58 5290 |996/67 -4.03 10.57 6.43 Pass
HE160[ MCSO| 2 50 5250 | Full -6.85 10.57 6.43 Pass
HE160( MCSO| 2 50 5250 [1992/64 -7.89 10.57 6.43 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FRIN1011D

Band Il MIMO

99% 26 dB IC 99% IC 99% FCC 26dB Ban;w?;h or

Data Ereq! RU' Bandwidth Bandwidth Bandwigth Bandwi'dth Bandwigth Straddle

Mod. Rate NTY CH. (MH2) Config| In U-NII 2C In U-NIl 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz2) (MHz) (dBm) (dBm) (dBm) pinae
Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4

HE20 [Mcso| 2| 100 [ 5500 | Full | 18.83 | 18.88 | 21.00 | 23.10 23.75 29.75 23.98
HE20 [ Mcso| 2| 100 | 5500 | 26/0 | 18.78 | 18.83 | 20.90 [ 21.15 23.74 29.74 23.98
HE20 [Mcso| 2| 100 | 5500 | 52/37 | 18.28 | 18.43 | 21.45 | 21.10 23.62 29.62 23.98
HE20 [ MCso| 2 | 100 | 5500 [106/53| 18.53 | 18.43 | 24.90 | 23.40 23.66 29.66 23.98
HE20 | MCSO| 2 | 100 | 5500 |242/61 19.33 [ 21.28 | 35.55 | 45.14 23.86 29.86 23.98
HE20 [MCSo| 2| 116 | 5580 | Full | 18.83 [ 18.83 | 21.40 | 21.25 23.75 29.75 23.98
HE20 [Mcso| 2| 116 | 5580 | 26/4 | 17.33 | 17.03 | 18.65 | 18.70 23.31 29.31 23.71
HE20 [Mcso| 2 | 116 | 5580 | 52/38 | 17.18 | 17.18 | 19.60 | 19.50 23.35 29.35 23.90
HE20 [Mcso| 2 | 116 | 5580 [106/53] 18.43 | 18.43 | 23.25 | 23.00 23.66 29.66 23.98
HE20 [MCSo| 2 | 116 | 5580 [242/61] 19.48 [ 23.62 | 39.54 [ 47.91 23.90 29.90 23.98
HE20 [Mcso| 2| 140 | 5700 [ Full | 18.83 | 18.83 | 21.25 | 21.45 23.75 29.75 23.98
HE20 [Mcso| 2| 140 | 5700 | 26/8 | 18.73 | 18.63 | 20.80 | 20.55 23.70 29.70 23.98
HE20 [Mcso| 2| 140 | 5700 [ 52/40 | 18.48 | 1858 | 20.95 | 21.60 23.67 29.67 23.98
HE20 [MCSo| 2 | 140 | 5700 [106/54] 18.38 | 19.03 | 22.20 | 25.95 23.64 29.64 23.98
HE20 [Mcso| 2 | 140 | 5700 [242/61] 19.88 | 26.27 [ 40.55 | 47.19 23.98 29.98 23.98
HE40 [Mcso| 2| 102 [ 5510 | Full | 37.66 | 37.76 | 39.96 | 40.14 23.98 30.00 23.98
HE40 [Mcso| 2 | 102 | 5510 [484/65] 41.95 | 41.56 | 76.95 | 83.41 23.98 30.00 23.98
HE40 [MCso| 2| 110 [ 5550 | Full | 37.66 | 37.76 | 40.05 | 40.14 23.98 30.00 23.98
HE40 [Mcso| 2 | 110 | 5550 [484/65] 39.66 | 70.62 | 63.27 [115.27 23.98 30.00 23.98
HE40 [MCSo| 2| 134 [ 5670 | Full | 37.86 | 37.76 | 40.41 | 40.23 23.98 30.00 23.98
HE40 [ MCso| 2 | 134 | 5670 [484/65] 48.15 | 38.66 | 78.53 | 73.35 23.98 30.00 23.98
HE8O [MCSO0| 2| 106 | 5530 | Full | 76.60 | 76.84 | 82.24 [111.36 23.98 30.00 23.98
HE80 [ MCSO| 2 | 106 | 5530 |996/67| 78.16 | 85.83 |150.43 | 188.17 23.98 30.00 23.98
HESO [MCso| 2 | 122 [ 5610 | Full | 76.60 | 76.72 | 82.40 [108.32 23.98 30.00 23.98
HEB0 [ Mcso| 2 | 122 | 5610 [996/67| 78.28 | 81.51 [144.81 [183.77 23.98 30.00 23.98
HE160| MCSO[ 2 | 114 | 5570 | Full [155.13 [155.37 | 165.76 [ 195.84 23.98 30.00 23.98
HE160| MCSO[ 2 | 114 | 5570 [1992/6d 158.24 [ 159.20 [ 255.91 [332.33 23.98 30.00 23.98

Band Ill straddle channel MIMO

99% 26 dB IC 99% IC 99% FCC 26dB Banc?w(ijcﬁh or

Data il RU' Bandwidth Bandwidth Bandwigth_ Bandwi'dth Bandwigth_ Straddle

Mod. - NTX{ CH. (MH2) Config| In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

. (MHz2) (MHz) (dBm) (dBm) (dBm) fi
Ant5 [ Ant4 | Ant5 [ Ant4 | Ant5 | Ant4 [ Ant5 [ Ant4 | Ant5 [ Ant4 [ Ant5 [ Ant4
HE20 [Mcso| 2| 144 [ 5720 | Full | 14.44 [ 14.44 | 1555 | 15.70 22.60 28.60 22.92 2.601 | 3.549
HE20 [MCSO| 2| 144 [ 5720 | 26/8 | 13.69 [ 13.24 | 14.40 | 14.10 22.22 28.22 22.49 455 | 455
HE20 [MCS0| 2 | 144 | 5720 [ 52/40 | 13.64 | 13.34 | 1455 | 14.20 22.25 28.25 22.52 455 | 455
HE20 [MCSo| 2 | 144 | 5720 [106/54] 13.69 | 13.69 | 15.30 | 14.70 22.36 28.36 22.67 4,65 | 4.65
HE20 [MCso| 2 | 144 | 5720 [242/61] 17.39 | 15.04 | 25.60 | 29.68 22.77 28.77 23.98 4551 | 4.601
HE40 [MCso| 2| 142 [ 5710 | Full | 34.08 | 33.98 | 35.07 | 35.43 23.98 30.00 23.98 2.64 | 2.64
HE40 [MCso| 2 | 142 | 5710 [484/65] 39.58 | 51.46 | 55.32 | 63.10 23.98 30.00 23.98 417 | 417
HESO [MCso| 2| 138 [ 5690 | Full | 73.48 | 73.48 | 75.80 | 75.64 23.98 30.00 23.98 0.957 | 2.898
HE8O0 | MCSO| 2 | 138 | 5690 |996/67| 74.08 | 74.32 [121.46 |121.46 23.98 30.00 23.98 4.201 | 3.881
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011D

FCC Band lll MIMO
Average FCC EIRP
Data Freq. RU. Conducted ConducFeq DQ Power .
Mod. NTH CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 [ MCSO| 2 | 100 | 5500 | Full |[10.40 {10.60 |13.51 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 100 | 5500 [ 26/0 | 9.10 | 9.10 [12.11 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 100 | 5500 | 52/37 | 11.90 | 11.40 | 14.67 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 100 | 5500 [106/53] 9.80 | 7.90 [11.96 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 100 | 5500 [(242/61] 9.70 | 9.10 |12.42 22.16 7.82 30 Pass
HE20 [MCSO| 2| 116 | 5580 | Full |16.40 [ 16.60 | 19.51 22.16 7.82 30 Pass
HE20 [MCSO| 2| 116 | 5580 | 26/4 | 9.80 | 9.70 [12.76 21.89 7.82 30 Pass
HE20 [ MCSO| 2 | 116 | 5580 | 52/38 111.20 | 11.40 | 14.31 22.08 7.82 30 Pass
HE20 [MCSO| 2 | 116 | 5580 [106/53|14.70 | 14.60 | 17.66 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 116 | 5580 (242/61]17.50 | 17.40 | 20.46 22.16 7.82 30 Pass
HE20 [ MCSO| 2| 140 | 5700 | Full | 8.10 | 850 |11.31 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 140 | 5700 | 26/8 | 8.10 | 9.10 |11.64 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 140 | 5700 | 52/40 |12.10 | 10.00 | 14.19 22.16 7.82 30 Pass
HE20 [ MCSO| 2 | 140 | 5700 [106/54]10.00 | 7.10 |11.80 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 140 | 5700 |242/61| 9.00 | 8.70 [11.86 22.16 7.82 30 Pass
HE40 [ MCSO| 2 | 102 | 5510 | Full ]10.20 [10.00 | 13.11 22.16 7.82 30 Pass
HE40 [ MCSO| 2 | 102 | 5510 (484/65] 9.60 | 9.10 |12.37 22.16 7.82 30 Pass
HE40 | MCSO| 2| 110 | 5550 | Full |12.40 |12.20 | 15.31 22.16 7.82 30 Pass
HE40 [ MCSO| 2 | 110 | 5550 (484/65|11.60 | 11.40 |14.51 22.16 7.82 30 Pass
HE40 [ MCSO| 2| 134 | 5670 | Full |11.30 | 10.80 | 14.07 22.16 7.82 30 Pass
HE40 [ MCSO| 2 | 134 | 5670 (484/65| 9.00 | 8.20 |11.63 22.16 7.82 30 Pass
HE80 [ MCSO| 2| 106 | 5530 [ Full |10.10 | 9.50 | 12.82 22.16 7.82 30 Pass
HE80 [ MCSO| 2 | 106 | 5530 (996/67| 7.30 | 6.80 |10.07 22.16 7.82 30 Pass
HE80 [ MCSO| 2| 122 | 5610 | Full |13.40 [ 12.30 | 15.90 22.16 7.82 30 Pass
HE80 [ MCSO| 2 | 122 | 5610 (996/67|13.20 | 12.40 | 15.83 22.16 7.82 30 Pass
HE160| MCSO| 2 | 114 | 5570 | Full | 9.00 | 8.70 |11.86 22.16 7.82 30 Pass
HE160| MCSO| 2 | 114 | 5570 [1992/64 7.70 | 7.60 | 10.66 22.16 7.82 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data Freq. RU. Conducted ConducFeq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 [MCSO| 2| 144 | 5720 | Full |16.50 | 16.80 | 19.66 21.10 7.82 30 Pass
HE20 [MCSO| 2| 144 | 5720 | 26/8 | 8.10 | 9.20 [11.70 20.67 7.82 30 Pass
HE20 | MCSO| 2| 144 | 5720 | 52/40]11.70 | 11.30 | 14.51 20.70 7.82 30 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54| 15.10 | 14.80 | 17.96 20.85 7.82 30 Pass
HE20 [ MCSO| 2 | 144 | 5720 (242/61]17.50 | 17.00 | 20.27 22.16 7.82 30 Pass
HE40 [ MCSO| 2| 142 | 5710 | Full |[213.30 |(12.70 | 16.02 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 142 | 5710 |484/65|16.40 | 15.00 | 18.77 22.16 7.82 30 Pass
HE80 [ MCSO| 2| 138 | 5690 | Full |14.30 | 13.40 | 16.88 22.16 7.82 30 Pass
HES80 [ MCSO| 2 | 138 | 5690 |996/67( 16.20 | 15.30 | 18.78 22.16 7.82 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FRIN1011D

Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DG_ Pass
Mod. Rate NTY CH. (MHz2) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2 | 100 | 5500 | Full 2.76 9.18 7.82 Pass
HE20 | MCS0O| 2 | 100 | 5500 | 26/0 9.17 9.18 7.82 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 8.90 9.18 7.82 Pass
HE20 | MCSO| 2 | 100 | 5500 |106/53 3.22 9.18 7.82 Pass
HE20 | MCSO| 2 | 100 | 5500 |242/61 0.80 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 | Full 8.82 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 | 26/4 8.92 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 | 52/38 8.69 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 |106/53 9.09 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 |242/61 8.86 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 | Full 0.54 9.18 7.82 Pass
HE20 | MCSO| 2| 140 | 5700 | 26/8 8.96 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 8.31 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54 3.02 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 |242/61 0.74 9.18 7.82 Pass
HE40 | MCSO| 2 | 102 | 5510 | Full 0.10 9.18 7.82 Pass
HE40 | MCSO| 2 | 102 | 5510 |484/65 -1.03 9.18 7.82 Pass
HE40 | MCSO| 2 | 110 | 5550 | Full 2.27 9.18 7.82 Pass
HE40 | MCSO| 2 | 110 | 5550 |484/65 2.39 9.18 7.82 Pass
HE40 | MCSO| 2| 134 | 5670 | Full 1.14 9.18 7.82 Pass
HE40 | MCSO| 2 | 134 | 5670 |484/65 -0.59 9.18 7.82 Pass
HE80 | MCSO| 2 | 106 | 5530 | Full -2.50 9.18 7.82 Pass
HE80 | MCSO| 2 | 106 | 5530 |996/67 -4.24 9.18 7.82 Pass
HE80 | MCSO| 2 | 122 | 5610 | Full 0.56 9.18 7.82 Pass
HE80 | MCSO| 2 | 122 | 5610 |996/67 -2.29 9.18 7.82 Pass
HE160| MCSO| 2 | 114 | 5570 | Full -6.47 9.18 7.82 Pass
HE160| MCSO| 2 [ 114 | 5570 [1992/69 -6.97 9.18 7.82 Pass
Band Ill straddle channel MIMO
Average Average
Data Freq. RU. Powgr PSD DG_ Pass
Mod. Rate NTY CH. (MH2) Config Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Ant5 | Ant4 | SUM [ Ant5 [ Ant4 [ Ant5 [ Ant4
HE20 | MCSO| 2 | 144 | 5720 | Full 8.87 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 | 26/8 8.88 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 | 52/40 8.66 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54 9.09 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 |242/61 8.25 9.18 7.82 Pass
HE40 | MCSO| 2 | 142 | 5710 | Full 4.62 9.18 7.82 Pass
HE40 | MCSO| 2 | 142 | 5710 |484/65 3.87 9.18 7.82 Pass
HE80 | MCSO| 2 | 138 | 5690 | Full 1.33 9.18 7.82 Pass
HE80 | MCSO| 2 | 138 | 5690 |996/67 0.94 9.18 7.82 Pass
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

Appendix B. Conducted Spurious Emission

Richard Qiu, Jacob Yu, Eric Chang, Ken Wu |[Temperature : 22.7~24.8°C
Test Engineer : .
and Nick Yu Relative Humidity : (52~59%
UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO G:jric:]l;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) [ (dBi) | (dB) [ (dB) | (dB) |(P/A)
5149.5 -35.08 |-13.88 -21.2 -45.83 6.36 1.38 3.01 0 P
802.11a
5150 -50.77 -9.57 -41.2 -61.52 6.36 1.38 3.01 0 A
CH 36
* 5180 16.76 - - 6.01 6.36 1.38 3.01 0 P
5180MHz
* 5180 5.58 - - -5.17 6.36 1.38 3.01 0 A
5134.16 -39.55 |[-18.35 -21.2 -50.3 6.36 1.38 3.01 0 P
5150 -53.03 [ -11.83 -41.2 -63.78 6.36 1.38 3.01 0 A
802.11a
* 5220 17.13 - - 6.39 6.36 1.37 3.01 0 P
CH 44
* 5220 5.27 - - -5.47 6.36 1.37 3.01 0 A
5220MHz
5373.48 -40.14 | -18.94 -21.2 -50.91 6.36 1.4 3.01 0 P
5380.48 -563.59 |[-12.39 -41.2 -64.37 6.36 1.41 3.01 0 A
5145.86 -39.93 |[-18.73 -21.2 -50.68 6.36 1.38 3.01 0 P
5150 -53.43 |[-12.23 -41.2 -64.18 6.36 1.38 3.01 0 A
802.11a
* 5240 16.88 - - 6.16 6.36 1.35 3.01 0 P
CH 48
* 5240 5.49 - - -5.23 6.36 1.35 3.01 0 A
5240MHz
5370.96 -39.78 |[-18.58 -21.2 -50.55 6.36 14 3.01 0 P
5355 -53.47 | -12.27 -41.2 -64.22 6.36 1.38 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-1 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
10360 -60.19 | -33.19 -27 -72.27 6.36 2.71 3.01 0 P
802.11a 15540 -63.47 | -42.27 -21.2 -76.2 6.36 3.36 3.01 0 P
CH 36 20720 -57.92 | -36.72 -21.2 -72.72 6.36 5.43 3.01 0 P
5180MHz
10440 -60.55 |-33.55 -27 -72.64 6.36 272 3.01 0 P
802.11a 15660 -62.61 | -41.41 -21.2 -75.38 6.36 34 3.01 0 P
CH 44 20880 -52.86 |-31.66 -21.2 -67.99 6.36 5.76 3.01 0 P
5220MHz
7336 -52.5 -31.3 -21.2 -64.49 6.36 2.62 3.01 0 P
802.11a 10480 -64.18 | -37.18 -27 -76.27 6.36 2.72 3.01 0 P
CH 48 15720 -61.93 | -40.73 -21.2 -74.73 6.36 3.43 3.01 0 P
5240MHz 20960 -54.08 [-32.88| -21.2 -69.41 6.36 5.96 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-2 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5149.76 3277 |-1157| -21.2 4352 | 6.36 138 | 3.01 0 P
802.11ax 5149.76 4915 | -7.95 | -41.2 -59.9 6.36 1.38 | 3.01 A
HE20 Full | * 5180 17.89 - - 7.14 6.36 138 | 3.01 0 P
CH 36 * 5180 5.63 - - -5.12 6.36 1.38 | 3.01 0 A
5180MHz
5122.46 -39.51 |-1831| -21.2 -50.26 | 6.36 1.38 | 3.01 0 P
802.11ax 5149.76 5254 |[-11.34| -412 -63.29 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5220 17.29 - - 6.55 6.36 1.37 | 3.01 0 P
CH44 * 5220 5.11 - - -5.63 6.36 1.37 | 3.01 0 A
5220MHz 5413.24 3911 |-17.91| -21.2 -49.94 | 6.36 1.46 3.01 0 P
5366.48 -53.44 |-1224| -41.2 -64.21 6.36 14 3.01 0 A
5141.7 4012 |-18.92| -21.2 -50.87 | 6.36 1.38 | 3.01 0 P
802.11ax 5150 -53.02 [-11.82| -41.2 -63.77 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5240 18.75 - - 8.03 6.36 1.35 | 3.01 0 P
CH 48 * 5240 5.29 - - -5.43 6.36 1.35 | 3.01 0 A
5240MHz 5369.56 3919 [-17.99| -21.2 -49.96 | 6.36 14 3.01 0 P
5350.24 -53.08 |-11.88| -41.2 -63.82 | 6.36 137 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-3 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
10360 -61.21 -34.21 -27 -73.29 6.36 2.71 3.01 0 P
802.11ax
15540 -62.14 | -40.94 -21.2 -74.87 6.36 3.36 3.01 0 P
HE20 Full
20720 -568.22 [ -37.02 -21.2 -73.02 6.36 5.43 3.01 0 P
CH 36
5180MHz
10440 -62.72 |-35.72 -27 -74.81 6.36 272 3.01 0 P
802.11ax
15660 -62.16 | -40.96 -21.2 -74.93 6.36 3.4 3.01 0 P
HE20 Full
20880 -563.52 |-32.32 -21.2 -68.65 6.36 5.76 3.01 0 P
CH 44
5220MHz
7336 -56.19 | -34.99 -21.2 -68.18 6.36 2.62 3.01 0 P
802.11ax
10480 -63.75 |[-36.75 -27 -75.84 6.36 272 3.01 0 P
HE20 Full
15720 -62.93 |[-41.73 -21.2 -75.73 6.36 3.43 3.01 0 P
CH 48
20960 -54.21 -33.01 -21.2 -69.54 6.36 5.96 3.01 0 P
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-4 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5126.88 4037 [-19.17| -21.2 5112 | 6.36 1.38 | 3.01 0 P
HE20 5138.32 -53.56 |-12.36| -41.2 -64.31 6.36 1.38 | 3.01 A
Partial 5180 17.52 - - 6.77 6.36 1.38 | 3.01 0 P
26/0 5180 5.59 - - -5.16 6.36 1.38 | 3.01 0 A
CH 36
5180MHz
802.11ax 5148.98 -39.75 |-1855| -21.2 -50.5 6.36 1.38 | 3.01 0 P
HE20 5149.76 -53.66 |-12.46| -41.2 -64.41 6.36 1.38 | 3.01 0 A
Partial 5220 18.95 - - 8.21 6.36 1.37 | 3.01 0 P
26/4 5220 6.94 - - -3.8 6.36 1.37 | 3.01 0 A
CH 44 5409.6 -38.63 |-17.43| -21.2 -49.45 | 6.36 145 | 3.01 0 P
5220MHz 5374.32 5362 |-1242| 412 | -64.39 | 6.36 14 | 3.01 0o | A
802.11ax 5143 397 | 185 | -21.2 -50.45 | 6.36 1.38 | 3.01 0 P
HE20 5124.8 -53.85 [-12.65| -41.2 -64.6 6.36 1.38 | 3.01 0 A
Partial 5240 19.52 - - 8.8 6.36 135 | 3.01 0 P
26/8 5240 7.51 - - -3.21 6.36 135 | 3.01 0 A
CH 48 5401.76 -40.05 |-18.85| -21.2 -50.86 | 6.36 1.44 3.01 0 P
5240MHz 5402.32 5349 |[-12.29| -41.2 643 | 6.36 144 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-5 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) [(dB)|(P/A)
802.11ax 10360 -67.36 | -40.36 -27 -79.44 6.36 2.71 3.01 0 P
HE20 15540 -61.46 | -40.26 -21.2 -74.19 6.36 3.36 3.01 0 P
Partial 20720 -58.37 | -37.17 -21.2 -73.17 6.36 5.43 3.01 0 P
26/0
CH 36
5180MHz
802.11ax 10440 -65.3 -38.3 -27 -77.39 6.36 2.72 3.01 0 P
HE20 15660 -61.29 | -40.09 -21.2 -74.06 6.36 34 3.01 0 P
Partial 20880 -54.15 |-32.95 -21.2 -69.28 6.36 5.76 3.01 0 P
26/4
CH 44
5220MHz
802.11ax 7336 -58.78 | -37.58 -21.2 -70.77 6.36 2.62 3.01 0 P
HE20 8384 -59.76 | -38.56 -21.2 -71.83 6.36 27 3.01 0 P
Partial 10480 -68.75 | -41.75 -27 -80.84 6.36 2.72 3.01 0 P
26/8 15720 -62.44 | -41.24 -21.2 -75.24 6.36 3.43 3.01 0 P
CH 48 20960 -55.65 |-34.45| -21.2 -70.98 | 6.36 596 | 3.01 0 P
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-6 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5125.06 -39.26 | -18.06 -21.2 -50.01 6.36 1.38 3.01 0 P
HE20 5143.26 -53 -11.8 -41.2 -63.75 6.36 1.38 3.01 A
Partial * 5180 18.97 - - 8.22 6.36 1.38 3.01 0 P
52/37 * 5180 6.68 - - -4.07 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-7 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 5146.38 -37.28 |-16.08 -21.2 -48.03 6.36 1.38 3.01 0 P
HE20 5149.5 -52.18 |-10.98 -41.2 -62.93 6.36 1.38 3.01 A
Partial * 5180 18.77 - - 8.02 6.36 1.38 3.01 0 P
106/53 * 5180 6.93 - - -3.82 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-8 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 5148.98 -23.47 -2.27 -21.2 -34.22 6.36 1.38 3.01 0 P
HE20 5150 -49.15 -7.95 -41.2 -59.9 6.36 1.38 3.01 A
Partial * 5180 19.62 - - 8.87 6.36 1.38 3.01 0 P
242/61 * 5180 5.83 - - -4.92 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-9 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5150.02 -27.18 | -81.98 54.8 -37.93 6.36 1.38 3.01 0 P
802.11ax 5149.76 4299 | 179 | -412 -53.74 | 6.36 1.38 | 3.01 A
HE40 Full * 5190 14.39 - - 3.64 6.36 1.38 3.01 0 P
CH 38 * 5190 212 - - -8.63 6.36 1.38 3.01 0 A
5190MHz 5368.16 -39.86 |-18.66| -21.2 -50.63 | 6.36 1.4 3.01 0 P
5350.24 -52.8 -11.6 -41.2 -63.54 6.36 1.37 3.01 0 A
5147.16 -28.55 -7.35 -21.2 -39.3 6.36 1.38 3.01 0 P
802.11ax 5150 -48.71 | -7.51 -41.2 -59.46 | 6.36 1.38 | 3.01 0 A
HE40 Full * 5230 17.75 - - 7.02 6.36 1.36 3.01 0 P
CH 46 * 5230 4.75 - - -5.98 6.36 1.36 3.01 0 A
5230MHz 5369.28 2854 | -7.34 | -212 -39.31 6.36 1.4 3.01 0 P
5351.92 -51.02 -9.82 -41.2 -61.77 6.36 1.38 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-10 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10380 -62.89 | -35.89 -27 -74.97 6.36 2.71 3.01 0 P
HE40 Full 15570 -59.35 |-38.15 -21.2 -72.09 6.36 3.37 3.01 0 P
CH 38 20760 -55.84 | -34.64 -21.2 -70.78 6.36 5.57 3.01 0 P
5190MHz
802.11ax 10460 -65.44 | -38.44 -27 -77.53 6.36 272 3.01 0 P
HE40 Full 15690 -62.57 | -41.37 -21.2 -75.36 6.36 3.42 3.01 0 P
CH 46 20920 -53.3 -32.1 -21.2 -68.5 6.36 5.83 3.01 0 P
5230MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-11 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz ) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5146.64 -26.75 | -5.55 21.2 -37.5 6.36 1.38 3.01 0 P
HE40 5150 4368 | -2.48 -41.2 -54.43 6.36 1.38 3.01 A
Partial * 5190 15.46 - - 4.71 6.36 1.38 3.01 0 P
484/65 * 5190 1.3 - - -9.45 6.36 1.38 3.01 0 A
CH38 5436.48 -39.6 -18.4 21.2 -50.45 6.36 1.48 3.01 0 P
5190MHz 5352.76 5334 |-1214| -412 | -64.09 | 6.36 138 | 3.01 0o | A
802.11ax 5141.7 2854 | -7.34 21.2 -39.29 6.36 1.38 3.01 0 =
HE40 5150 -48.7 75 -41.2 -59.45 6.36 1.38 3.01 0 A
Partial * 5230 17.28 - - 6.55 6.36 1.36 3.01 0 =
484/65 * 5230 4.05 - - -6.68 6.36 1.36 3.01 0 A
CH 46 5354.72 3145 |-1025| -21.2 -42.2 6.36 1.38 3.01 0 P
5230MHz 5350.52 51.06 | -9.86 | -41.2 618 | 6.36 137 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-12 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5143 -28.91 -7.71 -21.2 -39.66 6.36 1.38 3.01 0 P
802.11ax 5138.84 -43.61 -2.41 -41.2 -54.36 6.36 1.38 3.01 A
HE80 Full | * 5210 11.23 - - 0.49 6.36 1.37 3.01 0 P
CH 42 * 5210 -1.6 - - -12.34 6.36 1.37 3.01 0 A
5210MHz 5374.6 -38.69 |-17.49| -212 | -4946 | 6.36 1.4 3.01 0 P
5366.2 -52 -10.8 -41.2 -62.77 6.36 14 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-13 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10420 -65.28 |-38.28 -27 -77.36 6.36 2.71 3.01 0 P
HE80 Full 15630 -61.72 | -40.52 -21.2 -74.49 6.36 3.4 3.01 0 P
CH 42 20840 -55.06 |-33.86 -21.2 -70.13 6.36 5.7 3.01 0 P
5210MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-14 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5150 -25.58 -4.38 -21.2 -36.33 6.36 1.38 3.01 0 P
HES80 5140.92 -44.43 -3.23 -41.2 -55.18 6.36 1.38 3.01 A
Partial * 5210 9.78 - - -0.96 6.36 1.37 3.01 0 P
996/67 * 5210 -3.21 - - -13.95 6.36 1.37 3.01 0 A
CH 42 5394.48 -37.48 |-16.28| -21.2 -48.28 | 6.36 143 | 3.01 0 P
5210MHz 5350.8 5279 |-1159| -412 | 6353 | 636 | 137 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-15 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5119.34 -29.96 -8.76 -21.2 -40.78 6.43 1.38 3.01 0 P
802.11ax
5089.42 -46 -4.8 -41.2 -56.8 6.43 1.36 3.01 A
HE160
* 5250 7.44 - - -3.34 6.43 1.34 3.01 0 P
Full
* 5250 -4.8 - - -15.58 6.43 1.34 3.01 0 A
CH 50
5250MHz 5402.6 -22.9 -1.7 -21.2 -33.78 6.43 1.44 3.01 0 P
5409.32 -45.02 -3.82 -41.2 -55.91 6.43 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-16 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 10500 -63.76 | -36.76 -27 -75.92 6.43 272 3.01 0 P
HE160 15750 -61.74 |-40.54 -21.2 -74.63 6.43 3.45 3.01 0 P
Full 21000 -53.85 |[-32.65 -21.2 -69.32 6.43 6.03 3.01 0 P
CH 50
5250MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-17 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5125.8 -26.29 -5.09 -21.2 -37.11 6.43 1.38 3.01 0 P
HE160 5149.94 -43.4 -2.2 -41.2 -54.22 6.43 1.38 3.01 A
Partial * 5250 7.37 - - -3.41 6.43 1.34 3.01 0 P
1992/68 * 5250 -6.5 - - -17.28 6.43 1.34 3.01 0 A
CH 50 5401.48 2475 | -355 | -21.2 3563 | 6.43 144 | 3.01 0 P
5250MHz 5350.8 4323 | 203 | -412 | 5404 | 643 | 137 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-18 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5132.94 -31.5 -10.3 -21.2 -42.32 6.43 1.38 3.01 0 P
5149.94 -51.56 |-10.36 -41.2 -62.38 6.43 1.38 3.01 A
802.11a
5260 22.82 - - 12.04 6.43 1.34 3.01 0 P
CH 52
5260 11.5 - - 0.72 6.43 1.34 3.01 0 A
5260MHz
5351.92 -24.71 -3.51 -21.2 -35.53 6.43 1.38 3.01 0 P
5350.52 -47.28 -6.08 -41.2 -58.09 6.43 1.37 3.01 0 A
5097.92 -39.35 |[-18.15 -21.2 -50.16 6.43 1.37 3.01 0 P
5124.44 -53.94 | -12.74 -41.2 -64.76 6.43 1.38 3.01 0 A
802.11a
5300 21.15 - - 10.41 6.43 1.3 3.01 0 P
CH 60
5300 9.57 - - -1.17 6.43 1.3 3.01 0 A
5300MHz
5369.28 -26.68 -5.48 -21.2 -37.52 6.43 1.4 3.01 0 P
5350 -47.51 -6.31 -41.2 -58.32 6.43 1.37 3.01 0 A
5320 18.56 - - 7.79 6.43 1.33 3.01 0 P
5320 7.13 - - -3.64 6.43 1.33 3.01 0 A
802.11a
5356.48 -24.45 -3.25 -21.2 -35.27 6.43 1.38 3.01 0 P
CH 64
5350.08 -49.33 -8.13 -41.2 -60.14 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-19 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
7013.33 -49.48 | -22.48 -27 -61.59 6.43 2.67 3.01 0 P
802.11a
10520 -58.09 |-31.09 -27 -70.25 6.43 2,72 3.01 P
CH 52
15780 -62.94 |-41.74 -21.2 -75.84 6.43 3.46 3.01 0 P
5260MHz
21040 -51.2 -30 -21.2 -66.68 6.43 6.04 3.01 0 P
7420 -52.99 |[-31.79 -21.2 -65.04 6.43 2.61 3.01 0 P
802.11a
10600 -64.09 |[-37.09 -27 -76.26 6.43 2.73 3.01 0 P
CH 60
15900 -60.83 [ -39.63 -21.2 -73.79 6.43 3.52 3.01 0 P
5300MHz
21200 -53.66 |-32.46 -21.2 -69.17 6.43 6.07 3.01 0 P
7093.3 -48.1 -211 -27 -60.2 6.43 2.66 3.01 0 P
802.11a
10640 -67.12 | -45.92 -21.2 -79.3 6.43 2.74 3.01 0 P
CH 64
15960 -62.74 | -41.54 -21.2 -75.71 6.43 3.53 3.01 0 P
5320MHz
21280 -51.52 [-30.32 -21.2 -67.04 6.43 6.08 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-20 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5128.52 -34.31 | -13.11 -21.2 -45.13 6.43 1.38 3.01 0 P
802.11ax 5149.94 -51.92 |-10.72 -41.2 -62.74 6.43 1.38 3.01 A
HE20 Full | * 5260 23.2 - - 12.42 6.43 1.34 3.01 0 P
CH 52 * 5260 10.72 - - -0.06 6.43 1.34 3.01 0 A
5260MHz 5353.6 2353 | 233 | -21.2 3435 | 6.43 1.38 | 3.01 0 P
5350 -47.79 -6.59 -41.2 -58.6 6.43 1.37 3.01 0 A
5074.12 -40.94 |-19.74 -21.2 -51.72 6.43 1.34 3.01 0 P
802.11ax 5125.12 -54.3 -13.1 -41.2 -65.12 6.43 1.38 3.01 0 A
HE20 Full | * 5300 21.68 - - 10.94 6.43 1.3 3.01 0 P
CH 60 * 5300 8.57 - - -2.17 6.43 1.3 3.01 0 A
5300MHz 5350.8 2409 | 289 | -21.2 -34.9 6.43 1.37 | 3.01 0 P
5350 -47.13 -5.93 -41.2 -57.94 6.43 1.37 3.01 0 A
* 5320 19.44 - - 8.67 6.43 1.33 3.01 0 P
802.11ax * 5320 7.17 - - -3.6 6.43 1.33 3.01 0 A
HE20 Full 5356.8 -24.17 -2.97 -21.2 -34.99 6.43 1.38 3.01 0 P
CH 64 5350.08 -47.34 -6.14 -41.2 -58.15 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-21 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 10520 -56.02 | -29.02 -27 -68.18 6.43 2.72 3.01 0 P
HE20 Full 15780 -59.65 |-38.45 -21.2 -72.55 6.43 3.46 3.01 0 P
CH 52 21040 -52.65 |-31.45 -21.2 -68.13 6.43 6.04 3.01 0 P
5260MHz
802.11ax 7420 -55.36 | -34.16 -21.2 -67.41 6.43 2.61 3.01 0 P
HE20 Full 10600 -63.16 | -36.16 -27 -75.33 6.43 2.73 3.01 0 P
CH 60 15900 -61.67 | -40.47 -21.2 -74.63 6.43 3.52 3.01 0 P
5300MHz 21200 -51.45 |-3025| -212 | -66.96 | 6.43 6.07 | 3.01 0 P
802.11ax 7093.3 -45.9 -18.9 -27 -58 6.43 2.66 3.01 0 P
HE20 Full 10640 -67.03 | -45.83 -21.2 -79.21 6.43 2.74 3.01 0 P
CH 64 15960 -60.33 | -39.13 -21.2 -73.3 6.43 3.53 3.01 0 P
5320MHz 21280 -51.95 |[-30.75| -21.2 | -67.47 | 6.43 6.08 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-22 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5094.52 4041 [-19.21| -21.2 5122 | 6.43 1.37 | 3.01 0 P
HE20 5149.6 -53.61 [-12.41| -412 -64.43 | 6.43 1.38 | 3.01 A
Partial * 5260 24.6 - - 13.82 6.43 1.34 | 3.01 0 P
26/0 * 5260 13.13 - - 2.35 6.43 1.34 | 3.01 0 A
CH 52 5353.04 -38.35 [-17.15| -21.2 -49.17 | 6.43 1.38 3.01 0 P
5260MHz 5405.12 5239 |-11.19| -412 | -6328 | 6.43 145 | 3.01 0o | A
802.11ax 5145.52 -40.65 |-19.45| -21.2 5147 | 6.43 1.38 | 3.01 0 P
HE20 5125.12 -53.77 |-1257| -41.2 -64.59 | 6.43 1.38 | 3.01 0 A
Partial * 5300 26.35 - - 15.61 6.43 1.3 3.01 0 P
26/4 * 5300 13.26 - - 2.52 6.43 1.3 3.01 0 A
CH 60 5356.12 -38.26 |-17.06| -21.2 -49.08 | 6.43 1.38 3.01 0 P
5300MHz 5350 5151 |-1031| -41.2 | 6232 | 643 | 137 | 3.01 0o | A
802.11ax | 5320 25.78 - - 15.01 6.43 1.33 | 3.01 0 P
HE20 * 5320 13.93 - - 3.16 6.43 1.33 | 3.01 0 A
Partial 5358.72 -36.91 [-1571| -21.2 4774 | 643 1.39 | 3.01 0 P
26/8 5362.56 -50.11 | -8.91 -41.2 -60.94 | 6.43 1.39 | 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-23 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7013.3 -48.92 |-21.92 -27 -61.03 6.43 2.67 3.01 0 P
HE20 10520 -63.01 | -36.01 -27 -75.17 6.43 272 3.01 P
Partial 15780 -66.01 | -44.81 -21.2 -78.91 6.43 3.46 3.01 0 P
26/0 21040 -54.78 | -33.58 -21.2 -70.26 6.43 6.04 3.01 0 P
CH 52
5260MHz
802.11ax 7420 -51.69 |-30.49 -21.2 -63.74 6.43 2.61 3.01 0 P
HE20 8480 -61.13 | -39.93 -21.2 -73.28 6.43 2.71 3.01 0 P
Partial 10600 -62.14 | -35.14 -27 -74.31 6.43 2.73 3.01 0 P
26/4 15900 -63.69 | -42.49 -21.2 -76.65 6.43 3.52 3.01 0
CH 60 21200 -54.99 |-33.79| -21.2 -70.5 6.43 6.07 | 3.01 0 P
5300MHz
802.11ax 7093.3 -48.85 |-21.85 -27 -60.95 6.43 2.66 3.01 0 P
HE20 10640 -68.28 | -47.08 -21.2 -80.46 6.43 2.74 3.01 0 P
Partial 15960 -62.74 | -41.54 -21.2 -75.71 6.43 3.53 3.01 0 P
26/8 21280 -52.55 |-31.35 -21.2 -68.07 6.43 6.08 3.01 0 P
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-24 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 26.52 - - 15.75 6.43 1.33 3.01 0 P
HE20 * 5320 13.63 - - 2.86 6.43 1.33 3.01 A
Partial 5352.8 -23.65 -2.45 -21.2 -34.47 6.43 1.38 3.01 0 P
52/40 5355.84 -49.81 -8.61 -41.2 -60.63 6.43 1.38 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-25 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax * 5320 21.61 - - 10.84 6.43 1.33 3.01 0 P
HE20 * 5320 10.07 - - -0.7 6.43 1.33 3.01 A
Partial 5352.64 -23.5 2.3 -21.2 -34.32 6.43 1.38 3.01 0 P
106/54 5350.24 -50.7 -9.5 -41.2 -61.51 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-26 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 20.88 - - 10.11 6.43 1.33 3.01 0 P
HE20 * 5320 6.39 - - -4.38 6.43 1.33 3.01 A
Partial 5352.64 -23.54 -2.34 -21.2 -34.36 6.43 1.38 3.01 0 P
242/61 5350.08 -48.25 -7.05 -41.2 -59.06 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-27 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5147.56 -35.36 | -14.16 -21.2 -46.18 6.43 1.38 3.01 0 P
802.11ax 5149.94 -52.57 | -11.37 -41.2 -63.39 6.43 1.38 3.01 A
HE40 Full | * 5270 17.86 - - 7.1 6.43 1.32 3.01 0 P
CH 54 * 5270 4.56 - - -6.2 6.43 1.32 3.01 0 A
5270MHz 5365.64 2502 | -382| -21.2 -35.86 | 6.43 1.4 3.01 0 P
5350 -47.78 -6.58 -41.2 -58.59 6.43 1.37 3.01 0 A
5133.96 -40.57 | -19.37 -21.2 -51.39 6.43 1.38 3.01 0 P
802.11ax 5149.6 -54.08 |-12.88 -41.2 -64.9 6.43 1.38 3.01 0 A
HE40 Full | * 5310 17.14 - - 6.39 6.43 1.31 3.01 0 P
CH 62 * 5310 3.38 - - -7.37 6.43 1.31 3.01 0 A
5310MHz 5350 2464 | -344 | 212 -35.45 | 6.43 1.37 | 3.01 0 P
5350 -43.26 -2.06 -41.2 -54.07 6.43 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-28 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7378 -54.71 | -33.51 -21.2 -66.77 6.43 2.62 3.01 0 P
HE40 Full 10539.55 -64.21 | -37.21 -27 -76.38 6.43 2.73 3.01 P
CH 54 15810 -59.97 | -38.77 -21.2 -72.88 6.43 3.47 3.01 0 P
5270MHz 21080 -53.19 |-31.99| -21.2 | -6867 | 6.43 6.04 | 3.01 o | P
802.11ax 7080 -46.24 | -19.24 -27 -58.34 6.43 2.66 3.01 0 P
HE40 Full 10620 -64.89 | -43.69 -21.2 -77.06 6.43 2.73 3.01 0 P
CH 62 15930 -60.28 | -39.08 -21.2 -73.24 6.43 3.52 3.01 0 P
5310MHz 21240 5112 |-29.92| -212 | -66.63 | 6.43 6.07 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-29 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz ) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5143.14 3425 |-13.05| -21.2 -45.07 6.43 1.38 3.01 0 =
HE40 5149.6 5212 |-10.92| -41.2 -62.94 6.43 1.38 3.01 A
Partial * 5270 18.8 - - 8.04 6.43 1.32 3.01 0 P
484/65 * 5270 4.63 - - 6.13 6.43 1.32 3.01 0 A
CH 54 5353.04 -25.9 47 21.2 -36.72 6.43 1.38 3.01 0 P
5270MHz 5350 4672 | 552 | -412 | -5753 | 6.43 137 | 3.01 o | A
802.11ax 5111.18 -40.04 |-1884| -21.2 -50.86 6.43 1.38 3.01 0 =
HE40 5122.74 -53.7 -12.5 -41.2 -64.52 6.43 1.38 3.01 0 A
Partial * 5310 15.12 - - 4.37 6.43 1.31 3.01 0 P
484/65 * 5310 1.98 - - -8.77 6.43 1.31 3.01 0 A
CH 62 5352.2 -23.3 2.1 21.2 -34.12 6.43 1.38 3.01 0 P
5310MHz 5350 4336 | 216 | -412 | -5417 | 6.43 137 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-30 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5140.08 -39.96 |-18.76 -21.2 -50.78 6.43 1.38 3.01 0 P
802.11ax 5149.26 -52.95 | -11.75 -41.2 -63.77 6.43 1.38 3.01 A
HE80 Full | * 5290 14.62 - - 3.87 6.43 1.31 3.01 0 P
CH 58 * 5290 -1.46 - - -12.21 6.43 1.31 3.01 0 A
5290MHz 5385.24 2521 | -401| -212 | -36.07 | 6.43 142 | 3.01 0
5366.48 -43.84 -2.64 -41.2 -54.68 6.43 14 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-31 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) [ (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7053.3 -47.61 -20.61 -27 -59.71 6.43 2.66 3.01 0 P
HES80 Full 10580.75 -63.74 | -36.74 -27 -75.91 6.43 2.73 3.01 P
CH 58 15867.4 -61.43 |-40.23 -21.2 -74.37 6.43 3.5 3.01 0 P
5290MHz 21160 -52.05 |-30.85| -21.2 | -67.55 | 6.43 6.06 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-32 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5127.84 -39.27 | -18.07 -21.2 -50.09 6.43 1.38 3.01 0 P
HES80 5149.6 -53.48 |[-12.28 -41.2 -64.3 6.43 1.38 3.01 A
Partial * 5290 10.44 - - -0.31 6.43 1.31 3.01 0 P
996/67 * 5290 10.75 - - 0 6.43 1.31 3.01 0 A
CH 58 5386.08 2732 | 612 | -212 -38.18 | 6.43 142 | 3.01 0 P
5290MHz 5358.64 4297 | 177 | 412 538 | 643 | 139 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-33 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5455.92 -36.77 | -15.57 -21.2 -49.09 7.82 1.49 3.01 0 P
802.11a 5469.2 -28.53 -1.53 -27 -40.86 7.82 15 3.01 P
CH 100 5459.28 -50.46 -9.26 -41.2 -62.78 7.82 1.49 3.01 0 A
5500MHz |« 5500 18.87 - - 6.51 7.82 1.53 3.01 0 P
* 5500 7.67 - - -4.69 7.82 1.53 3.01 0 A
5446.72 -31.55 [-10.35 -21.2 -43.86 7.82 1.48 3.01 0 P
5462.56 -29.03 -2.03 -27 -41.36 7.82 1.5 3.01 0 P
802.11a
5459.44 -51.44 |[-10.24 -41.2 -63.76 7.82 1.49 3.01 0 A
CH 116
* 5580 23.44 - - 11.17 7.82 1.44 3.01 0 P
5580MHz
* 5580 12.31 - - 0.04 7.82 1.44 3.01 0 A
5729.72 -34.95 -7.95 -27 -47.13 7.82 1.35 3.01 0 P
* 5700 20.25 - - 8.03 7.82 1.39 3.01 0 P
802.11a * 5700 7.74 - - -4.48 7.82 1.39 3.01 0 A
CH 140 5730.44 -31.12 -4.12 -27 -43.3 7.82 1.35 3.01 0 P
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-34 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) | (dB) [(P/A)
8250 -58.08 |[-36.88 -21.2 -71.59 7.82 2.68 3.01 0 P
802.11a
11000 -66.86 | -45.66 -21.2 -80.46 7.82 2,77 3.01 0 P
CH 100
16500 -62.25 |[-35.25 -27 -76.76 7.82 3.68 3.01 0 P
5500MHz
22000 -55.05 |[-28.05 -27 =721 7.82 6.22 3.01 0 P
7440 -44.5 -23.3 -21.2 -57.94 7.82 2.61 3.01 0 P
802.11a
7440 -44.93 -3.73 -41.2 -58.37 7.82 2.61 3.01 0 A
CH 116
11160 -66.57 | -45.37 -21.2 -80.2 7.82 2.8 3.01 0 P
5580MHz
16740 -62.24 |-35.24 -27 -76.81 7.82 3.74 3.01 0 P
7600 -47.35 |-26.15 -21.2 -60.79 7.82 2.61 3.01 0 P
802.11a
11400 -65.54 |-44.34 -21.2 -79.22 7.82 2.85 3.01 0 P
CH 140
17100 -61.19 | -34.19 -27 -75.85 7.82 3.83 3.01 0 P
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-35 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
5458.96 -35.27 -14.07 -21.2 -47.59 7.82 1.49 3.01 0 P
802.11ax
5470 -31.12 -4.12 -27 -43.45 7.82 1.5 3.01 0 P
HE20 Full
5460 -50.32 -9.12 -41.2 -62.64 7.82 1.49 3.01 0 A
CH 100
* 5500 19.41 - - 7.05 7.82 1.53 3.01 0 P
5500MHz
* 5500 7.16 - - -5.2 7.82 1.53 3.01 0 A
5459.2 -31.85 -10.65 -21.2 -44.17 7.82 1.49 3.01 0 P
802.11ax 5467.84 -30.94 -3.94 -27 -43.27 7.82 1.5 3.01 0 P
HE20 Full 5459.92 -51.18 -9.98 -41.2 -63.5 7.82 1.49 3.01 0 A
CH 116 * 5580 24.92 - - 12.65 7.82 1.44 3.01 0 P
5580MHz |~ 5580 12.52 - - 0.25 7.82 144 | 3.01 0 A
5731.61 -35.02 -8.02 -27 -47.2 7.82 1.35 3.01 0 P
* 5700 18.03 - - 5.81 7.82 1.39 3.01 0 P
802.11ax
* 5700 4.9 - - -7.32 7.82 1.39 3.01 0 A
HE20 Full
57254 -28.53 -1.53 -27 -40.72 7.82 1.36 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-36 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 8250 -55.27 | -34.07 -21.2 -68.78 7.82 2.68 3.01 0 P
HE20 Full 11000 -65.87 | -44.67 -21.2 -79.47 7.82 277 3.01 0 P
CH 100 16500 -58.47 | -31.47 -27 -72.98 7.82 3.68 3.01 0 P
5500MHz
802.11ax 7440 -4295 |-21.75 -21.2 -56.39 7.82 2.61 3.01 0 P
HE20 Full 7440 -43.36 -2.16 -41.2 -56.8 7.82 2.61 3.01 0 A
CH 116 11160 -63.75 | -42.55 -21.2 -77.38 7.82 2.8 3.01 0 P
5580MHz 16740 -58.46 |-31.46| -27 -73.03 | 7.82 3.74 | 3.01 0 P
802.11ax 7600 -43.76 | -22.56 -21.2 -57.2 7.82 2.61 3.01 0 P
HE20 Full 7600 -44.04 -2.84 -41.2 -57.48 7.82 2.61 3.01 0 A
CH 140 11400 -64.52 | -43.32 -21.2 -78.2 7.82 2.85 3.01 0 P
5700MHz 17100 -60.46 |-33.46| -27 7512 | 7.82 3.83 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-37 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.48 -36.34 [-15.14| -21.2 -48.66 | 7.82 149 | 3.01 0 P
HE20 5463.76 -37.03 |-10.03 -27 -49.36 | 7.82 15 3.01 P
Partial 5458.64 -50.21 | -9.01 -41.2 -62.53 | 7.82 149 | 3.01 0 A
26/0 * 5500 25.39 - - 13.03 7.82 153 | 3.01 0 P
CH 100 * 5500 13.77 - - 1.41 7.82 153 | 3.01 0 A
5500MHz
802.11ax 5459.2 -38.81 |-1761| -21.2 5113 | 7.82 149 | 3.01 0 P
HE20 5467.36 -38.01 | -11.01 -27 -50.34 | 7.82 15 3.01 0 P
Partial 5458.24 5214 |-1094| -41.2 -64.46 | 7.82 149 | 3.01 0 A
26/4 * 5580 24.54 - - 12.27 7.82 144 | 3.01 0 P
CH116 * 5580 13.7 - - 1.43 7.82 144 | 3.01 0 A
5580MHz 5760.59 3718 |-10.18| 27 4933 | 782 | 132 | 3.01 o | P
802.11ax | 5700 26.23 - - 14.01 7.82 139 | 3.01 0 P
HE20 * 5700 14.39 - - 2.17 7.82 139 | 3.01 0 A
Partial 5726.28 3427 | -7.27 27 -46.46 | 7.82 1.36 | 3.01 0 P
26/8
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-38 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 8250 -56.47 | -35.27 -21.2 -69.98 7.82 2.68 3.01 0 P
HE20 11000 -67.48 | -46.28 -21.2 -81.08 7.82 277 3.01 P
Partial 16500 -63.24 | -36.24 -27 -77.75 7.82 3.68 3.01 0 P
26/0 22000 -56.32 | -29.32 -27 -73.37 7.82 6.22 3.01 0 P
CH 100
5500MHz
802.11ax 7440 -42.04 |-20.84 -21.2 -55.48 7.82 2.61 3.01 0 P
HE20 7440 -42.79 -1.59 -41.2 -56.23 7.82 2.61 3.01 0 A
Partial 11160 -67.68 | -46.48 -21.2 -81.31 7.82 2.8 3.01 0 P
26/4 16740 -62.91 | -35.91 -27 -77.48 7.82 3.74 3.01 0 P
CH 116
5580MHz
802.11ax 7600 -44.15 | -22.95 -21.2 -57.59 7.82 2.61 3.01 0 P
HE20 7600 -45.16 -3.96 -41.2 -58.6 7.82 2.61 3.01 0 A
Partial 11400 -66.42 | -45.22 -21.2 -80.1 7.82 2.85 3.01 0 P
26/8 17100 -63.1 -36.1 -27 -77.76 7.82 3.83 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-39 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5444 .56 -35.65 |-14.45 -21.2 -47.96 7.82 1.48 3.01 0 P
HE20 5469.52 -32.32 -5.32 -27 -44.65 7.82 1.5 3.01 P
Partial 5459.6 -49.01 -7.81 -41.2 -61.33 7.82 1.49 3.01 0 A
52/37 * 5500 255 - - 13.14 7.82 1.53 3.01 0 P
CH100 | = 5500 13.36 - - 1 7.82 1.53 | 3.01 0o | A
5500MHz
802.11ax * 5700 24.43 - - 12.21 7.82 1.39 3.01 0 P
HE20 * 5700 12.98 - - 0.76 7.82 1.39 3.01 0 A
Partial 5759.8 -34.28 -7.28 -27 -46.43 7.82 1.32 3.01 0 P
52/40
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-40 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.96 -32.69 |[-11.49 -21.2 -45.01 7.82 1.49 3.01 0 P
HE20 5469.2 -30.14 -3.14 -27 -42.47 7.82 1.5 3.01 P
Partial 5460 -51.27 |-10.07 -41.2 -63.59 7.82 1.49 3.01 0 A
106/53 * 5500 21.22 - - 8.86 7.82 1.53 3.01 0 P
CH100 | -~ 5500 8.66 - - -3.7 7.82 153 | 3.01 0 A
5500MHz
802.11ax * 5700 20.14 - - 7.92 7.82 1.39 3.01 0 P
HE20 * 5700 8.38 - - -3.84 7.82 1.39 3.01 0 A
Partial 5728.6 -29.83 -2.83 -27 -42.02 7.82 1.36 3.01 0 P
106/54
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-41 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5460.08 -33.82 -6.82 -27 -46.14 7.82 1.49 3.01 0 P
HE20 5465.84 -30.92 -3.92 -27 -43.25 7.82 1.5 3.01 0 P
Partial 5459.92 -51.21 -10.01 -41.2 -63.53 7.82 1.49 3.01 0 A
242/61 * 5500 20.17 - - 7.81 7.82 1.53 3.01 0 P
CH100 | -~ 5500 5.27 - - -7.09 7.82 153 | 3.01 0 A
5500MHz
802.11ax * 5700 1713 - - 4.91 7.82 1.39 3.01 0 P
HE20 * 5700 4.8 - - -7.42 7.82 1.39 3.01 0 A
Partial 5725.08 -29.21 -2.21 -27 -41.4 7.82 1.36 3.01 0 P
242/61
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-42 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5457.46 3116 | -9.96 | -21.2 4348 | 7.82 149 | 3.01 0 P
802.11ax 5467.45 -28.81 | -1.81 -27 4114 | 7.82 15 3.01 P
HE40 Full 5459.89 4862 | -742 | -41.2 -60.94 | 7.82 149 | 3.01 0 A
CH 102 * 5510 15.97 - - 3.62 7.82 152 | 3.01 0 P
5510MHz |+ 5510 3.46 - - -8.89 7.82 1.52 3.01 0 A
5748.305 -37.81 | -10.81 -27 4997 | 7.82 133 | 3.01 0 P
544558 2947 | -827 | -21.2 4032 | 6.36 148 | 3.01 0 P
802.11ax 5469.88 -33.7 -6.7 -27 -4457 | 6.36 15 3.01 0 P
HE40 Full 5459.08 -50.34 | -914 | -41.2 -61.2 6.36 149 | 3.01 0 A
CH 110 * 5550 17.47 - - 6.62 6.36 148 | 3.01 0 P
5550MHz |« 5550 4.09 - - -6.76 6.36 1.48 3.01 0 A
5730.35 -39.22 |-12.22 -27 4994 | 6.36 135 | 3.01 0 P
5386.63 -38.05 |[-16.85| -21.2 -50.3 7.82 142 | 3.01 0 P
802.11ax 5469.88 -39.75 |-12.75 -27 -52.08 | 7.82 15 3.01 0 P
HE40 Full 5459.52 -52.04 |-10.84| -41.2 -64.36 | 7.82 149 | 3.01 0 A
CH 134 * 5670 16.82 - - 4.59 7.82 14 3.01 0 P
5670MHz |« 5670 417 - - -8.06 7.82 14 3.01 0 A
5760.1 -35.05 | -8.05 -27 -47.2 7.82 132 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-43 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7346.6 -42.14 | -20.94 -21.2 -55.59 7.82 2.62 3.01 0 P
HE40 Full 7346.6 -42.75 -1.55 -41.2 -56.2 7.82 2.62 3.01 A
CH 102 11020 -65.21 | -44.01 -21.2 -78.82 7.82 2.78 3.01 0 P
5510MHz 16530 -59.81 | -32.81 -27 7432 | 7.82 368 | 3.01 o | P
802.11ax 7400 -42 -20.8 -21.2 -55.44 7.82 2.61 3.01 0 P
HE40 Full 7400 -42.48 -1.28 -41.2 -55.92 7.82 2.61 3.01 0 A
CH 110 11100 -66.91 | -45.71 -21.2 -80.53 7.82 2.79 3.01 0 P
5550MHz 16650 -62.96 |-3596| -27 7751 | 7.82 372 | 3.01 0 P
802.11ax 7560 -43.35 |-22.15 -21.2 -56.79 7.82 2.61 3.01 0 P
HE40 Full 7560 -44.16 -2.96 -41.2 -57.6 7.82 2.61 3.01 0 A
CH 134 11340 -64.23 | -43.03 -21.2 -77.9 7.82 2.84 3.01 0 P
5670MHz 17010 -60.93 |-33.93| -27 -75.57 | 7.82 3.81 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-44 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5456.38 3276 |-11.56| -21.2 4508 | 7.82 149 | 3.01 0 P
HE40 5469.88 -29.23 | -2.23 -27 4156 | 7.82 15 3.01 P
Partial 5459.89 -49.28 | -8.08 | -41.2 -61.6 7.82 149 | 3.01 0 A
484/65 * 5510 16.14 - - 3.79 7.82 152 | 3.01 0 P
CH 102 * 5510 2.18 - - 1017 | 7.82 1.52 3.01 0 A
5510MHz 5750.51 3759 |-1059| 27 4975 | 7.82 | 133 | 3.01 o | P
802.11ax 5456.92 2672 | -552 | -21.2 -39.04 | 7.82 149 | 3.01 0 P
HE40 5463.4 -28.77 | -1.77 -27 -41.1 7.82 15 3.01 0 P
Partial 5457 46 -50.22 | -9.02 | -41.2 -62.54 | 7.82 149 | 3.01 0 A
484/65 ) 5550 19.09 - - 6.78 7.82 148 | 3.01 0 P
CH110 * 5550 5.19 - - 712 7.82 1.48 3.01 0 A
5550MHz 5747.36 37.94 |-1094| -27 -50.1 7.82 133 | 3.01 o | P
802.11ax 5355.18 -38.88 |-17.68| -21.2 -51.09 | 7.82 1.38 | 3.01 0 P
HE40 5466.92 -39.3 | -12.3 -27 -51.63 | 7.82 15 3.01 0 P
Partial 5459.89 5229 [-11.09| -41.2 -64.61 7.82 149 | 3.01 0 A
484/65 * 5670 16.01 - - 3.78 7.82 1.4 3.01 0 P
CH 134 * 5670 2.14 - - -10.09 | 7.82 14 3.01 0 A
5670MHz 5725.45 3021 | -3.21 27 424 | 7.82 136 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-45 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5456.32 -26.83 -5.63 -21.2 -39.15 7.82 1.49 3.01 0 P
802.11ax 5468.32 -31.38 -4.38 -27 -43.71 7.82 1.5 3.01 P
HES80 Full 5459.92 -46.44 -5.24 -41.2 -58.76 7.82 1.49 3.01 0 A
CH 106 * 5530 12.99 - - 0.66 7.82 1.5 3.01 0 P
5530MHz | « 5530 0.24 - - -12.09 | 7.82 1.5 3.01 0o | A
5753.66 -37.48 |-10.48 -27 -49.64 7.82 1.33 3.01 0 P
545416 -37.32 | -16.12 -21.2 -49.64 7.82 1.49 3.01 0 P
802.11ax 5470 -35.58 -8.58 -27 -47.91 7.82 1.5 3.01 0 P
HES80 Full 5459.92 -50.15 -8.95 -41.2 -62.47 7.82 1.49 3.01 0 A
CH 122 * 5610 15.82 - - 3.57 7.82 1.42 3.01 0 P
5610MHz |« 5610 2.49 - - -9.76 7.82 142 | 3.01 0o | A
5748.935 -35.11 -8.11 -27 -47.27 7.82 1.33 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-46 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 11060 -64.77 | -43.57 -21.2 -78.38 7.82 2.78 3.01 0 P
HES80 Full 16590 -59.85 |-32.85 -27 -74.38 7.82 3.7 3.01 0 P
CH 106
5530MHz
802.11ax 7480 -42.7 -21.5 -21.2 -56.13 7.82 2.6 3.01 0 P
HES80 Full 7480 -43.63 -2.43 -41.2 -57.06 7.82 2.6 3.01 0 A
CH 122 11220 -62.59 |-41.39 -21.2 -76.24 7.82 2.82 3.01 0 P
5610MHz 16830 -59.57 |-3257| -27 7416 | 7.82 3.76 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-47 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz ) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5457.28 -34.3 -13.1 21.2 -46.62 7.82 1.49 3.01 0 P
HES0 5468.8 3144 | -4.44 27 -43.77 7.82 1.5 3.01 P
Partial 5459.92 -48.06 | -6.86 -41.2 -60.38 7.82 1.49 3.01 0 A
996/67 * 5530 10.81 - - -1.52 7.82 15 3.01 0 P
CH 106 * 5530 247 - - -14.8 7.82 1.5 3.01 0 A
5530MHz 5738.855 | -37.82 |-10.82| -27 4999 | 7.82 134 | 3.01 o | P
802.11ax 5457.76 3284 |-1164| -21.2 -45.16 7.82 1.49 3.01 0 P
HES0 5470 -28.91 | -1.91 27 -41.24 7.82 1.5 3.01 0 P
Partial 5459.92 -50.86 | -9.66 -41.2 -63.18 7.82 1.49 3.01 0 A
996/67 * 5610 15.38 - - 313 7.82 1.42 3.01 0 P
CH 122 * 5610 1.91 - - -10.34 7.82 1.42 3.01 0 A
5610MHz 5725.94 3135 | -4.35 27 4354 | 7.82 136 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-48 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5444 .8 -32.14 [-10.94 -21.2 -44.45 7.82 1.48 3.01 0 P
802.11ax
5462.5 -36.05 -9.05 -27 -48.38 7.82 1.5 3.01 P
HE160
5418.1 -46.82 -5.62 -41.2 -59.11 7.82 1.46 3.01 0 A
Full
* 5570 10.44 - - -1.85 7.82 1.46 3.01 0 P
CH 114
5570MHz 5570 -2.54 - - -14.83 7.82 1.46 3.01 0 A
5725 -29.27 -2.27 -27 -41.46 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-49 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7426.6 -42.36 | -21.16 -21.2 -55.8 7.82 2.61 3.01 0 P
HE160 7426.6 -42.99 -1.79 -41.2 -56.43 7.82 2.61 3.01 A
Full 11140 -64.14 | -42.94 -21.2 -77.77 7.82 2.8 3.01 0 P
CH 114 16710 -60.11 | -33.11 -27 -74.67 7.82 3.73 3.01 0 P
5570MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-50 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5448.4 -26.36 -5.16 -21.2 -38.67 7.82 1.48 3.01 0 P
HES80 5460.4 -29.74 -2.74 -27 -42.06 7.82 1.49 3.01 P
Partial 5420.5 -47.39 -6.19 -41.2 -59.68 7.82 1.46 3.01 0 A
1992/68 * 5570 10.17 - - -2.12 7.82 1.46 3.01 0 P
CH 114 * 5570 -3.96 - - -16.25 | 7.82 146 | 3.01 0 A
5570MHz 5728.43 2954 | -2.54 -27 4173 | 782 | 136 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-51 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5353.9 -38.78 |[-17.58 -21.2 -50.99 7.82 1.38 3.01 0 P
5466.22 -38.4 -11.4 -27 -50.73 7.82 1.5 3.01 P
802.11a
5417.86 -52.02 |[-10.82 -41.2 -64.31 7.82 1.46 3.01 0 A
CH 144
* 5720 24.92 - - 12.72 7.82 1.37 3.01 0 P
5720MHz
* 5720 12.7 - - 0.5 7.82 1.37 3.01 0 A
5881.75 -36.96 -9.96 -27 -49.2 7.82 1.41 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-52 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) | (dB) |(P/A)
7626.6 -48.01 -26.81 -21.2 -61.46 7.82 2.62 3.01 0 P
802.11a
11440.8 -65.49 | -44.29 -21.2 -79.18 7.82 2.86 3.01 0 P
CH 144
17160.6 -62.37 | -35.37 -27 -77.04 7.82 3.84 3.01 0 P
5720MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-53 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5441.65 -38.64 |-17.44 -21.2 -50.95 7.82 1.48 3.01 0 P
802.11ax 5467 -39.22 | -12.22 -27 -51.55 7.82 1.5 3.01 P
HE20 Full 5420.59 -52.07 |-10.87 -41.2 -64.36 7.82 1.46 3.01 0 A
CH 144 * 5720 25.59 - - 13.39 7.82 1.37 3.01 0 P
5720MHz |  « 5720 12.94 - - 0.74 7.82 1.37 | 3.01 0o | A
5850 -31.04 -4.04 -27 -43.22 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-54 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7626.6 -43.17 | -21.97 -21.2 -56.62 7.82 2.62 3.01 0 P
HE20 Full 7626.6 -44.39 -3.19 -41.2 -57.84 7.82 2.62 3.01 A
CH 144 11440 -64.81 -43.61 -21.2 -78.5 7.82 2.86 3.01 0 P
5720MHz 17160 -57.98 |-30.98| -27 7265 | 7.82 3.84 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-55 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5363.26 -38.96 |-17.76 -21.2 -51.18 7.82 1.39 3.01 0 P
HE20 5468.95 -39.09 |-12.09 -27 -51.42 7.82 1.5 3.01 P
Partial 5421.37 -52.3 -11.1 -41.2 -64.59 7.82 1.46 3.01 0 A
26/8 * 5720 26.32 - - 14.12 7.82 1.37 3.01 0 P
CH144 | ~ 5720 14.51 - - 2.31 7.82 1.37 | 3.01 0 | A
5720MHz 589575 | -36.95 | -9.95| -27 4921 | 782 | 143 | 301 | 0o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-56 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7626.6 -45.25 | -24.05 -21.2 -568.7 7.82 2.62 3.01 0 P
HE20 7626.6 -45.71 -4.51 -41.2 -59.16 7.82 2.62 3.01 A
Partial 11440 -65.82 | -44.62 -21.2 -79.51 7.82 2.86 3.01 0 P
26/8 17160 -63.59 |[-36.59 -27 -78.26 7.82 3.84 3.01 0 P
CH 144
5720MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-57 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5389 -38.85 |-17.65 -21.2 -51.1 7.82 1.42 3.01 0 P
802.11ax 5468.56 -39.16 | -12.16 -27 -51.49 7.82 1.5 3.01 P
HE40 Full 5459.98 -52.13 |-10.93 -41.2 -64.45 7.82 1.49 3.01 0 A
CH 142 * 5710 19.6 - - 7.39 7.82 1.38 3.01 0 P
S710MHz |  « 5710 6.43 - - -5.78 7.82 1.38 | 3.01 0o | A
5887.75 -34.21 -7.21 -27 -46.46 7.82 1.42 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-58 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7613.3 -42.99 |-21.79 -21.2 -56.43 7.82 2.61 3.01 0 P
HE40 Full 7613.3 -43.89 -2.69 -41.2 -57.33 7.82 2.61 3.01 A
CH 142 11420 -64.1 -42.9 -21.2 -77.79 7.82 2.86 3.01 0 P
5710MHz 17130 61.11  |-34.11 27 75.77 | 7.82 3.83 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-59 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5396.8 -38.64 |-17.44 -21.2 -50.9 7.82 1.43 3.01 0 P
HE40 5462.32 -38.49 |[-11.49 -27 -50.82 7.82 15 3.01 P
Partial 5458.81 -52.11 -10.91 -41.2 -64.43 7.82 1.49 3.01 0 A
484/65 * 5710 20.24 - - 8.03 7.82 1.38 3.01 0 P
CH142 | 5710 6.59 - - -5.62 7.82 1.38 | 3.01 0 A
ST10MHz 5850.75 3264 | 564 | 27 4482 | 782 | 135 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-60 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7613.3 -44.52 | -23.32 -21.2 -57.96 7.82 2.61 3.01 0 P
HE40 7613.3 -45.04 -3.84 -41.2 -58.48 7.82 2.61 3.01 A
Partial 11420.2 -66.25 |[-45.05 -21.2 -79.94 7.82 2.86 3.01 0 P
484/65 17130 -64.09 |[-37.09 -27 -78.75 7.82 3.83 3.01 0 P
CH 142
5710MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-61 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5419.42 -38.39 | -17.19 -21.2 -50.68 7.82 1.46 3.01 0 P
802.11ax 5461.93 -37.54 | -10.54 -27 -49.86 7.82 1.49 3.01 P
HES80 Full 5459.98 -49.71 -8.51 -41.2 -62.03 7.82 1.49 3.01 0 A
CH 138 * 5690 16.76 - - 4.54 7.82 1.39 3.01 0 P
5690MHz |« 5690 4.11 - - -8.11 7.82 1.39 | 3.01 0o | A
5850.6 -34.34 -7.34 -27 -46.52 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-62 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) [ (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7586.6 -43.1 -21.9 -21.2 -56.54 7.82 2.61 3.01 0 P
HES80 Full 7586.6 -43.99 -2.79 -41.2 -57.43 7.82 2.61 3.01 A
CH 138 11380 -64.14 | -42.94 -21.2 -77.82 7.82 2.85 3.01 0 P
5690MHz 17070 -60.43 |-33.43| -27 -75.09 | 7.82 3.83 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-63 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5391.73 -39.09 |-17.89 -21.2 -51.35 7.82 1.43 3.01 0 P
HES0 5466.22 -38.96 | -11.96 -27 -51.29 7.82 1.5 3.01 P
Partial 5458.03 -51.86 | -10.66 -41.2 -64.18 7.82 1.49 3.01 0 A
996/67 * 5690 14.94 - - 2.72 7.82 1.39 3.01 0 P
CH138 | = 5690 1.74 - - -10.48 | 7.82 1.39 | 3.01 0o | A
S5690MHz 5867.75 | -36.04 | -9.04 | -27 4825 | 782 | 138 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-64 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7586.6 -45.39 [-24.19 -21.2 -58.83 7.82 2.61 3.01 0 P
HES80 7586.6 -46.08 -4.88 -41.2 -59.52 7.82 2.61 3.01 A
Partial 11380 -67.68 |-46.48 -21.2 -81.36 7.82 2.85 3.01 0 P
996/67 17070 -64.51 -37.51 -27 -79.17 7.82 3.83 3.01 0 P
CH 138
5690MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-65 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

Emission above 25GHz

WIFI 802.11ax HE40 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding|Peak
Ant. Limit Line Level Gain Loss |Factor| Factor [Avg.
4 (MHz) (dBm) [(dB) | (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) |(P/A)
5GHz 39960 -40.23 |-19.03| -21.2 -71 7.82 19.94 | 3.01 0 P
802.11ax 39960 -50.44 -9.24 -41.2 -81.21 7.82 19.94 | 3.01 0 A
HE40
Full
SHF

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : B1-66 of 67
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

Emission below 1GHz

WIFI 802.11ax HE40 Full (LF)

WIFI |Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding [Peak
Ant. Limit Line Level Gain Loss [Factor| Factor |Avg.
4 (MHz) (dBm) [ (dB) | (dBm) | (dBm) (dBi) | (dB) |(dB) (dB) |(P/A)
80.49 -75.11 -19.91 | -55.2 -90.89 7.82 0.25 | 3.01 4.7 P
5GHz
132.6 -74.54 |[-22.84| -51.7 -90.42 7.82 0.35 | 3.01 4.7 P
802.11ax
246.27 -74.79 [-25.59 | -49.2 -90.8 7.82 0.48 | 3.01 4.7 P
HE40
Eull 643 -72.94 [-23.74| -49.2 -89.24 7.82 0.77 | 3.01 4.7 P
u
LF 788.6 -71.73 [-2253| -49.2 -88.15 7.82 0.89 | 3.01 4.7 P
995.8 -72.41 -31.21 | -41.2 -89.18 7.82 1.24 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-67 of 67

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5146.12 -36.54 |-15.34 -21.2 -47.29 6.36 1.38 3.01 0 P
802.11a
5150 -50.86 -9.66 -41.2 -61.61 6.36 1.38 3.01 A
CH 36
* 5180 17.46 - - 6.71 6.36 1.38 3.01 0 P
5180MHz
* 5180 6.21 - - -4.54 6.36 1.38 3.01 0 A
5139.88 -40.02 |-18.82 -21.2 -50.77 6.36 1.38 3.01 0 P
5150 -53.02 |-11.82 -41.2 -63.77 6.36 1.38 3.01 0 A
802.11a
* 5220 18.26 - - 7.52 6.36 1.37 3.01 0 P
CH 44
* 5220 6.24 - - -4.5 6.36 1.37 3.01 0 A
5220MHz
5402.32 -40.58 |-19.38 -21.2 -51.39 6.36 1.44 3.01 0 P
5378.8 -53.61 -12.41 -41.2 -64.39 6.36 1.41 3.01 0 A
5149.24 -39.32 | -18.12 -21.2 -50.07 6.36 1.38 3.01 0 P
5149.76 -53.42 |-12.22 -41.2 -64.17 6.36 1.38 3.01 0 A
802.11a
* 5240 18.26 - - 7.54 6.36 1.35 3.01 0 P
CH 48
* 5240 6.41 - - -4.31 6.36 1.35 3.01 0 A
5240MHz
5415.2 -39.56 |-18.36 -21.2 -50.39 6.36 1.46 3.01 0 P
5350.52 -53.56 |[-12.36 -41.2 -64.3 6.36 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-1 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
10360 -67.4 -40.4 -27 -79.48 6.36 2.71 3.01 0 P
802.11a 15540 -61.88 | -40.68 -21.2 -74.61 6.36 3.36 3.01 0 P
CH 36 20720 -57.2 -36 -21.2 -72 6.36 5.43 3.01 0 P
5180MHz
10440 -67.84 | -40.84 -27 -79.93 6.36 272 3.01 0 P
802.11a 15660 -60.86 | -39.66 -21.2 -73.63 6.36 34 3.01 0 P
CH 44 20880 -53.42 |-32.22 -21.2 -68.55 6.36 5.76 3.01 0 P
5220MHz
7336 -57.05 |-35.85 -21.2 -69.04 6.36 2.62 3.01 0 P
802.11a 8384 -55.42 | -34.22 -21.2 -67.49 6.36 2.7 3.01 0 P
CH 48 10480 -67.16 | -40.16 -27 -79.25 6.36 2.72 3.01 0 P
5240MHz 15720 -62.58 |-41.38| -21.2 -75.38 | 6.36 343 3.01 0 P
20960 -53.54 |-32.34 -21.2 -68.87 6.36 5.96 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5148.46 -33.71 |-1251| -21.2 -44.46 | 6.36 138 | 3.01 0 P
802.11ax 5150 4914 | -7.94 | 412 -59.89 | 6.36 1.38 | 3.01 A
HE20 Full | * 5180 18.48 - - 7.73 6.36 1.38 | 3.01 0 P
CH 36 * 5180 6.4 - - -4.35 6.36 1.38 | 3.01 0 A
5180MHz
5148.2 -3852 |-17.32| -21.2 4927 | 6.36 138 | 3.01 0 P
802.11ax 5150 5214 [-10.94| -41.2 -62.89 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5220 18.55 - - 7.81 6.36 137 | 3.01 0 P
CH44 * 5220 6.38 - - -4.36 6.36 137 | 3.01 0 A
5220MHz 5353.32 -39.85 [-18.65| -21.2 -50.6 6.36 1.38 3.01 0 P
5365.08 -53.36 [-12.16| -41.2 -64.13 | 6.36 14 3.01 0 A
5120.9 4047 |-1927| -21.2 -51.22 | 6.36 138 | 3.01 0 P
802.11ax 5148.72 5346 |-12.26| -41.2 -64.21 6.36 1.38 | 3.01 0 A
HE20 Full | * 5240 19.02 - - 8.3 6.36 1.35 | 3.01 0 P
CH 48 * 5240 6.66 - - -4.06 6.36 1.35 | 3.01 0 A
5240MHz 5370.68 -39.76  |-18.56| -21.2 -50.53 | 6.36 14 3.01 0 P
5396.44 5347 |-1227| -41.2 -64.27 | 6.36 143 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-3 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
10360 -66.25 |[-39.25 -27 -78.33 6.36 2.71 3.01 0 P
802.11ax
15540 -61.26 | -40.06 -21.2 -73.99 6.36 3.36 3.01 0 P
HE20 Full
20720 -57.41 -36.21 -21.2 -72.21 6.36 5.43 3.01 0 P
CH 36
5180MHz
10440 -67.24 |-40.24 -27 -79.33 6.36 272 3.01 0 P
802.11ax
15660 -61.78 |[-40.58 -21.2 -74.55 6.36 3.4 3.01 0 P
HE20 Full
20880 -52.84 |-31.64 -21.2 -67.97 6.36 5.76 3.01 0 P
CH 44
5220MHz
7336 -57.47 |-36.27 -21.2 -69.46 6.36 2.62 3.01 0 P
802.11ax
8384 -53.67 |-32.47 -21.2 -65.74 6.36 2.7 3.01 0 P
HE20 Full
10480 -66.76 | -39.76 -27 -78.85 6.36 272 3.01 0 P
CH 48
15720 -63.97 | -42.77 -21.2 -76.77 6.36 3.43 3.01 0 P
5240MHz
20960 -53.63 |[-32.43 -21.2 -68.96 6.36 5.96 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-4 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5144.56 -39.88 |-18.68| -21.2 -50.63 | 6.36 1.38 | 3.01 0 P
HE20 5136.5 -53.73  [-1253| -41.2 -64.48 | 6.36 1.38 | 3.01 A
Partial 5180 18.01 - - 7.26 6.36 1.38 | 3.01 0 P
26/0 5180 7.35 - - -3.4 6.36 1.38 | 3.01 0 A
CH 36
5180MHz
802.11ax 5139.62 -39.68 |-18.48| -21.2 -50.43 | 6.36 1.38 | 3.01 0 P
HE20 5149.24 -54.06 |-12.86| -41.2 -64.81 6.36 1.38 | 3.01 0 A
Partial 5220 19.69 - - 8.95 6.36 1.37 | 3.01 0 P
26/4 5220 7.84 - - 2.9 6.36 1.37 | 3.01 0 A
CH 44 5435.92 -40 -18.8 -21.2 -50.84 | 6.36 1.47 3.01 0 P
5220MHz 5374.6 5392 |-12.72| 412 | -6469 | 6.36 14 | 3.01 0o | A
802.11ax 5138.58 -40.87 |-19.67| -21.2 5162 | 6.36 1.38 | 3.01 0 P
HE20 5146.64 5426 |-13.06| -41.2 -65.01 6.36 1.38 | 3.01 0 A
Partial 5240 18.97 - - 8.25 6.36 135 | 3.01 0 P
26/8 5240 7.57 - - -3.15 6.36 135 | 3.01 0 A
CH 48 5395.04 -40.33 [-19.13| -21.2 -51.13 | 6.36 1.43 3.01 0 P
5240MHz 5402.32 53.99 |[-12.79| -41.2 648 | 6.36 144 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-5 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 10360 -66.72 | -39.72 -27 -78.8 6.36 2.71 3.01 0 P
HE20 15540 -62.31 -41.11 -21.2 -75.04 6.36 3.36 3.01 0 P
Partial
26/0
CH 36
5180MHz
802.11ax 10440 -67.76 | -40.76 -27 -79.85 6.36 272 3.01 0 P
HE20 15660 -61.21 | -40.01 -21.2 -73.98 6.36 34 3.01 0 P
Partial 20880 -53.48 |-32.28 -21.2 -68.61 6.36 5.76 3.01 0 P
26/4
CH 44
5220MHz
802.11ax 8384 -53.43 |-32.23 -21.2 -65.5 6.36 27 3.01 0 P
HE20 10480 -67.66 | -40.66 -27 -79.75 6.36 272 3.01 0 P
Partial 15720 -61.66 | -40.46 -21.2 -74.46 6.36 3.43 3.01 0 P
26/8 20960 -53.68 |-32.48 -21.2 -69.01 6.36 5.96 3.01 0 P
CH 48
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-6 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 5141.96 -39.56 |[-18.36 -21.2 -50.31 6.36 1.38 3.01 0 P
HE20 5149.5 -53.03 [ -11.83 -41.2 -63.78 6.36 1.38 3.01 A
Partial * 5180 19.58 - - 8.83 6.36 1.38 3.01 0 P
52/37 * 5180 7.22 - - -3.53 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-7 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5148.72 -35.73 | -14.53 -21.2 -46.48 6.36 1.38 3.01 0 P
HE20 5149.76 -52.5 -11.3 -41.2 -63.25 6.36 1.38 3.01 A
Partial * 5180 19.23 - - 8.48 6.36 1.38 3.01 0 P
106/53 * 5180 7.62 - - -3.13 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-8 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 5143.52 -31.49 |[-10.29 -21.2 -42.24 6.36 1.38 3.01 0 P
HE20 5150 -48.03 -6.83 -41.2 -58.78 6.36 1.38 3.01 A
Partial * 5180 19.37 - - 8.62 6.36 1.38 3.01 0 P
242/61 * 5180 7.08 - - -3.67 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-9 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5143.52 -26.9 -5.7 -21.2 -37.65 | 6.36 1.38 | 3.01 0 P
802.11ax 5149.76 4468 | -3.48 | -412 5543 | 6.36 1.38 | 3.01 A
HE40 Full | * 5190 16.05 - - 5.3 6.36 1.38 | 3.01 0 P
CH 38 * 5190 3.74 - - -7.01 6.36 1.38 | 3.01 0 A
5190MHz 5354.72 -39.6 -18.4 -21.2 -50.35 | 6.36 1.38 3.01 0 P
5350.24 5321 |-12.01| -41.2 -63.95 | 6.36 137 | 3.01 0 A
5144.3 -32.85 |-11.65| -21.2 -43.6 6.36 1.38 | 3.01 0 P
802.11ax 5150 4889 | -7.69 | -412 -59.64 | 6.36 1.38 | 3.01 0 A
HE40 Full | * 5230 18.3 - - 7.57 6.36 1.36 | 3.01 0 P
CH 46 * 5230 5.46 - - -5.27 6.36 1.36 | 3.01 0 A
5230MHz 5382.16 3427 [-13.07| -21.2 -45.05 | 6.36 1.41 3.01 0 P
5351.36 -51.06 | -9.86 | -41.2 -61.8 6.36 137 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10360 -69 -42 -27 -81.08 6.36 2.71 3.01 0 P
HE40 Full 15570 -60.85 |-39.65 -21.2 -73.59 6.36 3.37 3.01 0 P
CH 38 20760 -54.73 | -33.53 -21.2 -69.67 6.36 5.57 3.01 0 P
5190MHz
802.11ax 10460 -68.99 | -41.99 -27 -81.08 6.36 272 3.01 0 P
HE40 Full 15690 -60.72 | -39.52 -21.2 -73.51 6.36 3.42 3.01 0 P
CH 46 20920 -53.03 |-31.83 -21.2 -68.23 6.36 5.83 3.01 0 P
5230MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-11 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge )

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz ) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5145.86 -23.83 | -2.63 21.2 -34.58 6.36 1.38 3.01 0 P
HE40 5150 44 4 3.2 -41.2 -55.15 6.36 1.38 3.01 A
Partial * 5190 14.37 - - 3.62 6.36 1.38 3.01 0 P
484/65 * 5190 2.18 - - -8.57 6.36 1.38 3.01 0 A
CH38 5372.08 -40.07 |-18.87| -21.2 -50.84 6.36 1.4 3.01 0 P
5190MHz 5403.44 536 | 124 | -412 | 6441 | 6.36 144 | 3.01 0o | A
802.11ax 5148.98 -30.03 | -8.83 21.2 -40.78 6.36 1.38 3.01 0 P
HE40 5150 4942 | -8.22 -41.2 -60.17 6.36 1.38 3.01 0 A
Partial * 5230 19.83 - - 9.1 6.36 1.36 3.01 0 P
484/65 * 5230 5.23 - - -5.5 6.36 1.36 3.01 0 A
CH 46 5351.36 3545 |-1425| -21.2 -46.19 6.36 1.37 3.01 0 P
5230MHz 5352.48 5152 |-1032| -412 | -62.27 | 6.36 138 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-12 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5119.6 -29.19 -7.99 -21.2 -39.94 6.36 1.38 3.01 0 P
802.11ax 5141.44 -44.4 -3.2 -41.2 -55.15 6.36 1.38 3.01 A
HE80 Full | * 5210 11.97 - - 1.23 6.36 1.37 3.01 0 P
CH 42 * 5210 -1.07 - - -11.81 6.36 1.37 3.01 0 A
5210MHz 5388.32 -38.92 |-17.72| 212 | -49.71 | 6.36 142 | 3.01 0 P
5351.92 -52.32 | -11.12 -41.2 -63.07 6.36 1.38 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-13 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10420 -67.96 | -40.96 -27 -80.04 6.36 2.71 3.01 0 P
HE80 Full 15630 -60.87 | -39.67 -21.2 -73.64 6.36 3.4 3.01 0 P
CH 42 20840 -53.71 -32.51 -21.2 -68.78 6.36 5.7 3.01 0 P
5210MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-14 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5150 -26.17 -4.97 -21.2 -36.92 6.36 1.38 3.01 0 P
HES80 5140.92 -44 .14 -2.94 -41.2 -54.89 6.36 1.38 3.01 A
Partial * 5210 11.08 - - 0.34 6.36 1.37 3.01 0 P
996/67 * 5210 -1.49 - - -12.23 6.36 1.37 3.01 0 A
CH 42 5350 -38.25 |-17.05| -21.2 -48.99 | 6.36 1.37 | 3.01 0 P
5210MHz 5353.88 5249 |-1129| -412 | 6324 | 636 | 138 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-15 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5125.46 -32.77 | -11.57 -21.2 -43.59 6.43 1.38 3.01 0 P
802.11ax
5100.3 -47.96 -6.76 -41.2 -58.78 6.43 1.38 3.01 A
HE160
* 5250 7.68 - - -3.1 6.43 1.34 3.01 0 P
Full
* 5250 -4.59 - - -15.37 6.43 1.34 3.01 0 A
CH 50
5250MHz 5402.88 -22.95 -1.75 -21.2 -33.83 6.43 1.44 3.01 0 P
5412.96 -46.06 -4.86 -41.2 -56.96 6.43 1.46 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-16 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 10500 -67.56 |-40.56 -27 -79.72 6.43 2.72 3.01 0 P
HE160 15750 -64.65 |[-43.45 -21.2 -77.54 6.43 3.45 3.01 0 P
Full 21000 -62.62 |-41.42 -21.2 -78.09 6.43 6.03 3.01 0 P
CH 50
5250MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-17 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5128.52 -26.61 -5.41 -21.2 -37.43 6.43 1.38 3.01 0 P
HE160 5149.94 -45 -3.8 -41.2 -55.82 6.43 1.38 3.01 A
Partial * 5250 7.28 - - -3.5 6.43 1.34 3.01 0 P
1992/68 * 5250 -5.94 - - -16.72 6.43 1.34 3.01 0 A
CH 50 5392.52 2497 | 377 | -212 -35.84 | 6.43 143 | 3.01 0 P
5250MHz 5353.32 4344 | 224 | 412 | 5426 | 643 | 1.38 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-18 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5134.98 -34.61 -13.41 -21.2 -45.43 6.43 1.38 3.01 0 P
5149.94 -52.37 | -11.17 -41.2 -63.19 6.43 1.38 3.01 A
802.11a
5260 2477 - - 13.99 6.43 1.34 3.01 0 P
CH 52
5260 12.46 - - 1.68 6.43 1.34 3.01 0 A
5260MHz
5356.96 -25.33 -4.13 -21.2 -36.15 6.43 1.38 3.01 0 P
5350.24 -48.41 -7.21 -41.2 -59.22 6.43 1.37 3.01 0 A
5093.5 -40.73 [ -19.53 -21.2 -51.54 6.43 1.37 3.01 0 P
5145.86 -54.21 -13.01 -41.2 -65.03 6.43 1.38 3.01 0 A
802.11a
5300 22.56 - - 11.82 6.43 1.3 3.01 0 P
CH 60
5300 10.67 - - -0.07 6.43 1.3 3.01 0 A
5300MHz
5368.44 -28.94 -7.74 -21.2 -39.78 6.43 1.4 3.01 0 P
5350.24 -47.32 -6.12 -41.2 -58.13 6.43 1.37 3.01 0 A
5320 20.31 - - 9.54 6.43 1.33 3.01 0 P
5320 7.81 - - -2.96 6.43 1.33 3.01 0 A
802.11a
5378.72 -27.69 -6.49 -21.2 -38.54 6.43 1.41 3.01 0 P
CH 64
5350.08 -48.11 -6.91 -41.2 -58.92 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-19 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
7013.3 -41.44 | -14.44 -27 -53.55 6.43 2.67 3.01 0 P
802.11a
10520 -64.36 | -37.36 -27 -76.52 6.43 2,72 3.01 P
CH 52
15780 -57.98 |-36.78 -21.2 -70.88 6.43 3.46 3.01 0 P
5260MHz
21040 -47.79 |-26.59 -21.2 -63.27 6.43 6.04 3.01 0 P
7420 -58.56 |-37.36 -21.2 -70.61 6.43 2.61 3.01 0 P
802.11a 8480 -58.9 -37.7 -21.2 -71.05 6.43 2.71 3.01 0 P
CH 60 10600 -67.9 -40.9 -27 -80.07 6.43 2.73 3.01 0 P
5300MHz 15900 -60.2 -39 -21.2 -73.16 6.43 3.52 3.01 0 P
21200 -54.91 -33.71 -21.2 -70.42 6.43 6.07 3.01 0 P
7093.3 -39.22 | -12.22 -27 -51.32 6.43 2.66 3.01 0 P
802.11a
10640 -67.38 | -46.18 -21.2 -79.56 6.43 2.74 3.01 0 P
CH 64
15960 -62.18 | -40.98 -21.2 -75.15 6.43 3.53 3.01 0 P
5320MHz
21280 -51.68 |-30.48 -21.2 -67.2 6.43 6.08 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-20 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5146.2 -35.57 | -14.37 -21.2 -46.39 6.43 1.38 3.01 0 P
802.11ax 5149.94 -52.51 | -11.31 -41.2 -63.33 6.43 1.38 3.01 A
HE20 Full | * 5260 23.9 - - 13.12 6.43 1.34 3.01 0 P
CH 52 * 5260 11.35 - - 0.57 6.43 1.34 3.01 0 A
5260MHz 5358.08 2848 | 728 | -21.2 -39.3 6.43 1.38 | 3.01 0 P
5350 -48.96 -7.76 -41.2 -59.77 6.43 1.37 3.01 0 A
5136 -40.87 | -19.67 -21.2 -51.69 6.43 1.38 3.01 0 P
802.11ax 5146.54 -54.22 | -13.02 -41.2 -65.04 6.43 1.38 3.01 0 A
HE20 Full | * 5300 227 - - 11.96 6.43 1.3 3.01 0 P
CH 60 * 5300 9.93 - - -0.81 6.43 1.3 3.01 0 A
5300MHz 5350 2649 | 529 | -21.2 -37.3 6.43 1.37 | 3.01 0 P
5350 -45.78 -4.58 -41.2 -56.59 6.43 1.37 3.01 0 A
* 5320 211 - - 10.33 6.43 1.33 3.01 0 P
802.11ax * 5320 8.53 - - -2.24 6.43 1.33 3.01 0 A
HE20 Full 5350.24 -23.68 -2.48 -21.2 -34.49 6.43 1.37 3.01 0 P
CH 64 5351.2 -46.35 -5.15 -41.2 -57.16 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-21 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) [(dB)|(P/A)
802.11ax 7013.3 -38.68 |-11.68 -27 -50.79 6.43 2.67 3.01 0 P
HE20 Full 10520 -65.52 -38.52 -27 -77.68 6.43 2.72 3.01 P
CH 52 15780 -59.82 -38.62 -21.2 -72.72 6.43 3.46 3.01 0 P
5260MHz 21040 495 | 283 | -21.2 -64.98 | 6.43 6.04 | 3.01 0 P
7420 -55.83 -34.63 -21.2 -67.88 6.43 2.61 3.01 0 P
802.11ax
8480 -55.37 -34.17 -21.2 -67.52 6.43 2.71 3.01 0 P
HE20 Full
10600 -68.04 -41.04 -27 -80.21 6.43 2.73 3.01 0 P
CH 60
15900 -61.21 -40.01 -21.2 -74.17 6.43 3.52 3.01 0 P
5300MHz
21200 -58.76 -37.56 -21.2 -74.27 6.43 6.07 3.01 0 P
802.11ax 7093.3 -40.34 |-13.34| 27 -52.44 | 6.43 266 | 3.01 0 P
HE20 Full 10640 -68.93 -47.73 -21.2 -81.11 6.43 2.74 3.01 0 P
CH 64 15960 -61.75 -40.55 -21.2 -74.72 6.43 3.53 3.01 0 P
5320MHz 21280 -51.94 [-30.74| -21.2 -67.46 | 6.43 6.08 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-22 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5119.34 4049 [-1929| -21.2 -51.31 6.43 1.38 | 3.01 0 P
HE20 5148.58 -53.33  [-12.13| -41.2 -64.15 | 6.43 1.38 | 3.01 A
Partial * 5260 26.64 - - 15.86 6.43 1.34 | 3.01 0 P
26/0 * 5260 14.63 - - 3.85 6.43 1.34 | 3.01 0 A
CH 52 5350 3843 [-17.23| -21.2 -49.24 | 643 1.37 3.01 0 P
5260MHz 5405.4 5133 [-1013| 412 | -6222 | 6.43 145 | 3.01 0o | A
802.11ax 5097.92 4041 [-19.21| -21.2 51.22 | 6.43 1.37 | 3.01 0 P
HE20 5145.52 -53.66 |-12.46| -41.2 -64.48 | 6.43 1.38 | 3.01 0 A
Partial * 5300 27.54 - - 16.8 6.43 1.3 3.01 0 P
26/4 * 5300 14.78 - - 4.04 6.43 1.3 3.01 0 A
CH 60 5367.04 -38.09 |[-16.89| -21.2 -48.93 | 6.43 14 3.01 0 P
5300MHz 5350 5051 | -931| -412 | 6132 | 643 | 137 | 3.01 0o | A
802.11ax | 5320 25.86 - - 15.09 6.43 1.33 | 3.01 0 P
HE20 * 5320 14.1 - - 3.33 6.43 1.33 | 3.01 0 A
Partial 5362.88 -37.78 |-16.58| -21.2 -48.61 6.43 1.39 | 3.01 0 P
26/8 5361.44 -50.84 | -9.64 | -41.2 61.67 | 6.43 1.39 | 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-23 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7013.3 -36.72 -9.72 -27 -48.83 6.43 2.67 3.01 0 P
HE20 10520 -67.81 | -40.81 -27 -79.97 6.43 272 3.01 P
Partial 15780 -64.74 | -43.54 -21.2 -77.64 6.43 3.46 3.01 0 P
26/0 21040 -53.4 -32.2 -21.2 -68.88 6.43 6.04 3.01 0 P
CH 52
5260MHz
802.11ax 7420 -54.61 |-33.41 -21.2 -66.66 6.43 2.61 3.01 0 P
HE20 8480 -55.07 |-33.87 -21.2 -67.22 6.43 2.71 3.01 0 P
Partial 10600 -66.5 -39.5 -27 -78.67 6.43 2.73 3.01 0 P
26/4 15900 -61.53 | -40.33 -21.2 -74.49 6.43 3.52 3.01 0 P
CH 60 21200 -56.81 |-3561| -212 | -72.32 | 6.43 6.07 | 3.01 0 P
5300MHz
802.11ax 7093.316 -40.22 | -13.22 -27 -52.32 6.43 2.66 3.01 0 P
HE20 10620 -67.6 -46.4 -21.2 -79.77 6.43 2.73 3.01 0 P
Partial 15960 -63.21 | -42.01 -21.2 -76.18 6.43 3.53 3.01 0 P
26/8 21280 -51.7 -30.5 -21.2 -67.22 6.43 6.08 3.01 0 P
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-24 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 25.72 - - 14.95 6.43 1.33 3.01 0 P
HE20 * 5320 13.99 - - 3.22 6.43 1.33 3.01 A
Partial 5350.72 -30.46 -9.26 -21.2 -41.27 6.43 1.37 3.01 0 P
52/40 5350.08 -48.75 -7.55 -41.2 -59.56 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-25 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 5320 23.07 - - 12.3 6.43 1.33 3.01 0 P
HE20 * 5320 11.58 - - 0.81 6.43 1.33 3.01 A
Partial 5350.08 -25.34 -4.14 -21.2 -36.15 6.43 1.37 3.01 0 P
106/54 5350.24 -50.14 -8.94 -41.2 -60.95 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-26 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 20 - - 9.23 6.43 1.33 3.01 0 P
HE20 * 5320 7.37 - - -3.4 6.43 1.33 3.01 A
Partial 5350.4 -27.92 -6.72 -21.2 -38.73 6.43 1.37 3.01 0 P
242/61 5350.08 -50.21 -9.01 -41.2 -61.02 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-27 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5124.78 -35.562 | -14.32 -21.2 -46.34 6.43 1.38 3.01 0 P
802.11ax 5149.94 -52.48 |-11.28 -41.2 -63.3 6.43 1.38 3.01 0 A
HE40 Full | * 5270 17.55 - - 6.79 6.43 1.32 3.01 0 P
CH 54 * 5270 5.12 - - -5.64 6.43 1.32 3.01 0 A
5270MHz 5351.92 2517 | 397 | -21.2 -35.99 | 6.43 1.38 | 3.01 0 P
5351.36 -47.19 -5.99 -41.2 -58 6.43 1.37 3.01 0 A
5090.78 -41.2 -20 -21.2 -52 6.43 1.36 3.01 0 P
802.11ax 5149.94 -54.05 |-12.85 -41.2 -64.87 6.43 1.38 3.01 0 A
HE40 Full | * 5310 17.44 - - 6.69 6.43 1.31 3.01 0 P
CH 62 * 5310 4.74 - - -6.01 6.43 1.31 3.01 0 A
5310MHz 5362 2272 | 152| 212 -33.55 | 6.43 1.39 | 3.01 0 P
5351.36 -42.97 -1.77 -41.2 -53.78 6.43 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-28 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 8432 -55.49 | -34.29 -21.2 -67.63 6.43 2.7 3.01 0 P
HE40 Full 10540 -66.69 | -39.69 -27 -78.86 6.43 2.73 3.01 P
CH 54 15810 -60.48 |-39.28 -21.2 -73.39 6.43 3.47 3.01 0 P
5270MHz 21080 -53.6 | -324 | -21.2 | -69.08 | 6.43 6.04 | 3.01 o | P
802.11ax 7079.98 -37.12 | -10.12 -27 -49.22 6.43 2.66 3.01 0 P
HE40 Full 10620 -67.84 | -46.64 -21.2 -80.01 6.43 2.73 3.01 0 P
CH 62 15930 -62.74 | -41.54 -21.2 -75.7 6.43 3.52 3.01 0 P
5310MHz 21240 -56.93 |[-35.73| -21.2 7244 | 643 6.07 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-29 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5132.94 384 | 172 | 212 -49.22 | 643 1.38 | 3.01 0 P
HE40 5149.94 5272 [ -11.52| 412 -63.54 | 6.43 1.38 | 3.01 A
Partial * 5270 18.42 - - 7.66 6.43 1.32 | 3.01 0 P
484/65 * 5270 4.94 - - -5.82 6.43 1.32 | 3.01 0 A
CH 54 5351.92 3227 |-11.07| -21.2 -43.09 | 6.43 1.38 3.01 0 P
5270MHz 5351.64 5031 | -911 | -41.2 | 6112 | 643 | 137 | 3.01 0o | A
802.11ax 5121.72 -40.86 |-19.66| -21.2 -51.68 | 6.43 1.38 | 3.01 0 P
HE40 5126.82 -53.72 |-1252| -41.2 -64.54 | 6.43 1.38 | 3.01 0 A
Partial * 5310 15.82 - - 5.07 6.43 1.31 3.01 0 P
484/65 * 5310 2.67 - - -8.08 6.43 1.31 3.01 0 A
CH 62 5352.2 -28.56 | -7.36 -21.2 -39.38 | 6.43 1.38 3.01 0 P
5310MHz 5350 4462 | 342 | 412 | 5543 | 643 | 137 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-30 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5129.54 -40.7 -19.5 -21.2 -51.52 6.43 1.38 3.01 0 P
802.11ax 5149.94 -53.57 |-12.37 -41.2 -64.39 6.43 1.38 3.01 A
HE80 Full | * 5290 12.06 - - 1.31 6.43 1.31 3.01 0 P
CH 58 * 5290 -0.45 - - -11.2 6.43 1.31 3.01 0 A
5290MHz 5385.52 2893 | -773 | 212 | -39.79 | 6.43 142 | 3.01 0
5362.28 -44.32 -3.12 -41.2 -55.15 6.43 1.39 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-31 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) [ (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7053.316 -34.31 -7.31 -27 -46.41 6.43 2.66 3.01 0 P
HES80 Full 10580 -68.42 |-41.42 -27 -80.59 6.43 2.73 3.01 P
CH 58 15870 -61.34 | -40.14 -21.2 -74.28 6.43 3.5 3.01 0 P
5290MHz 21160 -55.53 |[-34.33| -21.2 | -71.03 | 6.43 6.06 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-32 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5144 .16 -40.55 |[-19.35 -21.2 -51.37 6.43 1.38 3.01 0 P
HES80 5137.7 -53.63 |[-12.43 -41.2 -64.45 6.43 1.38 3.01 A
Partial * 5290 11.07 - - 0.32 6.43 1.31 3.01 0 P
996/67 * 5290 -2.14 - - -12.89 6.43 1.31 3.01 0 A
CH 58 5376.84 2718 | -5.98 | -21.2 -38.02 | 6.43 1.4 3.01 0 P
5290MHz 5352.48 4459 | 339 | -412 | 5541 | 643 | 138 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-33 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5452.88 -36.58 |-15.38 -21.2 -48.9 7.82 1.49 3.01 0 P
802.11a 5467.12 -32.01 -5.01 -27 -44 .34 7.82 15 3.01 P
CH 100 5459.6 -50.05 -8.85 -41.2 -62.37 7.82 1.49 3.01 0 A
5500MHz |« 5500 20.12 - - 7.76 7.82 1.53 3.01 0 P
* 5500 8.12 - - -4.24 7.82 1.53 3.01 0 A
5454.4 -31.84 |-10.64 -21.2 -44.16 7.82 1.49 3.01 0 P
5467.84 -31.3 4.3 -27 -43.63 7.82 1.5 3.01 0 P
802.11a
5459.92 -51.62 |[-10.42 -41.2 -63.94 7.82 1.49 3.01 0 A
CH 116
* 5580 24.22 - - 11.95 7.82 1.44 3.01 0 P
5580MHz
* 5580 12.45 - - 0.18 7.82 1.44 3.01 0 A
5725.94 -37.42 |-10.42 -27 -49.61 7.82 1.36 3.01 0 P
* 5700 19.6 - - 7.38 7.82 1.39 3.01 0 P
802.11a * 5700 8.19 - - -4.03 7.82 1.39 3.01 0 A
CH 140 5727.16 -32.4 -5.4 -27 -44 .59 7.82 1.36 3.01 0 P
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-34 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) | (dB) |(P/A)
8250 -53.44 |-32.24 -21.2 -66.95 7.82 2.68 3.01 0 P
802.11a 11000 -65.54 | -44.34 -21.2 -79.14 7.82 277 3.01 0 P
CH 100 16500 -61.77 | -34.77 -27 -76.28 7.82 3.68 3.01 0 P
5500MHz
7440 -37.85 |-16.65 -21.2 -51.29 7.82 2.61 3.01 0 P
802.11a 7440 -37.36 3.84* -41.2 -50.8 7.82 2.61 3.01 0 A
CH 116 11160 -65.03 |-43.83 -21.2 -78.66 7.82 2.8 3.01 0 P
5580MHz 16740 -61.01 | -34.01 -27 -75.58 7.82 3.74 3.01 0 P
22320 -59.47 |-38.27 -21.2 -76.62 7.82 6.32 3.01 0 P
7599 -38.4 -17.2 -21.2 -51.84 7.82 2.61 3.01 0 P
802.11a 7599 -39.21 1.99* -41.2 -52.65 7.82 2.61 3.01 0 A
CH 140 11400 -66.09 | -44.89 -21.2 -79.77 7.82 2.85 3.01 0 P
5700MHz 17100 -63.77 | -36.77 -27 -7843 | 7.82 3.83 3.01 0 P
22800 -60.83 | -39.63 -21.2 -78.15 7.82 6.49 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
5457.68 -36.15 -14.95 -21.2 -48.47 7.82 1.49 3.01 0 P
802.11ax
5469.84 -30.69 -3.69 -27 -43.02 7.82 15 3.01 P
HE20 Full
5459.92 -50 -8.8 -41.2 -62.32 7.82 1.49 3.01 0 A
CH 100
* 5500 20.14 - - 7.78 7.82 1.53 3.01 0 P
5500MHz
* 5500 7.43 - - -4.93 7.82 1.53 3.01 0 A
5452.96 -31.06 -9.86 -21.2 -43.38 7.82 1.49 3.01 0 P
802.11ax 5461.6 -31.01 -4.01 -27 -43.33 7.82 1.49 3.01 0 P
HE20 Full 5459.68 -51.55 -10.35 -41.2 -63.87 7.82 1.49 3.01 0 A
CH 116 * 5580 24.49 - - 12.22 7.82 1.44 3.01 0 P
5580MHz |~ 5580 12.71 - - 0.44 7.82 144 | 3.01 0 A
5725.94 -33.65 -6.65 -27 -45.84 7.82 1.36 3.01 0 P
* 5700 18 - - 5.78 7.82 1.39 3.01 0 P
802.11ax
* 5700 5.34 - - -6.88 7.82 1.39 3.01 0 A
HE20 Full
5725 -28.6 -1.6 -27 -40.79 7.82 1.36 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-36 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
8250 -50.11 -28.91 -21.2 -63.62 7.82 2.68 3.01 0 P
802.11ax
11000 -66.35 |[-45.15 -21.2 -79.95 7.82 2.77 3.01 P
HE20 Full
16500 -62.9 -35.9 -27 -77.41 7.82 3.68 3.01 0 P
CH 100
22000 -58.22 [-31.22 -27 -75.27 7.82 6.22 3.01 0 P
5500MHz
7439.98 -35.25 |-14.05 -21.2 -48.69 7.82 2.61 3.01 0 P
802.11ax
7439.98 -37 4.2* -41.2 -50.44 7.82 2.61 3.01 0 A
HE20 Full
11600 -64.02 |-42.82 -21.2 -77.74 7.82 2.89 3.01 0 P
CH 116
16740 -61.49 |-34.49 -27 -76.06 7.82 3.74 3.01 0 P
5580MHz
22320 -60.93 |-39.73 -21.2 -78.08 7.82 6.32 3.01 0 P
7599.98 -36.52 [-15.32 -21.2 -49.96 7.82 2.61 3.01 0 P
802.11ax
7599.98 -37.02 4.18* -41.2 -50.46 7.82 2.61 3.01 0 A
HE20 Full
11400 -66.35 |-45.15 -21.2 -80.03 7.82 2.85 3.01 0 P
CH 140
17100 -63.92 |[-36.92 -27 -78.58 7.82 3.83 3.01 0 P
5700MHz
22800 -60.77 | -39.57 -21.2 -78.09 7.82 6.49 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5459.28 -35.87 |-1467| -21.2 4819 | 7.82 149 | 3.01 0 P
HE20 5460.72 -36.25 | -9.25 -27 -48.57 | 7.82 149 | 3.01 0 P
Partial 5458.48 -49.85 | -8.65 | -41.2 6217 | 7.82 149 | 3.01 0 A
26/0 * 5500 25.45 - - 13.09 7.82 153 | 3.01 0 P
CH 100 * 5500 13.84 | 55.04 | -412 1.48 7.82 1.53 3.01 0 A
5500MHz
802.11ax 5427.28 -38.29 |-17.09| -21.2 -50.59 | 7.82 147 | 3.01 0 P
HE20 5465.44 -39.39  [-12.39 -27 5172 | 7.82 15 3.01 0 P
Partial 5458.96 5232 |[-11.12| -41.2 -64.64 | 7.82 149 | 3.01 0 A
26/4 * 5580 25.15 - - 12.88 7.82 144 | 3.01 0 P
CH116 * 5580 13.97 - - 1.7 7.82 1.44 3.01 0 A
5580MHz 5759.96 37.94 |-1094| 27 5009 | 7.82 | 132 | 3.01 o | P
802.11ax | 5700 25.1 - - 12.88 7.82 139 | 3.01 0 P
HE20 * 5700 13.45 - - 1.23 7.82 139 | 3.01 0 A
Partial 5748.68 -35.29 | -8.29 27 4745 | 7.82 133 | 3.01 0 P
26/8
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-38 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 8250 -50.25 |-29.05 -21.2 -63.76 7.82 2.68 3.01 0 P
HE20 11000 -66.28 | -45.08 -21.2 -79.88 7.82 277 3.01 0 P
Partial 16500 -63.63 | -36.63 -27 -78.14 7.82 3.68 3.01 0 P
26/0 22000 -58.14 |-31.14 -27 -75.19 7.82 6.22 3.01 0 P
CH 100
5500MHz
802.11ax 7439.981 -35.03 |-13.83 -21.2 -48.47 7.82 2.61 3.01 0 P
HE20 7439.981 -35.47 5.73* -41.2 -48.91 7.82 2.61 3.01 0 A
Partial 11160 -65.67 | -44.47 -21.2 -79.3 7.82 2.8 3.01 0 P
26/4 16740 -62.52 |-35.52 -27 -77.09 7.82 3.74 3.01 0 P
CH 116 22320 -50.46 |-38.26| -212 | -76.61 | 7.82 6.32 | 3.01 0 P
5580MHz
802.11ax 7599.981 -36.39 | -15.19 -21.2 -49.83 7.82 2.61 3.01 0 P
HE20 7599.981 -36.82 4.38* -41.2 -50.26 7.82 2.61 3.01 0 A
Partial 11400 -66.41 | -45.21 -21.2 -80.09 7.82 2.85 3.01 0 P
26/8 17100 -62.95 |-35.95 -27 -77.61 7.82 3.83 3.01 0 P
CH 140 22800 6114 |-39.94| 212 | -7846 | 7.82 6.49 | 3.01 0 P
5700MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5459.12 -36.02 |-14.82 -21.2 -48.34 7.82 1.49 3.01 0 P
HE20 5465.52 -35.31 -8.31 -27 -47.64 7.82 1.5 3.01 P
Partial 5460 -48.89 -7.69 -41.2 -61.21 7.82 1.49 3.01 0 A
52/37 * 5500 25.88 - - 13.52 7.82 1.53 3.01 0 P
CH100 | = 5500 13.71 - - 1.35 7.82 1.53 | 3.01 0o | A
5500MHz
802.11ax * 5700 25.19 - - 12.97 7.82 1.39 3.01 0 P
HE20 * 5700 13.24 - - 1.02 7.82 1.39 3.01 0 A
Partial 5726.44 -31.74 -4.74 -27 -43.93 7.82 1.36 3.01 0 P
52/40
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-40 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5457.52 -35.22 | -14.02 -21.2 -47.54 7.82 1.49 3.01 0 P
HE20 5466.64 -32.29 -5.29 -27 -44.62 7.82 1.5 3.01 P
Partial 5459.92 -50.9 -9.7 -41.2 -63.22 7.82 1.49 3.01 0 A
106/53 * 5500 21.72 - - 9.36 7.82 1.53 3.01 0 P
CH100 | -~ 5500 9.46 - - 2.9 7.82 153 | 3.01 0 A
5500MHz
802.11ax * 5700 20.99 - - 8.77 7.82 1.39 3.01 0 P
HE20 * 5700 9.17 - - -3.05 7.82 1.39 3.01 0 A
Partial 5726.92 -29.35 -2.35 -27 -41.54 7.82 1.36 3.01 0 P
106/54
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-41 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5436.24 -37.24 |-16.04 -21.2 -49.54 7.82 1.47 3.01 0 P
HE20 5469.2 -35.5 -8.5 -27 -47.83 7.82 15 3.01 P
Partial 5459.92 -50.9 -9.7 -41.2 -63.22 7.82 1.49 3.01 0 A
242/61 * 5500 19.79 - - 7.43 7.82 1.53 3.01 0 P
CH100 | = 5500 5.76 - - -6.6 7.82 1.53 | 3.01 0 A
5500MHz
802.11ax * 5700 17.25 - - 5.03 7.82 1.39 3.01 0 P
HE20 * 5700 4.87 - - -7.35 7.82 1.39 3.01 0 A
Partial 5725 -30.11 -3.11 -27 -42.3 7.82 1.36 3.01 0 P
242/61
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-42 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
545557 -33.04 |-11.84| -21.2 4536 | 7.82 149 | 3.01 0 P
802.11ax 5467.99 2913 | -2.13 -27 -41.46 | 7.82 15 3.01 P
HE40 Full 5459.89 -48.41 | -7.21 -41.2 -60.73 | 7.82 149 | 3.01 0 A
CH 102 * 5510 17 - - 4.65 7.82 152 | 3.01 0 P
5510MHz |+ 5510 3.79 - - -8.56 7.82 1.52 3.01 0 A
5750.825 -38.6 -11.6 -27 -50.76 | 7.82 133 | 3.01 0 P
5431.54 -3329 |-12.09| -21.2 4559 | 7.82 147 | 3.01 0 P
802.11ax 5464.48 -32.59 | -5.59 -27 4492 | 7.82 15 3.01 0 P
HE40 Full 5459.89 -48.9 7.7 -41.2 6122 | 7.82 149 | 3.01 0 A
CH 110 * 5550 18.61 - - 6.3 7.82 148 | 3.01 0 P
5550MHz |« 5550 5.85 - - -6.46 7.82 1.48 3.01 0 A
5735.39 -37.21 | -10.21 -27 4938 | 7.82 134 | 3.01 0 P
5443.98 -38.93 |-17.73| -21.2 5124 | 7.82 148 | 3.01 0 P
802.11ax 5465.44 -39.96 |-12.96 -27 5229 | 7.82 15 3.01 0 P
HE40 Full 5459.89 5251 |[-11.31] -41.2 -64.83 | 7.82 149 | 3.01 0 A
CH 134 * 5670 17.67 - - 5.44 7.82 14 3.01 0 P
5670MHz |« 5670 5.1 - - 713 7.82 14 3.01 0 A
5732.8 -32.72 | -5.72 -27 -44.9 7.82 135 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-43 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
7346.64 -34.28 |[-13.08 -21.2 -47.73 7.82 2.62 3.01 0 P
802.11ax
7346.64 -34.76 6.44* -41.2 -48.21 7.82 2.62 3.01 A
HE40 Full
11020 -67.2 -46 -21.2 -80.81 7.82 2.78 3.01 0 P
CH 102
16530 -61.97 | -34.97 -27 -76.48 7.82 3.68 3.01 0 P
5510MHz
22040 -58.18 |[-36.98 -21.2 -75.24 7.82 6.23 3.01 0 P
7399.98 -34.88 |-13.68 -21.2 -48.32 7.82 2.61 3.01 0 P
802.11ax
7399.98 -35.35 5.85* -41.2 -48.79 7.82 2.61 3.01 0 A
HE40 Full
11100 -67.18 |-45.98 -21.2 -80.8 7.82 2.79 3.01 0 P
CH 110
16648.2 -60.9 -33.9 -27 -75.45 7.82 3.72 3.01 0 P
5550MHz
22200 -57.57 |-36.37 -21.2 -74.69 7.82 6.29 3.01 0 P
7559.98 -36.76 | -15.56 -21.2 -50.2 7.82 2.61 3.01 0 P
802.11ax
7559.98 -37.3 3.9% -41.2 -50.74 7.82 2.61 3.01 0 A
HE40 Full
11340 -66.59 | -45.39 -21.2 -80.26 7.82 2.84 3.01 0 P
CH 134
17010 -62.73 |-35.73 -27 -77.37 7.82 3.81 3.01 0 P
5670MHz
22680 -59.39 |-38.19 -21.2 -76.67 7.82 6.45 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH102, CH110 and CH134 was verified and passed by radiated measurement,

please refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5456.65 -30.3 -9.1 21.2 4262 | 7.82 149 | 3.01 0 P
HE40 5467.18 -29.64 | -2.64 -27 -41.97 | 7.82 15 3.01 P
Partial 5459.89 4878 | -7.58 | -41.2 -61.1 7.82 149 | 3.01 0 A
484/65 * 5510 15.34 - - 2.99 7.82 152 | 3.01 0 P
CH 102 * 5510 2.41 - - -9.94 7.82 1.52 3.01 0 A
5510MHz 5764.685 | -38.12 |-11.12| 27 5026 | 7.82 131 | 3.01 o | P
802.11ax 5456.38 -29.28 | -8.08 | -21.2 -41.6 7.82 149 | 3.01 0 P
HE40 5461.78 -30.73 | -3.73 -27 -43.05 | 7.82 149 | 3.01 0 P
Partial 5459.89 -49.92 | -872 | -412 62.24 | 7.82 149 | 3.01 0 A
484/65 ) 5550 19.58 - - 7.27 7.82 148 | 3.01 0 P
CH110 * 5550 5.62 - - -6.69 7.82 1.48 3.01 0 A
5550MHz 5759.33 374 | -10.1 -27 4925 | 7.82 | 132 | 3.01 o | P
802.11ax 5455.08 -39.22 |-18.02| -21.2 5154 | 7.82 149 | 3.01 0 P
HE40 5468.4 -39.96 |-12.96 -27 5229 | 7.82 15 3.01 0 P
Partial 5459.89 5243 |[-11.23| -41.2 64.75 | 7.82 149 | 3.01 0 A
484/65 * 5670 15.74 - - 3.51 7.82 1.4 3.01 0 P
CH 134 * 5670 3.17 - - -9.06 7.82 14 3.01 0 A
5670MHz 5725.1 292 | 22 27 4139 | 7.82 136 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-45 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5454.64 -30.38 -9.18 -21.2 -42.7 7.82 1.49 3.01 0 P
802.11ax 5468.8 -30.28 -3.28 -27 -42.61 7.82 1.5 3.01 P
HES80 Full 5453.68 -44.94 -3.74 -41.2 -57.26 7.82 1.49 3.01 0 A
CH 106 * 5530 13.62 - - 1.29 7.82 1.5 3.01 0 P
5530MHz | « 5530 0.98 - - -11.35 | 7.82 1.5 3.01 0o | A
5728.775 -38.11 -11.11 -27 -50.29 7.82 1.35 3.01 0 P
5451.52 -32.89 | -11.69 -21.2 -45.21 7.82 1.49 3.01 0 P
802.11ax 5462.8 -32.54 -5.54 -27 -44.87 7.82 1.5 3.01 0 P
HES80 Full 5459.92 -49.38 -8.18 -41.2 -61.7 7.82 1.49 3.01 0 A
CH 122 * 5610 16.98 - - 4.73 7.82 1.42 3.01 0 P
5610MHz |« 5610 3.63 - - -8.62 7.82 142 | 3.01 0o | A
5728.775 -32.17 -5.17 -27 -44.35 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-46 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
11060 -67.76 | -46.56 -21.2 -81.37 7.82 2.78 3.01 0 P

802.11ax
16590 -62.06 |-35.06 -27 -76.59 7.82 3.7 3.01 0 P

HE80 Full
22120 -57.54 |-36.34 -21.2 -74.62 7.82 6.25 3.01 0 P

CH 106

5530MHz
7479.981 -37 -15.8 -21.2 -50.43 7.82 2.6 3.01 0 P

802.11ax
7479.981 -37.37 3.83% -41.2 -50.8 7.82 2.6 3.01 0 A

HE80 Full
11220 -65.24 | -44.04 -21.2 -78.89 7.82 2.82 3.01 0 P

CH 122
16830 -63.19 |-36.19 -27 -77.78 7.82 3.76 3.01 0 P

5610MHz
22440 -59.88 |-38.68 -21.2 -77.08 7.82 6.37 3.01 0 P

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH122 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5436.64 -30.76 | -956 | -21.2 -43.07 | 7.82 148 | 3.01 0 P
HES0 5468.08 -29.76 | -2.76 -27 -42.09 | 7.82 15 3.01 P
Partial 5459.68 4672 | 552 | -41.2 -59.04 | 7.82 149 | 3.01 0 A
996/67 * 5530 11.87 - - -0.46 7.82 15 3.01 0 P
CH 106 * 5530 -1.57 - - -13.9 7.82 15 3.01 0 A
5530MHz 5733185 | -37.79 |-1079| 27 4997 | 782 | 135 | 3.01 o | P
802.11ax 5455.84 -31.85 |-1065| -21.2 4417 | 7.82 149 | 3.01 0 P
HES0 5466.16 -30.71 | -3.71 -27 -43.04 | 7.82 15 3.01 0 P
Partial 5459.92 -50.94 | -9.74 | -412 63.26 | 7.82 149 | 3.01 0 A
996/67 * 5610 16.15 - - 3.9 7.82 142 | 3.01 0 P
CH 122 * 5610 2.61 - - -9.64 7.82 1.42 3.01 0 A
5610MHz 5749.88 299 | -29 27 42,06 | 7.82 133 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-48 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5410.9 -32.04 |[-10.84 -21.2 -44.33 7.82 1.46 3.01 0 P
802.11ax
5469.7 -33.41 -6.41 -27 -45.74 7.82 1.5 3.01 P
HE160
5421.7 -45.97 -4.77 -41.2 -58.26 7.82 1.46 3.01 0 A
Full
* 5570 10.69 - - -1.6 7.82 1.46 3.01 0 P
CH 114
5570MHz 5570 -2.24 - - -14.53 7.82 1.46 3.01 0 A
5739.47 -34.78 -7.78 -27 -46.95 7.82 1.34 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-49 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 7426.648 -36.22 |-15.02 -21.2 -49.66 7.82 2.61 3.01 0 P
HE160 7426.648 -36.56 4.64* -41.2 -50 7.82 2.61 3.01 0 A
Full 11140 -66.08 |-44.88 -21.2 -79.71 7.82 2.8 3.01 0 P
CH114 16710 -60.84 |-33.84 -27 -75.4 7.82 3.73 3.01 0 P
5570MHz 22280 -60.95 |[-39.75| -212 | -7809 | 7.82 | 631 | 3.01 o | P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH114 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5411.5 -28.88 -7.68 -21.2 -41.17 7.82 1.46 3.01 0 P
HES80 5469.4 -32.48 -5.48 -27 -44.81 7.82 1.5 3.01 P
Partial 5421.4 -46.42 -5.22 -41.2 -58.71 7.82 1.46 3.01 0 A
1992/68 * 5570 10.77 - - -1.52 7.82 1.46 3.01 0 P
CH 114 * 5570 -3.66 - - -15.95 | 7.82 1.46 3.01 0 A
5570MHz 5728775 | -32.06 | -5.06 27 4424 | 7.82 135 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-51 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5381.98 -38.28 |[-17.08 -21.2 -50.52 7.82 1.41 3.01 0 P
5460 -39.86 |-12.86 -27 -52.18 7.82 1.49 3.01 P
802.11a
5419.03 -52.28 |[-11.08 -41.2 -64.57 7.82 1.46 3.01 0 A
CH 144
* 5720 25.62 - - 13.42 7.82 1.37 3.01 0 P
5720MHz
* 5720 13.52 - - 1.32 7.82 1.37 3.01 0 A
5858.25 -36.35 -9.35 -27 -48.54 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-52 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) | (dB) | (dB) [(P/A)
7626.5 -39.47 | -18.27 -21.2 -52.92 7.82 2.62 3.01 0 P
802.11a 7626.5 -40.73 0.47* -41.2 -54.18 7.82 2.62 3.01 0 A
CH 144 11440 -66.68 |-45.48 -21.2 -80.37 7.82 2.86 3.01 0 P
5720MHz 17160 -62.11 | -35.11 -27 -76.78 7.82 3.84 3.01 0 P
22880 -60.42 |-39.22 -21.2 -77.76 7.82 6.51 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5393.29 -39.62 |-18.42 -21.2 -51.88 7.82 1.43 3.01 0 P
802.11ax 5464.27 -40.08 |-13.08 -27 -52.41 7.82 1.5 3.01 0 P
HE20 Full 5414.74 -52.32 | -11.12 -41.2 -64.61 7.82 1.46 3.01 0 A
CH 144 * 5720 26.95 - - 14.75 7.82 1.37 3.01 0 P
5720MHz |  « 5720 13.78 - - 1.58 7.82 1.37 | 3.01 0o | A
5861.5 -29.11 -2.11 -27 -41.31 7.82 1.37 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-54 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7626.64 -37.77 |-16.57 -21.2 -51.22 7.82 2.62 3.01 0 P
802.11ax
7626.64 -38.92 2.28* -41.2 -52.37 7.82 2.62 3.01 0 A
HE20 Full
11440 -65.69 |-44.49 -21.2 -79.38 7.82 2.86 3.01 0 P
CH 144
17160 -63.21 -36.21 -27 -77.88 7.82 3.84 3.01 0 P
5720MHz
22800 -60.77 | -39.57 -21.2 -78.09 7.82 6.49 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B2-55 of 69




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5368.33 -39.94 |[-18.74 -21.2 -52.17 7.82 14 3.01 0 P
HE20 5461.93 -38.97 | -11.97 -27 -51.29 7.82 1.49 3.01 P
Partial 5420.98 -52.54 | -11.34 -41.2 -64.83 7.82 1.46 3.01 0 A
26/8 * 5720 26.22 - - 14.02 7.82 1.37 3.01 0 P
CH144 | -« 5720 13.06 - - 0.86 7.82 1.37 | 3.01 0 A
S720MHz 5942 378 | 108 | -27 5009 | 782 | 146 | 301 | 0o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-56 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 7626.648 -37.39 |-16.19 -21.2 -50.84 7.82 2.62 3.01 0 P
HE20 7626.648 -37.79 3.41* -41.2 -51.24 7.82 2.62 3.01 0 A
Partial 11440 -65.8 -44.6 -21.2 -79.49 7.82 2.86 3.01 0 P
26/8 17160 -64.59 |-37.59 -27 -79.26 7.82 3.84 3.01 0 P
CH 144 22880 -60.95 |[-39.75| -21.2 7829 | 7.82 6.51 3.01 0 P
5720MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
544477 -38.82 |-17.62 -21.2 -51.13 7.82 1.48 3.01 0 P
802.11ax 5466.22 -39.78 | -12.78 -27 -52.11 7.82 1.5 3.01 P
HE40 Full 5459.98 -52.34 | -11.14 -41.2 -64.66 7.82 1.49 3.01 0 A
CH 142 * 5710 20.84 - - 8.63 7.82 1.38 3.01 0 P
S710MHz |  « 5710 7.24 - - -4.97 7.82 1.38 | 3.01 0o | A
5862.25 -33.17 -6.17 -27 -45.37 7.82 1.37 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-58 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7613.31 -37.37 |-16.17 -21.2 -50.81 7.82 2.61 3.01 0 P
802.11ax
7613.31 -38.02 3.18* -41.2 -51.46 7.82 2.61 3.01 0 A
HE40 Full
11420 -65.95 |[-44.75 -21.2 -79.64 7.82 2.86 3.01 0 P
CH 142
17130 -64.37 | -37.37 -27 -79.03 7.82 3.83 3.01 0 P
5710MHz
22480 -61.22 | -40.02 -21.2 -78.43 7.82 6.38 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH142 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5449.84 -38.61 |-17.41 -21.2 -50.93 7.82 1.49 3.01 0 P
HE40 5466.61 -39.45 |-12.45 -27 -51.78 7.82 1.5 3.01 P
Partial 5459.98 -52.51 | -11.31 -41.2 -64.83 7.82 1.49 3.01 0 A
484/65 * 5710 20.69 - - 8.48 7.82 1.38 3.01 0 P
CH142 | =« 5710 7.64 - - -4.57 7.82 1.38 | 3.01 0o | A
S7T10MHz 5851.5 3353 | 653 | -27 4571 | 782 | 135 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-60 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7613.3 -36.9 -15.7 -21.2 -50.34 7.82 2.61 3.01 0 P
HE40 7613.3 -37.51 3.69* -41.2 -50.95 7.82 2.61 3.01 A
Partial 11420 -65.9 -44.7 -21.2 -79.59 7.82 2.86 3.01 0 P
484/65 17130 -62.94 | -35.94 -27 -77.6 7.82 3.83 3.01 0 P
CH 142
5710MHz

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
The unwanted emission of CH142 was verified and passed by radiated measurement, please refer
appendix F1 & F2.
TEL : 886-3-327-0868 Page Number : B2-61 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5453.35 -33.63 |-12.43 -21.2 -45.95 7.82 1.49 3.01 0 P
802.11ax 5466.61 -33.72 -6.72 -27 -46.05 7.82 1.5 3.01 P
HES80 Full 5459.98 -50.97 -9.77 -41.2 -63.29 7.82 1.49 3.01 0 A
CH 138 * 5690 17.55 - - 5.33 7.82 1.39 3.01 0 P
5690MHz |« 5690 5.22 - - 7 7.82 1.39 | 3.01 0o | A
5867.05 -29.09 -2.09 -27 -41.3 7.82 1.38 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-62 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7586.468 -37.3 -16.1 -21.2 -50.74 7.82 2.61 3.01 0 P
802.11ax
7586.468 -37.81 3.39* -41.2 -51.25 7.82 2.61 3.01 0 A
HES80 Full
11380 -65.24 | -44.04 -21.2 -78.92 7.82 2.85 3.01 0 P
CH 138
17070 -63.89 |[-36.89 -27 -78.55 7.82 3.83 3.01 0 P
5690MHz
22760 -60.27 | -39.07 -21.2 -77.57 7.82 6.47 3.01 0 P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH138 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5449.84 -38.61 |-17.41 -21.2 -50.93 7.82 1.49 3.01 0 P
HES0 5466.61 -39.45 |-12.45 -27 -51.78 7.82 1.5 3.01 P
Partial 5459.98 -52.51 | -11.31 -41.2 -64.83 7.82 1.49 3.01 0 A
996/67 * 5710 20.69 - - 8.48 7.82 1.38 3.01 0 P
CH138 | = 5710 7.64 - - -4.57 7.82 1.38 | 3.01 0o | A
S5690MHz 5851.5 3353 | 653 | -27 4571 | 782 | 135 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-64 of 69
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UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7613.3 -36.9 -15.7 -21.2 -50.34 7.82 2.61 3.01 0 P
HES0 7613.3 -37.51 3.69* -41.2 -50.95 7.82 2.61 3.01 A
Partial 11420 -65.9 -44.7 -21.2 -79.59 7.82 2.86 3.01 0 P
996/67 17130 -62.94 | -35.94 -27 -77.6 7.82 3.83 3.01 0 P
CH 138
5690MHz

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
The unwanted emission of CH138 was verified and passed by radiated measurement, please refer
appendix F1 & F2.
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

Emission above 25GHz

WIFI 802.11ax HE40 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding|Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) [(dB) | (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) |(P/A)
5GHz 39864 -39.17 |-17.97| -21.2 -69.76 7.82 19.76 | 3.01 0 P
802.11ax 39864 -51.13 -9.93 -41.2 -81.72 7.82 19.76 | 3.01 0 A
HE40
Full
SHF

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : B2-66 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

Emission below 1GHz

WIFI 802.11ax HE40 Full (LF)

WIFI |Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding [Peak
Ant. Limit Line Level Gain Loss [Factor| Factor |Avg.
5 (MHz) (dBm) [ (dB) | (dBm) | (dBm) (dBi) | (dB) |(dB) (dB) |(P/A)
44.31 -75.77 [-20.57 | -55.2 -91.48 7.82 0.18 | 3.01 4.7 P
5GHz
185.52 -73.7 -22 -51.7 -89.6 7.82 0.37 | 3.01 4.7 P
802.11ax
285.69 -74.65 |[-25.45| -49.2 -90.67 7.82 0.49 | 3.01 4.7 P
HE40
Eull 503.7 -74 -24.8 -49.2 -90.16 7.82 0.63 | 3.01 4.7 P
u
LF 794.2 -72.59 |[-23.39( -49.2 -89.02 7.82 0.9 | 3.01 4.7 P
999.3 -72.58 [-31.38| -41.2 -89.36 7.82 1.25 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-67 of 69
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-68 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO (':i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) [(P/A)
802.11a 5146.12 3654 [-1534| -212 | -4729 | 636 | 138 | 301 | 0 | P
CH 36
5180MHz 5150 -50.86 -9.66 -41.2 -61.61 6.36 1.38 3.01 0 A

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputs

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

o & w0 bdPRF

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 5146.12MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 6.36(dBi) + 1.38(dB) - 47.29(dBm) + 3.01(dB)

=-36.54 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

= -36.54(dBm) + 21.2(dBm)

=-15.34(dB)

For Average Limit @ 5150MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 6.36(dBi) + 1.38(dB) — 61.61(dBm) + 3.01(dB)

=-50.86 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

=-50.86(dBm) + 41.2(dBm)

=-9.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : B2-69 of 69
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

Appendix C. Conducted Spurious Emission Plots

Richard Qiu, Jacob Yu, Eric Chang, Ken Wu |[Temperature : 22.7~24.8°C

Test Engineer :

and Nick Yu Relative Humidity : (52~59%

Note symbol

-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number 1 C1-1 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH36 5180MHz

CSE

Fundamental

Date: 2022-07-08

Date: 20220708

Avg.

005500 5030, 5050 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230,
Frequency (iz)

THOSHY
FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

eve g vt gm)
5
14 14
29 24
188 / \ 104
}‘ \‘M\ T I 1 | 8] n PEAK(UNI)
)
380 254
. A = AR Ao
YUBSE F MD ——.—— veomdbot] b At
513 513
o) o
a3 o4
0 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 526 “1%%1000 2000. 3000. 4000. '5000. 6000. 7000
Frecusney iz recusncy ie)
ste THos v sie !
Conai FCG GLASS-B_PK_BE ANT GAINSG 36 HORIZONTAL Conci PEAKUNI)ANT GAINY6 36 HORZONTAL
REW:1000 GOGKH g VBV 3000 00Kz R 1000 00KI VBV 3000 00Kz
eve gy oate:2022.07.08
14
|
29
Y
354
AN
51.3| — S g
o7
Py
=

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - L

CSE

Fundamental

Avg.

Left blank

vt o) vae: 20220700 et o) vaes 2022.07.08
159 154
24 24
109 i 104
U PEAKUNI
\
354 254
519 519
14 o4
54 s
E T T E T N oo o0 o ED T 700
Feauoncs i) reauencs )
sie g sie THos Y
Cond FGC CLASS5 PK_BE ANT GANAG 36 HORZONTAL Condiion_ PEAKIUNI)ANT GAI<6 36 HORIZONTAL
REW- 1000 000K VBV 3000 000kHe REW 1000 000K VO 3000 600kHe
- vate 2022.07.08
134
24
104
550
513 -
14
s
o5 S S S0 S0 S G G o0 w0 w0 5
i
sie THosHy
Condiion GG CLASS5_AVG_BE ANT GAIN+6 36 HORZONTAL
REW- 1000 00K VBV 0 910K

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - R

CSE

Fundamental

Peak

Date: 2022.07.08

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430, 54
Frequency (MH2)

)

FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

Date: 202207.08

FCC CLASS'B AV |

T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t

y (MH2)

AVG_BE ANT GAIN+6.36 HORIZONTAL
KHz VBW.0.010KkHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH48 5220MHz - L

CSE Fundamental

Peak

Report No. : FR1IN1011D

RBW:1000.000KHz VBWW:3000.000KHz

oate: 20220708 ove )
= 124
2
‘w 10
o 5
s
51
15
Y
0%, S0 570, 508 B0, 5130550, 170 5100 Eai0. 5230 52 o5 7006 000 000 ED
Frequency () Frequency (MHy)
-+ ste THOSHY
FCC CLASS-B_PK_BE ANT GAIN+6 36 HORIZONTAL Conditon PEAK(UNI) ANT GAINSG 36 HORIZONTAL

RBW:1000.000KHz VB 3000.000KHz

Avg.

Date: 202207-08

5030. 5050 5070, 5000. 5110. 510, 5150, 5170, 5190. 5210. 5230 52
requency (MHz)

AVG_BE ANT GAIN+6.36 HORIZONTAL
KHz VBW.0.010KkHz

)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH48 5240MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.07.08

T80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 63
Frequency (MH)

0. 5390, 5410. 5430, 54

Avg.

FCC CLASS'B AV |

T80 5210, 5230 5250, 5270, 5290. 5310. 5330, 535

y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

5370, 5390, 5410, 5430 54

ste g
Condition FCC CLASS-B_PK_BE ANT GAIN+6 36 HORIZONTAL
REW:1000,000KHZ VBW:3000 000Krz
ovel d8m) Date: 2022.07.08
138
mal
25) I

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge)

~
WIFI UNII 1 5150~5250MHz Band Edge
- oo 22708 e oo 202.07.08
13 - 19
29 / 24
103 f 104
L, T T LT U m Peaumn
et LY e MASUATR AU RN
Pttt st N
-
13 513
9 9
- -
0 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 51%0. 5210. 5230. 5260 190000 2000. 3000. 4000. 5000. 6000. 7000
eaanty W) roasonts )
o sy sie
Coni GG CLASS 8 P BE ANT GAN6 36 HORZONTAL Condton PEAKUAI ANT GAINY6 3 HORZONTAL
RB 1000 0t VBW 3000 0005 RB 00 ks VBN 3000 00002
evetanm oo 22708
19
25 [
103
359
1)~
513 —
9
38
N N e
ecueney i
- sy
Coni GG CLASS.8 AV, BE ANT GAING6 38 HORZONTAL
RB 1000 uts JOW 0010k

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 1 5150~5250MHz Band Edge

ANT 802.11ax HE20 Full CH44 5220MHz - L

4 CSE

Fundamental

ovel 4Bm) Date: 2022.07.00

138
25|

g

evel (dBm)

Date: 2022.07.09

Avg.

350 1 350
[ ererEm——TE

513 513
75 pr
33 33

5030. 5050 5070, 5000. 5110, 5130, 5150, 5170, 5190, 5210. 5230 52 000 2000 3000, 4000, 5000, 5000. 7000

Frequency (MH) Frequency (MHz)

ste g site THOSHY
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL Cond PEAK(UNI) ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VB 3000.000KHz

ovel (dBm) Date: 202207-09

138
25|
183
350
513 1
575
833

5030. 5050 5070, 5000. 5110. 510, 5150 5170, 5190. 5210, 5230 52

requency (MHz)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH44 5220MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.07.09

/ W
-

T80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390. 541
Frequency (MH2)

)

THos+
FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

EXT

Left blank

Avg.

ovel (d8m)

Date: 202207-09

G CLASS.B AV E|

L o
1
S IS A (S 'Y S S S

T80 5210, 5230 5260, 5270, 5290, 5310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t

y (MH2)
THOSHY
FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - L

CSE Fundamental

Peak

ovel (dBm) Date: 2022.07.09 evel @Bm)

Date: 2022.07.09

138 gty 138)

e

e

29 29
109 14

eaxiom,
350 M 350 n

5030. 5050 5070, 5000. 5110, 5130 5150, 5170, 5190, 5210, 5230 52 000 2000 3000, 4000, 5000,
Frequency (MH) Frequency (MHz)

ste THOSHY site THOSHY
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL Condition PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VB 3000.000KHz

5000. 7000

Avg.

ovel (dBm) Date: 202207-09

5030. 5050 5070, 5000. 5110. 510, 5150, 5170, 5190. 5210. 5230 52
Frequency (MHz)
THOSHY
ANT GAIN+6.36 HORIZONTAL

ste
Condition FCC CLASSB AVG_BE
RBW:1000.000KHz VBW.0.010KHz

Left blank
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.07.09

A

L,

f
50 Lt VM\MM \wm».ww

)

T80 5210, 5230 5250, 5270, 5290. 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MH2)

Avg.

Frequency (MHz)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

ste g
Conition FCC CLASS. PK_BE ANT GAIN=6 3 HORIZONTAL
REW-1000 000KHZ VEW-3000 000Krz
v (0am) Date: 20220708
134
24
188
%9 J FCCCLASSIB_AVGBE
~/
—5131/ 1
a7
a2
o0 w0 s e 70 0 0 5 S0 0 0 S0 S0 B

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

CSE

Fundamental

Date: 2022.07-19

Avg.

00 5030. 5050, 5070 500 5M0. 5130, 5150,
requency (Miz)

RBW:1000.000KHz VBW-0.010KHz

5170, s190. 5210, 5230, 5260

THOS HY
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL

Left blank

evel (@Bm) Date: 2022.07-19 evel (@Bm)
1
138 p 134
25 | L 25
/ UT L R RN n . ) U I PEAK(UNI)
a0 350
I\ Lu,m

513 13

o5 73]

a3 a3

0 B0, S50 5070, 5090, 50 5130, 5150, 5170, 5190 G210 5230 5200 000 2000, 000, 000 5000, 000 7000
Frequency (Wiz) Frequency ()
e THoSHY Site
Condi FCC CLASSB_ PK_BE ANT GAIN+6.36 HORIZONTAL Condi PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
evel (aBm) Date: 2022.07-19

138

29 )

183

350 L

13 e —

a3

833

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - L

Fundamental

Peak

Date: 2022.07-19

A \«m

5030, 5050, 5070. 5090 50 5130, 5150 5170 5190 5210 6230, 52
Frequency (MH2)

FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Date: 20220719

2000 3000, 5000,

4000,
Frequency (MHz)

THOSHY
PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VB 3000.000KHz

Avg.

Date: 202207-19

5030. 5050 5070, 5000. 5110. 510, 5150 5170, 5190. 5210, 5230 52
requency (MHz)

AVG_BE ANT GAIN+6.36 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-13 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.07-19

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 5350, 6370, 53
Frequency (MH)

90 5410 5430 54

Avg.

y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

ste g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL
REW:1000,000KHZ VBW:3000 000Krz
ovel d8m) Date: 2022.07-49
138
25
188
39 FCG CLASSIB_AVG|BE
K
575
38
T80 5210, 5230 5260, 5270, 5290, 5310 5330, 5350 5370, 5390, 5410 5430 A

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-14 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5220MHz - L

CSE

Fundamental

Avg.

Left blank

ovel (d8m) Date: 2022.07.19 evel (dBm) Date: 2022.07-19
138 per
25 r 29
188 u)
PEAKUNI
350 T 350
[e————
513 513
575 75
38 3
5030, 5050 5070, 5080 M0, 5130 5150 5170 5100 5210 5230 52 000 2000 3000, o000 ED 000 7000
Frequency (WHz) Frequency (MHz)
ste 4 site THOSHY
Condition FCC CLASS-B_PK_BE ANT GAIN+6 36 HORIZONTAL Condi PEAK(UNI) ANT GAIN+6 36 HORIZONTAL
REW:1000,000KHZ VBW:3000 000Krz REW. 1000 000KHz VBIW:3000 000KHz
oval d8m) Date: 2022.07-19
138
25|
188
350 J\
575
38
030, 5050 5070, 5080 W0, 5130 5150 5170 5100 5210 5230 52
Frequency (MHz)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
REW.1000.000KHz VBW.0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-15 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.07-19

14 \
359 |
Ry R —

)

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MH2)

Avg.

;LIL

y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t

ste g
Condiion FCC CLASS-5 PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000 000Krz VBW: 3000, 000KHz
ovel (¢Bm) Date: 2022.07.19
138
25
83
59 FCC CLASS.B_AVG | BE |

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-16 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

CSE

Fundamental

Date: 2022.07-19

Avg.

RBW:1000.000KHz VBW-0.010KHz

evel (dBm) Date: 2022.07-19 evel (@Bm)
1
138 "‘\‘ 138
25| , ‘L 25
183 188
UT L R RN n . ) U I PEAK(UNI)
e
P ———rT— T

513 13
o5 73]
a3 a3

0 B0 S50 5070, 5090, 50 5130 5150, 5170, 5190 G210 5230 5200 000 2000, 000, 000 5000, 000 7000

Frequency (Wiz) Frequency (Miz)
e THoSHY Site
Condi FCC CLASSB_ PK_BE ANT GAIN+6.36 HORIZONTAL Condi PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz

evel (gBm) Date: 2022.07-19
138
25
183
350 JL
513 e
a3
833

G0 S030. 5050, 5070, 5090, 0. 5130 5150, 5170 5190, 210, 5230, 5200

roquency (MHz)

e THOSHY
Concit FCC CLASSB_AVG_BE ANT GAIN+6.36 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-17 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz

13 mﬂ 19
25 / 25
UT L R RN n . ) U I PEAK(UNI)
o R
e
:
N
-51.3| x

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-18 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH36 5180MHz

CSE

Fundamental

Peak

evel 98m)

Date: 2022-07-18

138 /»fw«\/k
. M"W
= MWAMmMMMM J‘mw M

MWWWWM

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)

ency (Miiz)
THOS HY

Ste
Coniton FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

evel (¢8m)

Date: 2022.07-18

UTm

ST T 5] I

PEAK(UNI)

[ m—————r v

2000, 3000, 5000,

4000,
Frequency (MiHz)

PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBYW-3000.000KHz

5000. 7000

Avg.

evel 98m)

Date: 2022-07-18

)
51 //l S~
a3 ‘
833
G0 S030. 5050, 5070, 5090, 110, 5130 5150, 5170 5190, 210, 5230, 5200
roquency (MHz)
site THOSHY
Concition FCC CLASSB_AVG_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-19 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - L

CSE

Fundamental

Date: 2022.07-10

Avg.

— |

00 5030. 5050, 5070 500 5M0. 5130, 5150,
requency (Miz)

THOS HY
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

5170, s190. 5210, 5230, 5260

<
f \
w ‘h UT L R RN n . ) U I PEAK(UNI)
e o
il oo S CHOES AN

bt ST PR ST

R s
;

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-20 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - R

CSE

Fundamental

359 RV .

ovel (d8m)

Date: 2022.07-10

e

18. \‘

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 5350 5
Frequency (MH)

70, 5390 5410 5430 54

Avg.

FCC CLASS'B AV |

25
183
350

513 3

T80 5210, 5230 5250, 5270. 5290. 5310, 5330 5:
Frequency (MHz)

ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

0. 5370, 5390, 5410, 5430 54

ste THOSHY
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 202207-10
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-21 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH46 5230MHz - L

CSE

Fundamental

ovel (dBm)

Date: 2022.07.09

AR

. b A
VPRI o

™

ovel (4Bm)

Date: 2022.07.09

184
PEAK(UNI)
350 "

Avg.

e

513 + 513
75 pr
33 33

5030, 5050. 5070. 5090 50 5130. 5150 5170, 5190 5210 5230, 0 000 2000 3000, 4000, 5000, 5000. 7000

Frequency (MHz) Frequency (MHz)

ste g site THOSHY
Coni FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL Cond PEAK(UNI) ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VB 3000.000KHz RBW:1000.000KHz VB 3000.000KHz

ovel (dBm) Date: 202207-09
138
25|
183
350
1

513
575
833

5030. 5050 5070, 5000. 5110. 510, 5150, 5170, 5190. 5210. 5230 52

requency (MHz)

ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL

RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-22 of 157



swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

WIFI UNII 1 5150~5250MHz Band Edge

ANT 802.11ax HE40 Full CH46 5230MHz - R

4 CSE Fundamental

ovel (4Bm) Date: 2022.07.09

M»Wr iy

T
350 vmmm R et

513
75
33
T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MH)
ste THOS H
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 202207-09
138
25|
183
350
— FCC CLASS'B AV |
!
513 = +
575
833
T80 5210, 5230 5260, 5270, 5290, 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t
y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number

FAX : 886-3-327-0855

: C1-23 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - R

CSE

Fundamental

Peak

ev

el 98m)

Date: 2022-07-19

7

-

P U

-
j.

\Vm‘.«%

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (MHz)

THOS HY

)

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

%5060 2000, 3000,

evel (¢8m) Date: 20220719

UTm ST T 5] I PEAK(UNI)

/
| s RGEASS SN BN
[orasnmiotos s AR A

4000, 5000, 5000. 7000
Frequency (MiHz)

ite
ondition PEAK(UNI) ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBYW-3000.000KHz

Avg.

vel (4Bm)

Date: 2022-07-19

T“L

00 5030. 5050 5070 5090, 5M0. 5130, 5150 5170, 5190, 5210. 5230, 5260
requency (M2

(i)

THOS HY
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-24 of 157




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - L

CSE

Fundamental

ovel (4Bm) Date: 2022.07-19

‘”\\
™

LR SO S

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MH)

Avg.

y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

ste .
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 202207-19
138
25
183
350
~ FCC CLASS'B AV |
~_
513 1
575
833
T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-25 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - L

CSE

Fundamental

ovel (d8m)

Date: 20220719

138 pypok
I
a7
Lt
P

1
J
memmmmuwwwmwm'»wm u

evel (dBm)

Date: 20220719

184
PEAK(UNI
350

Avg.

FCC CLASSB AVG_BE
RBW:1000.000KHz VBW.0.010KHz

P T

513 513
o3 o7
a3 3

5030, 5050, 5070, 5000, 0. 5130 5150, 5170, 5190, 5210 5230 0 000 2000 3000, o000 ED 000 7000

Frequency (WHz) Frequency (H)

ste -+ sie THOS HY
Condition FCC CLASS-B_PK_BE ANT GAIN#6 36 HORIZONTAL Condition PEAK(UNI) ANT GAIN+6 36 HORIZONTAL

REW:1000,000KHZ VBW:3000 000KHz REW. 1000 000KHz VBIW:3000 000KHz

oval d8m) Date: 2022.07-10
138
25|
188
350
1

513
575
38

5030, 5050 5070, 5080 M0, 51305150 5170 5100 5210 5230 52

Frequency (WHz)

ste THOSHY
Condition ANT GAIN+6.36 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-26 of 157



FCC RADIO TEST REPORT

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - R

CSE Fundamental

Peak

Date: 2022.07-19

'M‘\I sdc cuaska ol
M“"’Ww i
KA T v R v

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410, 5430 54
Frequency (MHz)

THos+
FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

()

Left blank

Avg.

Date: 202207-19

E IL FCG CLASSIB_AVG|BE
~-

.

T80 5210, 5230 5260, 5270, 5290. 5310, 5330, 5350. 6370, 5390. 5410. 5430, 54t

) AVG_BE ANT GAIN+6.36 HORIZONTAL
KHz VBW.0.010KkHz

Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1IN1011D

1 C1-27 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - L

CSE

Fundamental

Date: 20220709

Avg.

RBW:1000.000KHz VBW-0.010KHz

eveitgm) oo 2022749 et asm)
19 139 1
P R o
29 | 29
/ [ TR i 1 eacom
350 ¥ Lt rolodd 559
h " A
) A =
Lo srmadyrinetims AR
519 19
a9 e
4 04
R T ) T T o0 o0 £ o5 700
Pocvorey ey roauency M)
1o Tos v Ste
Cond FCC CLASS 8 PK.BE ANT GANNG 36 HORZONTAL Cons FEAKIUN) ANT GANAG 3 HORIZONTAL
RBA-1000 000 VB 3000 000kie R 1000 000k VEIN 3000 000k
evttanm) oo 2022749
19
29 —_
109
350
———
-51.3| S
9
54
T T )
ecuency Wi
- THosy
Cond FOC CLASS 8 AVG_BE ANT GAN+ 36 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-28 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - R

CSE Fundamental

ovel (4Bm) Date: 2022.07.09

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MH)

Avg.

ste THos
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 202207-09
138
X S A R
183
59 FCC CLASS'B AV |
513 —_
575
833
T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t
y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.3 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-29 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - L

CSE

Fundamental

Peak

ev

el 98m) Date: 20220720

O PO

/.«wwm\, i)

|
7 \

513
75
833
0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (Miz)
te THOS HY
Con FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

evel (¢8m)

Date: 2022.07-20

UTm

ST T

U JJH

PEAK(UNI)

ST

2000, 3000, 5000,

4000,
Frequency (MiHz)

PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBYW-3000.000KHz

5000. 7000

Avg.

vel (4Bm) Date: 20220720

Emme:

o

P

00 5030. 5050 5070 5090, 5M0. 5130, 5150 5170, 5190, 5210. 5230, 5260
requency (Miz)

THOS HY
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-30 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - R

CSE

Fundamental

Date: 20220720

eve (68m)
15
m».wwwww«/‘w‘
24
10
MWMJM
350
et s o s bt o
513
a7
233
BN N N T T

180

5210, 5230, 5250 5270 5290, 5310, 5330.
Frequency (MH)

Avg.

25
—
183
350
—

FCC CLASS'B AV |

~

T80 5210, 5230 5250, 5270. 5290. 5310, 5330. 5350. 5370,
Frequency (MHz)

THOSHY
) AVG_BE ANT GAIN+6.36 HORIZONTAL
KHz VBW.0.010KkHz

s
Condition FCC CLASS-B_AVG_B
RBW:1000.000¢

5390, 5410, 430, 5

ste HOS-H
Cont FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 20220720
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - L

CSE

Fundamental

Date: 20220713

Avg.

RBW:1000.000KHz VBW-0.010KHz

evel (¢Bm) Dote: 2022.07-13 evel Bm)
123 129
bt
23] 24
108 103
B UT L R RN n . ) U PEAK(UNI)
350 WWW R 350) J:&“
"
et AT
513 513
15 5]
Y 033
5030, 5050, 5070. 5090, 511, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5, 5340 00 7000, D 000 ED w000, 7000
Froquency (WHe) Frequency (WHz)
e THOS HY ste
Condii FCC CLASS-B_PK_BEE ANT GAIN#6.43 HORZONTAL Condii PEAK(UNI) ANT GAIN+6.43 HORZONTAL
RBIV:1000.000KHz VBW-3000.000KHz REV-1000.000KHz VBW-3000.000KHz
ovelmy Dates 20220713
123
24
N
108
350
513
15
838
005030, 5050. 5070, 5050, 5110, 5130, 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 50, 5340
o)
o THOS HY
Condi FCC CLASS-B AVG. BEEANT GAIN#6.43 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-32 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - R

CSE Fundamental

Peak

ovel (d8m)

Date: 2022.07-13

N MWWWNTNWMM\

Fdc CLASS B_PK BE

T80 5210, 5230 5250, 5270, 5290, 5310 5330,
Frequency (MH2)

THOSHY
Condition FCC CLASS-8_PK_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

5350, 5370, 5390 5410 5430 54
)

Left blank

Avg.

ovel (d8m)

Date: 202207-13

e

513
575
833

T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53%0. 6370, 5390. 5410. 5430, 54t

y (MH2)
ste THOSHY
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - L

CSE

Fundamental

Avg.

evel (¢Bm) Date: 20220720 evel Bm) Dote: 2022.07-20
123 129 ;
25 »WWW«UMMWWN“ 29
108 103
UT L R RN n . ) U 1 PEAK(UNI)
350 o ,M«Wh L 35 %
PP e e
513 513
15 5]
Y 033
0 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 0 190000 2000. 3000. 4000. 5000. 6000. 7000
requency (Wie) Frequency (WHz)
e THOS HY ste
Condii FCC CLASS-B_PK_BEE ANT GAIN#6.43 HORZONTAL Conditon PEAK(UNI) ANT GAIN+6.43 HORZONTAL
RBIV:1000.000KHz VBW-3000.000KHz REV-1000.000KHz VBW-3000.000KHz
evel gBm) Date: 2022.07.20
123
24
1 T
108
350

00 5030. 5050. 5070, 5090. 5110, 5130, 5150, 170.

y (Miz)

THOS HY
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - R

CSE

Fundamental

Peak

Date: 20220720

ovel (d8m)

bt
2 M‘Wm‘\u
10 sdccuass s o
e e

T80 5210, 5230 5250, 5270, 5290, 5310 5330,
Frequency (MH2)

)

THOSHY
FCC CLASS-8_PK_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

5350, 5370, 5390 5410 5430 54

Left blank

Avg.

ovel (d8m)

Date: 20220720

e
r
s=—

T

T80 5210, 5230 5260, 5270, 5290. 6310, 5330, 53

Frequency (MHz)
THOSHY
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBW.0.010KHz

0. 5370, 5390, 5410, 5430 54

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CH36 5180MHz

CH44 5220MHz

Peak
Avg.

evel 98m)

Date: 20220727

ML T

et
513
1
o5 T

rrum | B 1| ek

FCC CLASS BAVG)_CON.

3
P ‘WMMW“‘""”“‘W'

4000 6000, 8000, 10000, 12000 14000. 16000, 18000, 20000 22000. 2
Frequency (MHz)

+ THO5-HHY

+PEAK(UNII) ANT GATN+6.36 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ

Date: 20220727

evel (@Bm)
134
25
183

T o I | [PEkcinn
a oo FGC CLASS BAVG)_CON
513 3

1
W TR R
o7 Lot gt bt
a3
190iG00 4000 G006, 6000, 10000, 1200014000 16000, 16000 20000 22000, 25000
Fiequency (MHz)

site THOS-HHY
Condition PEAK(UNIT) ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CHA48 5240MHz

Peak
Avg.

Date: 2022.07.27

ovel (d8m)
138
25|
183
(I L TULLLT LILLL T I [ L Peiin|
59 FGC CLASS BAVG) CON.
e
513 4
o
575 el sty handad s
33
000 4000, 6000. 8000, 10000. 12000 14000, 16000. 18000, 20000 22000 25000
oy (Mz)
Site  THO5-HHY
Condition + PEAK(UNIL) ANT GAIN+6.36 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-37 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE20 Full

CH36 5180MHz

CH44 5220MHz

Peak
Avg.

evel 98m)

Date: 20220727

ML T

p——
513 =
H dsfon
19 A IUVOU SPRPPIIPWVRY: | (T e i

rrum | B 1| ek

FCC CLASS BAVG)_CON.

000

Site
Condition

4000 6000, 8000, 10000, 12000 14000. 16000, 18000, 20000 22000. 2
Frequency (MHz)

+ THO5-HHY

+PEAK(UNII) ANT GATN+6.36 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ

evel @8m)

Date: 20220727

ML)

I i) Ly

’
I bt s i A

FCC CLASS BIAVG)_CON

3

[ Pedun

S

4000 6000, 8000, 10000, 12000, _14000. 160

Frequency (MH2)
THOS-HHY

PEAK(UNII) ANT GATN+6.36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ

00, 18000, 20000, 22000 25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE20
4 CH48 5240MHz
R T ML T[T L o)
350 ey FOC CLASS BIAVG)_CON|
i U VO P PR S o
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH36 5180MHz Partial 26/4 CH44 5220MHz

Peak
Avg.

evel 9Bm) Date: 2022-08.02 evel (@8m) Date: 20220802

B LM T TR | NN [y

1| Pefiomn LM s LT LI Pekufiin

Fec ciass savo)_con 7 ec cuass sivo)_con
==
. 513
A v SRS L i el PRI PN
P e L o I Aot

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000. 22000 25000 001000 4000 6000, 8000, 10000 12000. 14000, 16000 18000, 20000. 22000, 25000
Frequency (MHz) Frequency (MH2)
ite + THO5-HHY Site THOS-HHY
Condition + PEAK(UNII) ANT GATN+6.36 HORIZONTAL Condition PEAK(UNII) ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-40 of 157
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swamranas. FCC RADIO TEST REPORT Report No. : FR1IN1011D
WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH48 5240MHz
‘“ﬂjuruﬁ‘JiTJL‘uq_ﬁmm

+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-41 of 157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE40 Full

CH38

5190MHz

CH46 5230MHz

Peak
Avg.

evel (dBm)

Date: 2022.07.27

TR um

T S

-67.5( bt

LI T |

FCC CLASS BIAVG)_CON

3
2
PR sy A A

000 4000, 6000, 8000 100

Site  THO5-HHY
Condition

2000, 14000 16000. 18000, 20000. 22000 25000
rency (MHz)

+ PEAK(UNIT) ANT 6AIN+6.36 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ

evel @8m)

Date: 2022.07.27

|

a
HIHHHHH’HJM [T T T W
559

o ssd 252

va e Wﬂ,/ivwwm,.,,ww

FCC CLASS B(AVG)_CON|

3

L] Pefiinn

828 ‘
000 4000 6000, 6000, 10000, 17000, 14000. 16000, 18000 20000. 22000 25000
Frequency (MHz)
Site THO5-HHY
Condit PEAK(UNIT) ANT 6ATN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI 802.11ax HE80 Full (Harmonic)

UNII 1 - 5150~5250MHz

WIFI UNII 1 5150~5250MHz Harmonic
ANT WIFI 802.11ax HE80 Full
4 CH42 5210MHz
L ‘J\‘ m UL [ Pebn
e
75 waw A Y T
e
Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-43 of 157
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE160 Fuli
4 CH50 5250MHz
R Ty RN UL [ Pebn
:51 3| LMWW,WWMAWKWM
Gt RIS et sz
Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-44 of 157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz
WIFI 802.11a (Band Edge

)

WIFI

UNII 2A 5250~5350MHz B

and Edge

ANT

802.11a CH52 5260MHz - L

CSE

Fundamental

Date: 2022.07-10

Avg.

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

eve dBm) Date: 20220710 o

19 f" \ 19

24 M by 21
ud o MM us

peAuD
l M,'MM g UL TLLS ] H] [aLgl (N
350 o 354
L ulb
YRS ——— T e
513 51
o4 o4
s 034
G 5030, 5050, 5070. 5090, 5110, 5130, 5160 5170. 5190, 5210, 5230 5250, 5270, 5290. 5310, 5340 o6 7006 D 006 ED 000 7ot
requency (MH:) Frequency iz
ste THos HY e
Condi FCC CLASS8_ PK_BE ANT GAINS6 43 HORZONTAL Condi PEAK(UNI) ANT GAINSG 43 HORZONTAL
RBIW:100.000KHz VBIA:3000 000Kz RBW:1000.000KHz VBW:3000.000KHz
Detector Detector 5
ove aBm) Date: 20220710

123

25 [

184 /

/ .
350 = \

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - R

Fundamental

Peak

Date: 2022.07-10

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

1005750 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Left blank

Avg.

evel 98m)

Date: 2022.07-10

FCQ CLASSB AVG
7 Tl ]
513 e
575
33

Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 5430, 5460

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - L

CSE

Fundamental

Peak

evel d8m)

Date: 2022.07-10

> H ‘ sl

A
7N

Frequency (MH2)

ste g

Condition FCC CLASS-B_PK_BE ANT GAIN+6 43 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Detector

5030, 5050, 5070. 500, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5210, 5290, 5310, 5340

evel @8m)

Date: 2022-07-10

184
PEAK(UNI)
350

T ——
513
675
3
%5060 2000, 3000, 4000, 5000, 5000, 7000

Frequency (Miz)
site y
Condition "PEAK(UNI) ANT GAIN#6.43 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz

Detectar Paak

Avg.

evel 98m)

Date: 2022.07-10

Frequency (MHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector Peak

00 5030, 5050. 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310. 534

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-47 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - R

CSE

Fundamental

evel dBm) Date: 2022.07-10

N L‘.W Mrw M\m a’»ﬁwvw

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

< Fcd CLASS B AVG BE
s [N
s e
575
33

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460
Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel (9Bm) Date: 2022.07-10
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH64 5320MHz

CSE

Fundamental

Avg.

183
350 FCC CLASS B AVG_BE

513
75
33

300 E 5350, 10, 5390, 10, 5430, 5450, 5460

Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

cve aBm) Date: 20220710 eve (gBm) oate: 20220710

138 S 138

24 29

i
,mgw FCCCLASS B_PK_BE 8]
h,, T T peaxun
mn i I
T T DT S P -

513 19

o7 o

a3 34

300 5330. 5350, 5370. 5390. 5410, 5430, 5450, 5460 %000 2000. 3000. 4000. 5000. 6000. 7000
Heauency o) Frequency (uz)
ste . Ste .
Condion - FCC CLASS.9_PK_BE ANT GAIN®6 43 HORZONTAL Condiion - PEAK(UNI) ANT GAIN#6 43 HORZONTAL
ROW-1000 000K/ VO 3000 000Kiz REW.1000.000KHz VW 3000 000Kz
Detector Pk Petectr Pk
eve gBm) Date: 20220710
123
24

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2A - 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI UNII 2A 5250~5350MHz Band Edge
ANT 802.11ax HE20 Full CH52 5260MHz - L
4 CSE Fundamental

Date: 2022.07-11 evel 4Bm) Date: 2022.07.11

evel dBm)

14 [ 14
T TLLJ {1 ) H] 1 PEAK(UNI)

Jo®
i WM %9 L B AS AN

4
350
ke

st N A
13 513
9 9
- »

O e o0 o5 o0 o w0 700

oo i oo e
o TSy Sto
S Te Hhss.o i 6E ANT Gas 43 HORZONTAL Sinion | PRSI ANT GAINSG 43 HORZONTAL
R0 B B 5000 S0 RO e V3000 bop

- oo

evetaom) —

18

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Freq @)

ste

Condton FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C1-50 of 157
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH52 5260MHz - R

CSE Fundamental

evel d8m)

Date: 2022.07-11

it

g m’“‘“*w

. rdeciashs owlee
.AW"WWJM W"qumw

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

o0 :
Sosion T kan p ot miroata omoRzONTAL
e
ccioom
~
. / \\ FCq CLASS
L T
513 R e |
-
iy
s -
. ¢ P —
R o
boccr R

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH60 5300MHz - L

CSE

Fundamental

Peak

(@Bm) Date: 2022.07-11

|
i \
“JW/W /M "

A

1905500

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 52710, 5290, 5310, 534
Frequency (MH2)

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

evel @8m)

Date: 2022-07-11

'MW"I'I_II;LI_I—U—L%P
359 y B

——
513
675
3
000 2000, 3000, 5000, 5000, 7000

"PEAK(UNI) ANT GAIN#6.43 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

4000,
Frequency (Miz)

Avg.

evel

1 Bm) Date: 2022.07-11

Site
Conton

Detector

00 5030, 5050. 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310. 534

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH60 5300MHz - R

CSE Fundamental

Date: 2022.07-11

Avg.

et tam)
159
29
54 W“M Fibl M
| Lkt At
19
9
4
1905180 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
e )
ste g
Gindtion TG CLASS.B P BE ANT GAINS6 43 HORZONTAL
R 1000 0004 VB 3000 000kie
Dt Po
evettam) [
19
29
s
350 1~ N FCG CLASS.B_AVG BE
/ ~1
s13 e
a9
39

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH64 5320MHz

CSE Fundamental

Peak

Date: 2022-07-11

138 /M‘MM”\ 138
5 i Wi o
UL il i
LA v
.
300 5330. 5350. 5370. 5390. 5410. 5430 5450. 5460 %000 2000. 3000. 4000. 5000. 6000. 7000

"PEAK(UNI) ANT GAIN#6.43 HORIZONTAL

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW:1000.000KHz VBYW-3000.000KHz
Peak

Avg.

Date: 2022.07-11

evel 98m)
138
a—
25|
183
% p— FCC CLASS B AVG_BE
1

513 ———
75
33

300 E 5350, 10, 5390, 10, 5430, 5450, 5460

Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-54 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - L

evel (dBm) Date: 2022.07:20 evel (dBm) Date: 2022.07.20
25 / 25)
g L
T TLLT 1 U I PEAK(UNI)
350 i 350 |
- - "
e L
513 513
75 o7
33 a3
0 5030, 5050, 5070. 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
st THOS HY site
Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condtion PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07:20

138

25

188

350 3

\
Y

513 (A

575

433

05030, 5050, 5070. 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340
Frequency (MH2)
ste .
Condi FCC CLASSB_AVG_BE ANT GAN+6 43 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - R

CSE Fundamental

i ST

evel d8m)

Date: 2022.07-20

/\Hm\’
) i ——

bbb g Mo i

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency

y (iz)

Avg.

-51. Bj/

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 2022.0720

138

25| |

183

350

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz - L

CSE

Fundamental

Peak

evel dBm) Date: 2022.07-20

‘ th

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

1905500 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190. 5210, 5230, 5250, 5270, 5290, 5310, 534
Frequency (MH2)

4000,
Frequency (Miz)

"PEAK(UNI) ANT GAIN#6.43 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

evel (4Bm) Date: 20220720
138
25|
184
1 UL PEAK(UNI)
350
513
675
3
000 2000, 3000, 5000, 5000, 7000

Avg.

evel 98m)

Date: 2022.07-20

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

00 5030, 5050. 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310. 534

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 2022.07-20

Lottt

1005760 52f0. 5230, 5250, 5270. 5290, 5310, 5330. 5350. 5370, 5390. 5410, 5430 5460
Frequency (MHz)

site
Condition

Detactor

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

Avg.

evel 98m)

Date: 2022.07-20

- A G CiASS 8 AVG e
% S N S \Mg_&

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-58 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH64 5320MHz

CSE

Fundamental

Peak

evel 48m)

Date: 2022.07-20

o I

\M FCCCLASS B PK_BE
e

E 5350, 10, 5390, 10, E 5450, 5460
Frequency (MHz)

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

Peak

evel (d8m) Date: 2022.07-20
: U Ut PEAK(UNI)
 Fo——————————
%3500 2000, o000, 5000, 7000

4000,
Frequency (Miz)

"PEAK(UNI) ANT GAIN#6.43 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

Avg.

evel 98m)

Date: 2022.07-20

Y, FCC CLASS B AVG BE
| A 1
300 T seo S0 G0 S0 S 54505400
Frequency (M2
Site THOSHY
Condiion FCC CLASSB_AVG_BE ANT GAIN+6.43 HORZONTAL

RBW:1000.000KHz VBW:0.010KHz
P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH64 5320MHz

CSE

Fundamental

Date: 2022.07.20

Avg.

evel (d8m) Date: 2022.07.20 evel (4Bm)
i
Y e — \ 19
23] / 24
10 FCCCLASS B_PK_BE 188
W w T TLLT I 8} Lyt PEAK(UNI)
LT N
513 513
75 7
33 a3
300 550 0N 5300 540 B30 550 5460 000 2000, 5000 000 5000 000, 7000
Frequency (MH2) Frequency (H2)
st THOS HY te
Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Peak Detactor e
ovel (d8m) Date: 2022.07.20

138

25

188

259 y, FCC CLASS B AVG BE

h

513 ——

575

433

300 50 5350 00 5390, Em EED 5450, 5450
Frequency (MHz)
ste .
Concit FCC CLASSB_AVG_BE ANT GAN+6 43 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

CSE

Fundamental

Date: 2022.07.20

Avg.

25|
183
350 \

FCC CLASS B_AVG_BE|

L |

513

575

833

300 5330, 5350, 10, 5390, ED 430, 5450, 5460
Frequency (MHz)
ste .
Condt FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Detector Peak

evel (d8m) Date: 2022.07.20 evel (dBm)
138 ,.mf ‘ 128
25 ‘l 25)
188 b FCCCLASS B PK_BE 188

\M T TLLT 1 U PEAK(UNI)
T
bbbt st rdscn |
b el T AR

513 513
575 7
33 a3

300 [N T G300 SAi0 530 54505460 000 2000, 5000 000 5000 000, 7000

Frequency (MHz) Frequency (H2)
ito THOS HY ite
Concit FCC CLASSB_ PK_BE ANT GAIN46 43 HORZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Detector P Detactor e
ovel (d8m) Date: 2022.07:20
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH64 5320MHz

CSE

Fundamental

Peak

Date: 2022.0720

P
) Mj

s

FECCLASS 8 PK_BE|

5330, 5350, 10, 5390, 410,
Frequency (MHz)

THOSHY

LASS-8_PK_BE ANT GAIN+6.43 HORIZONTAL
o

Fec cl ) PK_E
RBW:1000.000KHz VB-3000.000KHz
Peak

Date: 2022.07.20

[ Omm———————

PEAK(UNY)

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAIN+6.43 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

Avg.

Date: 2022.0720

FCC CLASS B_AVG_BE|

5330, 5350, 10, 5390, ED
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHzR

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH54 5270MHz - L

CSE

Fundamental

Date: 2022.07-11

Avg.

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

evel (d8m) Date: 2022.07.11 evel (4Bm)

138 PEr

25 25
g ( ‘| 188

i WV T TLLT I U UL PEAK(UNI)
- i - I
VT T o
513 513
75 7
33 a3
0 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
st THOS HY te
Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07.11

138

25

188 J

350 o

- L

513 S

575

433

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH54 5270MHz - R

CSE Fundamental

evel d8m)

Date: 2022.07-11

st

e
‘f W

T\
M £dccLass e pk e
" b sl

105150 5210, 52

30, 5250 5270, 5290, 5310, 5930, 5350, 5370, 53%0. 5410, 54%0. 5460
Frequency

Avg.

Detector

RBW:1000.000KHz VBW:0.010KHz
P

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 2022.07-11
138
25|
183
350
— - Fcd CLASS B AVG BE
- T~ T
513 T L N —
575
33
160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460
Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH62 5310MHz - L

CSE

Fundamental

Date: 2022-07-11

Avg.

evel (aBm) Date: 2022.07-11 v (@Bmy

133 i 135

24 25

10 104

i T LT peAk(oND
350 50 I
o i
st gsdng S A i e P

519 514
15| o1
s8] a3

" 00 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 534 %000 2000. 3000. 4000. 5000. 6000. 7000

requency (HHa) Freauency (He)
ste g ste g
Condiion FCC CLASS-B PK_BE ANT GAIN+6 43 HORZONTAL Condion PEAK(UNI) ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBVI-1000.000KHz VBW-3000.000KHz
Detector Pesk Detector Peak
eve 0Bm) Dote: 2022.07-11

133

24

18

350

L

513 s o U I

15|

a8

005630, 5050, 5070, 5050, 5110, 5130, 5150, 5170, 5150, 5210, 5230, 5250, 5270, 5290, 5970, 534
Frequency (MHz)
ste THOS HY
Condtion FCC CLASS-B_ AVG_BE ANT GAIN#6 43 HORZONTAL
RBW:1000.000KHz VBW-0.010KHz
Detector Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH62 5310MHz - R

CSE Fundamental

138 -
25| ‘\
188

evel dBm) Date: 2022.07-11

%qu«wuw

(Pmw———

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 2022.07-11
138
25
188
9 / Fcd CLASS B AVG BE
L SRS s 1 —_
575
33

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460
Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz
Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH54 5270MHz - R

CSE

Fundamental

Peak

evel dBm)

Date: 2022.0720

0 5030, 5050, 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

THOSHY
FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VB-3000.000KHz
Peak

Date: 2022.07.20

TLLT (1] L g PEAK(UNY)

PRSPV

3000. 5000. 5000 7000

4000
Froquency (MiHz)

'PEAK(UNI) ANT GAIN+6.43 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

Avg.

ovel (dBm)

Date: 2022.0720

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH54 5270MHz - L

CSE Fundamental

Peak

evel d8m)

Date: 2022.07-20

! J
WMW“’M V\W‘

i

MWWMWWM

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency

site
Condition

Detactor

y (iz)

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

Avg.

evel 98m)

Date: 2022.07-20

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH62 5310MHz - L

CSE

Fundamental

Avg.

Site THOSHY.

Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Detector P

evel (aBm) Date: 20220721 ovel gBim) Date: 20220721
123 134
-2.5| - 2.5/
10 10
I U1 peaKun
350 350) i
A RE————
513 =] e 1)
o4 o
s34 a3
B 00 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 534 1000 2000. 3000. 4000. 5000. 6000. 7000
ency () Frequency (iz)
sie g Ste .
Condion FCC CLASS-B_ AVG.BE ANT GAINY6.43 HORZONTAL Condion PEAK(UNI) ANT GAINAG 43 HORZONTAL
RBW.1000.000K}z VBW.0 010Ktz REW.1000.000KHz VW 3000 000Kz
Detector Peak Detector Penk
evelBm) Date: 20220721
14 i
24 f
184
‘W‘W/ |
354 e
v
513
o4
834
005030 5050. 5070, 5090. ST, 5130, 5150, 5170, 5190. 5210. 5230, 5250 270 5290, 5310, 534

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH62 5310MHz - R

CSE

Fundamental

evel d8m)

Date: 2022.07-21

§ .
/

I AL,

ISV e

W‘MWWWW

005750 5210, 5230, 5250, 5270, 5290. 5310, 5330. 5350,
Frequency

5370, 5390, 5410, 5430, 5460

Avg.

Frequency (MiHz)

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 54%0. 5460

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz
Detector P

y (iz)
site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 2022.07-21
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Full CH58 5290MHz - L

CSE

Fundamental

Date: 2022.07-12

Avg.

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Freq @)

ste
Condton FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

evel (d8m) Date: 2022.0712 evel (dBm)
1
138 PEr
(M»-wwww
25 25)
T TLLT I U Ui PEAK(UNI)
350 . o 35
R————— T s .
513 513
75 o7
33 a3
0 5030, 5050, 5070. 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)

o THOS HY site

Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condtion PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.0712

138

29 [_v‘,,_

188 |

i

s e

575

433

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Full CH58 5290MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 20220712

103 /
A

-35.0f it

513

a4

a4

58 i

dect

L
Abmpies s

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz

Peak

Detactor

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390, 5410, 5430 5460
Frequency (MHz)

Left blank

Avg.

evel 98m)

Date: 20220712

P

SEE

180 5210, 5230,

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Detector

5250, 5270, 5290, 5310 5330. 5350, 5370 5390 5410, 5430 5460
Frequency (MiHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Partial 996/67 CH58 5290MHz - L

CSE

Fundamental

Date: 2022.07-21

Avg.

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

ite .

ondition FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

eeeeeee Peak

evel (@Bm) Date: 2022.07:21 evel (dBm)
138 128 2
bt
24 L 29
g L
T TLLT I U Lt PEAK(UNI)
s Pl 354 J
RS VS SOV S VOV A Y V2 b =
513 513
75 o7
33 a3
0 5030, 5050, 5070. 5090. 5110, 5430, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
st THOS HY te
Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07.21
138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Partial 996/67 CH58 5290MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 2022.07-21

s cuaske oelse
e WMW w y

ERER

i

site
Condition

Detactor

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

Avg.

evel 98m)

Date: 2022.07-21

ESRasasns

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11a

CH52 5260MHz

CH60 5300MHz

Peak
Avg.

evel 9Bm)

Date: 2022-07-27

LR Tl

i) [ | LI P

U FOC CLASS BUVG) CON

T o e et MR

A00io0 4000, G000, G000 10000 12000. 14000, 16000. 18000, 20000, 22000. 25000
y (M)

)
+ THOS-HHY
+ PEAK(UNII) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

evel @8m)

Date: 2022.07.27

128
25)
L
AT SIS LILLL LT 1| Pekuiconn
a e FCC CLASS B(AVG)_CON|
st .
513 o +
o
o7 s e s vy
828
000 4000, 6000, 6000, 10000, 17000, 14000, 15000, 18000 20000. 22000 25000
Frequency (MHz)
Site THO5-HHY
Condit PEAK(UNIT) ANT GATN«6.43 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

UNII 2A 5250~5350MHz Harmonic

WIFI
ANT 802.11a
4 CH64 5320MHz
I | LT LI Pekkchum|
-
;
%WW‘ it
1004000 4000.  6000. 8000. 10000. 12000. un:ﬂ.’ 16000. 18000. 20000. 22000. 25000
: PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
ot e bz
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1IN1011D

: C1-76 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11ax HE20 Full

CH52 5260MHz

CH60 5300MHz

Peak
Avg.

Date: 2022.0728

eve aBm)
118
23]
189
T[T um LILLLT [ Pepun)
359 FCC CLASS B(AVG)_CON
b
514
-
oo™
57.5 ae
a4

Site + THOS-HHY
Condition + PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

000 4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000. 22000 25000
Frequency (MHz)

evel @8m)

Date: 2022.07.28

183
L1 [y W Ly N
350)
o

L] Pefiinn

FCC CLASS B(AVG)_CON|

fim=s
-

v

828
000 4000, 6000, 6000, 10000, 17000, 14000, 15000, 18000 20000. 22000 25000
Frequency (MHz)
Site THO5-HHY
Condit PEAK(UNIT) ANT GATN«6.43 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

UNII 2A 5250~5350MHz Harmonic

WIFI
ANT 802.11ax HE20 Full
4 CH64 5320MHz
I | LT LI Pekkchum|
boseunsnpumppin s a7
1004000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
: PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
ot e bz
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1IN1011D

: C1-78 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH52 5260MHz

Partial 26/4 CH60 5300MHz

Peak
Avg.

Date: 2022.08.02

eve aBm)
118
23]
189
(IITa | um LILLLT [ Pepun)
359 e FCC CLASS B(AVG)_CON
513
INPRIP
o4 gyttt el AV *
a4

000 4000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

Site + THOS-HHY
Condition + PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

183
LTI | W L 1| Pekuiconn
4 v»»] FCC CLASS B(AVG)_CON|

evel (4Bm) Date: 2022.08.02

51.3) 1 5
I ——
o9 sl A AR i
g
00 4000, G000, 6000, 70000, 12000, 14000, 16000 18000, 20000, 7008, 75000
Froquency (MHz)
Site. THO5-HHY
Condition PEAK(UNIT) ANT GATN+6.43 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-79 of 157




swamranas. FCC RADIO TEST REPORT Report No. : FR1IN1011D
WIFI UNII 2A 5250~5350MHz Harmonic
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH64 5320MHz
LT P [ UL L o)

g 4 &

H“‘”T““”Tf

rrrrrrr i)

s B

site * THOB-HHY
Conditi +PEAK(UNTI) ANT GATN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-80 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11ax HE40 Full

CH54 5270MHz

CH62 5310MHz

Peak
Avg.

Date: 2022.0728

evel (Bm)
123
24
184
T 1L LT [ pechnn|
354
FGC CLASS BAVG)_CON
et
514 4
et A !
o4 haases
s
000 4000, G000, 8000, 0060, 12000, TA000. 6000, 18000, 70000, 22000, 25000
requency (MHz)
site +THOS-HHY
Condition  : PEAK(UNIT) ANT GATN=643 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ

Date: 2022.07.28

evel (@Bm)
134
24
183
LA UL SIS LI LI 1| Pekuiconn
354
b FCC CLASS BAVG)_CON
st
513 ‘L
it A pufe s
73] s 1
a3
000 4000 G000 §000. 10000, 12000, 74000, 16000, 16000, 20000, 22000, 25000
Frequency (MHz)
site THOS-HHY
Condit PEAK(UNIT) ANT 6ATN#6.43 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-81 of 157



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII 2A 5250~5350MHz Harmonic
ANT 802.11ax HE80 Full
4 CH58 5290MHz

118
23]
189

Ty um LILLLT [ Pepun)
359 FCC CLASS B(AVG)_CON
513

4

bAoA gt
a7 |
433 |
@00 4006, G000 G000, 70000, 1200014000 Ta000. 76000 20000, 22000 26000
frea

M)

Site + THOS-HHY
Condition + PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-82 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz
WIFI 802.11a (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH100 5500MHz

CSE Fundamental

Peak

Date: 2022.07-12

evel (4Bm) Date: 2022.07-12 evel (dBm)
138 f ‘“\ 138
25 25)
e i L

- VI/M T TLLT 1 8} I PEAK(UNI)
350 : 350
A AT

513 513
575 7
33 a3

== N TR S0 s AR 55005510 000 2000, 5000 000 5000 000, 7000

Frequency (MHz) Frequency (H2)

sto site
Concition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL Condtion PEAK(UNI) ANT GAIN+7 82 HORIZONTAL

Dtector

EA
RBW:7000.000KHz VBW-3000.000KHz RBVY-1000.000KHz VBW:3000.000KHz
Peak 2

Avg.

ovel (dBm)

Date: 20220712

5360. 5400, 420, 5440. 460. 480, 5500, 5510
Frequency (MHz)

AVG_BE(UNI)_B3 ANT GAIN+7 62 HORIZONTAL
RBW-1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH116 5580MHz - L

CSE Fundamental

Peak

evel dBm) Date: 2022.0712 evel (4Bm) Date: 20220712
T
138 138
25| 25|
188 184
[ n
/ b
350 — 350)
g i
513 —t 513
75 675
38 3
005350 5380, 5400 5420 5440, 5460, 5460 5500, 5520, 5540 5560, 5590 %5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz) Frequency (Miz)

"PEAK(UNI) ANT GAIN+7.82 HORIZONTAL

AVG_BE(UNI)_B3 ANT GAIN+7.62 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW:1000.000KHz VBW-0.010KHz
Peak

Avg.

evel 98m) Date: 20220712

=

133

23] M,ﬂ

189 Wr"“
it

350 J dodl }J‘m N

514

14

54

oo g o Faz a0 s 0 s T 0 Em

Frequency (MHz)

sie sy

Conditon_ PEAK_BE(UND_B3 ANT GAIN+T 82 HORIZONTAL

REW-T000 0002 VB 000 600K
Detecor peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11a CH116 5580MHz - R
4 CSE Fundamental
Zst ’Mﬁl{fﬂ\“w L
T Mg, o

1905450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5660, 5700, 5720, 5740, 5765
mmmmmmmmmmmm

Condition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW7000.000KHz VBWW-3000.000KHz
Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number : C1-85 of 157
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH140 5700MHz

CSE Fund

amental

Peak

Date: 2022-07-12

eve g oate 20220712 ovelgBmy
138 e 138
24 21
104 104

pe e 63 T T L
ks,
350 bR 350 .
e
513 513
o) o4
o34 o4
B 5700. 5710, 5720. 5730. 5740. 5750. 5760. 5765 %000 2000. 3000.
reauency (e
ste ! sie !
Conditi PPEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL Condition PPEAK(UNII) ANT GAIN+7 82 HORIZONTAL
REW! 1000 00K VBV 3000 00Kz RO 1000 00Kz VBV 3000 000KHZ

Dot o Detetor o

4000, 5000,
Frequency (Miz)

5000,

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-86 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Full CH100 5500MHz

CSE

Fundamental

Date: 2022.07-12

Avg.

Left blank

evel (d8m) Date: 2022.0712 evel (4Bm)
138 —a PEr
25 25
g 188
T TLLT 1 U PEAK(UNI)
35| Ik 350)
513 513
75 7
33 a3
350 D ETONTT) B 0. ED 5500, 5510 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
st . te
Concit PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL Condit PEAK(UNI) ANT GAIN+7 82 HORIZONTAL
RBW:7000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.0712

138

25

188

350

[
575
433
350 0. Em D B0 D ETD 5500, 5510
Frequency (MHZ)
ste ’
Concit AVG_BE(UNI)_B3 ANT GAIN+7 62 HORIZONTAL
RBW:1000.000KHz VBIW-0.010KHz
Datactor Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Full CH116 5580MHz - L

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz
P

. — cwtiasm [
.
L
29 et 29
e T U1 m}\ pEAKun
{ e iy
Attt byl b ol
g
-
1995350 5380. 5400. 5420 5440. 5460. 5480. 5500. 5520. 5540.  5560. 5590 %000 2000. 3000. 4000. 5000. 6000. 7000
o ey o
- y e y
Condition PEAK_BE(UNII)_B3 ANT GAIN+782 HORIZONTAL Condition 'PEAK(UNII) ANT GAIN+7_82 HORIZONTAL
e o s e A !
-
|
i
!
f)
-35.0| 7~
1 —
S U S
-
Frequency (MHz)
- sy
o e Bl g T oaner g2 oRzONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C 5470~5725MHz Band Edge

WIFI
ANT 802.11ax HE20 Full CH116 5580MHz - R
4 CSE Fundamental
et iy 4, I
S PEAK_BE(UNI)_B3 ANT GAIN+T.62 HORIZONTAL
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 2C 5470~5725MHz Band Edge

ANT 802.11ax HE20 Full CH140 5700MHz

4 CSE

Fundamental

evel 48m)

38| et itin,

A
Y -

site g
Condition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW7000.000KHz VBWW-3000.000KHz

Peak

Peak

g e R SN S
513
575
838
5 N TR T s70. 570,
Frequency (MH2)

evel @8m)

675

3

%5060 2000, 3000, 4000, 5000,
Frequency (Miz)

site y

Condition "PEAK(UNI) ANT GAIN+7.82 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz
Paak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH100 5500MHz

CSE

Fundamental

Peak

Date: 2022.0721

Date: 2022.07-21

PEAK(UNY)

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAINA7.82 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

5000 7000

Avg.

vt gm)
19
29
104
350
519
o1
s
= R Ee
eauency o)
ste y
Gondiion - PEAK_BE(UNI B3 ANT GANS7 82 HORIZONTAL
REW- 00 0002 VBN 000 000K
Detctor
vt gom) oats 2220121
19 7
24
104
350 U,
I~ A
o4
54
= T o B
Heauency i)
Ste y
Gondiion VG PEUUNI B3 ANT GAINS7 62 HORIZONTAL
ROV 000 0002 VBT 0 010k
Detctor R

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz - L

CSE Fundamental

Peak

i
L S 1 Sy B B |
350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540.  5560. 5590 %000 2000. 3000. 4000. 5000. 6000. 7000

Frequency (MHz)

"PEAK(UNI) ANT GAIN+7.82 HORIZONTAL

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW7000.000KHz VBWW-3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.07-21

|

350

Site
Conton

Detector

5360, 5400, 5420, 5440, 5460. 54G0. 5500 5520, 5540 5560, 5590
Frequency (MiHz)

THOs HY
AVG_BE(UNI)_B3 ANT GAIN+7.62 HORIZONTAL
RBW:1000.000KHz VBI-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - R
4 CSE Fundamental
‘::J h
R
Peak Left blank
TEL : 886-3-327-0868 Page Number : C1-93 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

CSE Fundamental

Peak

ectosm J— cctoom [—
il -
-2.5| i 2.5

f

s a

PEAK_BE(UNI)_B3 ] LT Jl
50 L s
) =
d s
o -9

5 5700. 5710, 5720. 5730. 5740. 5750. 5760. 5765 %000 2000. 3000. 4000. 5000. 6000. 706

T s o
- ,
Condition 'PEAK(UNII) ANT GAIN+7_82 HORIZONTAL

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL

RBW7000.000KHz VBWW-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Peak Detectar Paak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-94 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH100 5500MHz

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.0721

N
/

5360, 5400, 420, 5440,
Frequency (MHz)

PEAK_BE(UNI)_B3 ANT GAIN+7.62 HORIZONTAL
RBW:7000.000KHz VBW-3000.000KHz

S460.

5500, 5510

Date: 2022.07-21

PEAK(UNY)

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAINA7.82 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

Avg.

ovel (dBm)

Date: 2022.0721

eeeeeee

350 5360. 5400, 420, 5440.
Frequency (MHz)

AVG_BE(UNI)_B3 ANT GAIN+7 62 HORIZONTAL
RBW-1000.000KHz VBWW-0.010KHz
Peak

460.

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH140 5700MHz

CSE Fundamental

Peak

evel 48m)

Date: 2022.07.22 evel @8m)

Date: 20220722

1) »’w‘wu/wm
/

188
PEAK_BE(UNI 83| L LT —
1

350/ (e e e e | 350 b et
513 513
75 675
38 3

5 5700, 710, 5720, 5730, 5740, 5750, 5760, 5765 %5060 2000, 3000, 4000, 5000, 5000, 7o

Frequency (MH2) Frequency (Miz)
site g site y
Condition PEAK_BE(UNI)_B3 ANT GAIN+7 82 HORIZONTAL Condition "PEAK(UNI) ANT GAIN+7.82 HORIZONTAL
RBW7000.000KHz VBWW-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz

Detect Peak Detectar Paak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

CSE

Fundamental

Date: 2022.07-21

Avg.

Left blank

evel (d8m) Date: 2022.07.21 evel (dBm)
ey
138 e PEr
25 25)
g L
T TLLT 1 U I PEAK(UNI)
1
ke B gl
350 350
il WIER
. 4 PO
513 513
75 o7
33 a3
350 D ETONTT) B 0. ED 5500, 5510 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
st . te
Concit PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL Condit PEAK(UNI) ANT GAIN+7 82 HORIZONTAL
RBW:7000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07.21
138
25
188
350
=
1
575
433
350 0. Em D B0 D ETD 5500, 5510
Frequency (MHZ)
ste ’
Concit AVG_BE(UNI)_B3 ANT GAIN+7 62 HORIZONTAL
RBW:1000.000KHz VBIW-0.010KHz
Datactor Peak
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH140 5700MHz

CSE

Fundamental

Peak

,EWW“”‘
N

L e —————

5700, 710, 5720, 5730,
Frequency (MH2)

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW7000.000KHz VBWW-3000.000KHz
Peak

evel @8m)

675

3

%5060 2000, 3000, 4000, 5000,
Frequency (Miz)

site y

Condition "PEAK(UNI) ANT GAIN+7.82 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz
Paak
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

Fundamental

Date: 2022.07-21

PEAK(UNY)

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAINA7.82 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

Left blank

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE20 Partial 242/61 CH100 5500MHz
4 CSE
_evel (dBm)
35 sk
Chndiin . PEAK BEUNI.B3 ANT GAN7 82 HORIZONTAL
Peak
_evel (dBm)
Gonon - AV BE(UNI_B3 ANT GAIN+7 82 HORIZONTAL
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH140 5700MHz

CSE Fundamental

Peak

Date: 20220722

evel (0Bm) Date: 20220722 evel (@Bm)
134] zm_m.m,ww 134]
25 / 25
188 as)
W PEAK_BE(UNI)_ B3| T m T 1 U |
350 R e v e 1
513 19
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005555 Soo s s 0 s w0 7005705 1903500 z00. 000, 000, s000. 5000, 7o
Frequency (M2 Frequency (Wiz)
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Condi PEAK_BE(UNI) B3 ANT GAIN+7 82 HORZONTAL Condiion PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW:1000.000KHz VBW:300.000KHz RBW-1000.000Krz VBW:3000.000KHz
D Penk Detactor Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE40 Full CH102 5510MHz - L

CSE

Fundamental

Date: 2022.07-14

Avg.

Frequency (MHz)

Condition AVG_BE(UNI)_B3 ANT GAIN+7 62 HORIZONTAL
RBW-1000.000KHz VBWW-0.010KHz
Peak

evel (d8m) Date: 2022.07.14 evel (4Bm)
1
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|
| N
/
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st . te
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3s.f
1 |
513 —
575
433
350 5360, 5400, 5420 544D, A0, GAB0. 5600, 5520 540 5560, 5560, 5600, 5620
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE40 Full CH102 5510MHz - R
4 CSE Fundamental

1905450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5660, 5700, 5720, 5740. 5765
mmmmmmmmmmmm

Condition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW7000.000KHz VBWW-3000.000KHz
Peak

Peak Left blank
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